View thousands of Crane Specifications on FreeCraneSpecs.com

K Bantam

KOEHRING

MODEL
S-628

TELEKRUISER

-

Everything possible has been done in the design and construction of
your Bantam equipment to give dependable service and safe operation
of the machine. To obtain best reliability, replace all parts with only
genuine Bantam duplicates, obtained through your authorized Bantam

distributor. When replacing wire rope, use only the types and sizes
recommended in this manual. Lubricate the machine only as directed
on the '""Lubrication Chart'' and within the frequencies specified.

SERIAL NO.

Catalog No.
Printed in U. S. A.

S-628-72



View thousands of Crane Specifications on FreeCraneSpecs.com

SUPERSTRUCTURE,

HYDRAULIC SYSTEM

GROUP INDEX

TELEKRUISER

SWING REDUCER

CAB

ELECTRICAL

BOOM

JIB AND BOOM ATTACHMENTS

el | €3 | €30 | s [ €D | B | o

SEE BLUE SECTION FOR THE
CORRESPONDING MAINTENANCE
GROUPS

FRAME, ENGINE HOUSING, FENDERS
AXLE LOCK-OUT, FUEL TANK

ENGINE 1 2
TRANSMISSION | 13
AXLES ' : | 14
BRAKES 1 5
STEERING | 1 E

[
HYDRAULIC OUTRIGGERS ] é




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company -

Model S-628

Date

1 MarcH 1972

SUPERSTRUCTURE

‘:‘e:.' NE:::er g::f‘;'_ Name and Déscription ‘

1 | FTT8 1 | SUPERSTRUCTURE

2 | 1203-163 |22 | CAPSCREW, 7/8 UNC x 2 1/4 Le., Graoe 8

3 | 1209-35 |44 | WASHER, 1 3/8 x 13/16 x 1/16 seeciaL

4 | 1209-37 |22 | waskER, 7/8 o

5 | F37060 1| GuArD

6 | 3706k 1 | PINION GUARD

7 | 1200-29 | 2 | CAPSCREW, 5/16 UNC x 3/U (e,
1210-17 | 2 LOCKWASHER 5/16 meo,
1205=25 | 2 | NuT, 5/16 ONC

8 | 122280 | 1 | HOOD LATCH

9 | 1222-81 1 | HOOD CATCH

10 | 1202-4 2 | STovE BOLT 3/16 UNC x 1/2 LG., RD. HEAD
1210-8 2 | LOCKWASHER, #10
1205-12" | 2 | NuT, 3/16 UNC

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED

Waverly, lowa

Group No. 1




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S$-628 Group No. 1
Date 1 MarcH 1972 SUPERSTRUCTURE Page 1.2
':f: NE:::” g::f;’_ Name and Description
11 | 1200-57 | 4 | CAPSCREW, 3/8 UNC x P4 va.
1210-20 | &4 LOCKWASHER, 3/8 o,
1209-4 2 | PLAINWASHER, 3/8 ree.
12 | F38623 1 COVER
13 | 1222-209 | 1 LOCK
41535 1 LINK
% | F36599 1 | SUPPORT
15 | 1200-14% | 4 | cAPSCREW, 5/8 UNC x 1 1/2 Le.
1210-32 | % | LOCKWASHER, 5/8 mep.
16 | B49000 1 COUNTERWE IGHT, 6000 Ls.
17 | 1242-77 | 1 | CAPSCREW, 1 1/4 UNC x 5 Le., GRADE 5
18 | 10049 2 | WASHER
19 | 1204-25 1 LOCK NUT, 1 1/% UNC
20 { 1229-168 | 4 | CAPSCREW, 7/8 UNF x 9 Le., Graoe 8
21 | 1205-186 | 4 | NUT, 7/8 UNF esna

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Dwvision ot Xoehring Gompany - Waverly, lowa

Model S-628

Group No.

HYDRAULIC SYSTEM Page

Date Rev. 1 JuLy 1973

RESERVOIR
';?.' busr::rl:er N::\ger g::,?“_ Name and Descr‘ipﬁon
PriorR To | Beacin, W/
Ser. #955| Ser. #955
1] 386 49042 1 MAN |FOLD
1218-61 1218-61 1 "0" RING, FOR ABOVE
2 | 1219-393 | 1219-393| 2| SPLIT FLANGE CLAMP
3 | 1203-100| 1203-100| 4 | CAPSCREW, 5/8 UNC x 1 3/4 re., H.T.
1210-32 | 1210-32 | b4 | LOCKWASHER, 5/8 meo.
4 | 1219-394 21 JOINT
1218-9N 4 | SEAL, FOR ABOVE
4 12367-6 2 | HOSE
1240-76 | b | CLAMP, For ABOVE
5 | 38696 49041 1] TuBt
38695 4ooko 1| TUBE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S5-628 Group No.
Date Rev. 1 JuLy 1973 HYDRAULIC SYSTEM Page
':qe:.' NE:_":" g::,:‘. Name and Description
71 121 -292 4 | SPLIT FLANGE CLAMP
1218-63 | 2| "o" RING
1203-102 | 8 | CAPSCREW, 7/16 UNC x 1 1/2 ig., H.T.
1210-23 | 8 LOCKWASHER, 7/16 wmep,
8 | 1219-390 | 4 | SPLIT FLANGE CLAMP
1218-72 | 2 | "o" RING
1203-101| 8 | CAPSCREW, 1/2 UNC x 1 1/2 Le,, H.T.
1210-26 | 8 LOCKWASHER, 1/2 mep,
9 1 HYDRAULIC PUMP, SEE PaGE 2.16 FOR PARTS BREAKDOWN
10 | 1200-102 | 2 CAPSCREW, 1/2 UNC x 1 3/% we.
1210-26 | 2 LOCKWASHER, 1/2 mep.
11 | A37072 AR | HOSE ASSEMBLY
12 | 1219-389 [ 2 | ADAPTER
124 1219-556 | 1 ADAPTER
1218-64 | 3 "O" RING, FOR ITEMS 12 & 12A
13 | 1219-385 | 5 | ADAPTER
1218-65 | 5 | "0" RING, FOR ABOVE ADAPTER
14 | A37161 1 HOSE ASSEMBLY
15 | A37156 1 HOSE ASSEMBLY
16 | 37005 1 TUBE
17 | 37007 1 | TuBE
18 | Ak9366 1 HOSE ASSEMBLY - Repraces 37008 & h90%9 TUBES USED PRIOR Td
AND BEGIN, W/SER. #955 “AND ITEMS 22 AND 23
19 | 37006 1 TUBE
20 | 1219-551 | 3 | PLUG
21 [ 1219-659 | 1 ADAPTER
1218=73 | 1 | "O" RING, FOR ABOVE ADAPTER
22 | 1219-782 | 1 ADAPTER, 90° - PriorR TO SEr. #955
12019-84% | 1 | ADAPTER, 90° - BeciN., W/Ser. #955
121865 1 "O" RING, FOR ABOVE ADAPTERS

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

sBanctam -

uvision ot Koenring vompany - wvaverly, iowa

Model S -628

Dste REv. 1 Oct., 1972

HYDRAULIC SYSTEM

Group No.
Page

2
2.3

z‘:f.' NE:::" g::,':,'. Name and Description
23 | 1219-429] 1| JOINT - Prior To Ser. # 955
1218-112] 1] SEAL w/RESTRAINING RING, FOR ABOVE
23 12265-6 1] HOSE - Bein, W/Ser. # 955
1240-T4 | 2} CLAMP, ror aBOVE
2k 1| VALVE BANK ASSEMBLY - Sge Page 2,19
25 | 1200-110] 3| CAPSCREW, 1/2 UNC x 2 3/4 we.
1210-26 | 3| LOCKWASHER, 1/2 mép.
1205-58 | 3§ NUT, 1/2 UNC
26 | 1219-783 1| PLWG
1218-T3 1 "0" RING, For aBOVE
27 | 1219876 11 TEE
28 | A49102 1§ HOSE ASSEMBLY
29 1219-680] 2| ADAPTER
1218-65 | 2 "O" RING, FOR ABOVE
30 1] OUTRIGGER VALVE - See Pace 2,23
31 | 1200-315] 2| CAPSCREW, 3/8.UNC x 5/8 ve.
1210-20 | 2} LOCKWASHER, 3/8 meo.
32 | 1219-802] 1{ ADAPTER
1218-6 | 1] "O" RING, FOR ABOVE
33 | Al9100 1§ HOSE ASSEMBLY ,
34 | A49107 1} HOSE ASSEMBLY

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

5-628

Rev. 1 MarcH 1977

HYDRAULIC SYSTEM

':q‘:f.' N::;\rt:er NE;":“ g:;,';" Name and Description
Prior To [Becin. W/
Ser.#1270|Ser. #1270
1| 38852 65332 1 TUBE
3%95 123?9-9 1 ADAPTER
2| 38853 k9500 1 TUBE
3 38850 1 TUBE
Y 38851 1 TUBE
5 35639 2 CLAMP
6 1200-98 2 CAPSCREW, 1/2 UNC x 1 1/} vra.
1210-26 2 LOCKWASHER, 1/2 mep.
7 1219-282 4 ADAPTER w/"0" riNg
1218-65 b "O" RING FOR ABOVE
8 A38678 1 HOSE ASSEMBLY
9 A38679 1 HOSE ASSEMBLY
10 1219-555 2 ADAPTER w/"0" riNg
1213:25 2 "0" RING FOR ABOVE
ReEFER To GROUP 6 FOR BooM HYDRAULICS

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

5-628

Rev. 1 JuLy 1973

HYDRAULIC SYSTEM

FIG, 1 FiG, 2
:zf.- NE‘:"‘:" N:r:\ger g::,'; | Name and Description
Fiec. 1 Fic, 2 ‘
1} A35394 ALoh35 1 | HOSE ASSEMBLY
2| A38395 Algl3Y 1 | HOSE ASSEMBLY
1219-440 | 1219-440| 2 | ADAPTER
121 -285 1213-285 2 | ADAPTER
1213-65 1218-65 2 "0" RING, FOR ABOVE
5 1218-292 121 -292 4 | SPLIT FLANGE CLAMP
1218-63 | 1218-63 | 2 | "0" RING
1203-102 | 1203-102 | 8 | CAPSCREW, 7/16 UNC x 1 1/2 6., HT
1210-23 | 1210-23 | 8 | LOCKWASHER, 7/16 wmeo.
6 1 | HYDRAULIC MOTOR - See Paces 2.18 & 2.18A
7 1200-102 | 1200-102 | 4 | CAPSCREW, 1/2 UNC x 1 3/} (c.
1210-26 | 1210-26 | 4 | LOCKWASHER, 1/2 meo.
k9433 4 | sTuD

WUITN ARNEFRING SPRCIFY RANTAM SFRTIAT. NITMRER. PART NUUMBER AND NAME OF PART REQUIRED

Group No. 2




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5_628 Group No.
Date  Reyv. 1 JuLy 1973 HYDRAULIC SYSTEM
':qe: N:’;‘r;" g::‘:l'. Name and Description
9| ak18o0 1 HOSE ASSEMBLY
10| 1219-464] 2| ADAPTER, 90°
11| 1219-To4| 1] TEE
12 | A37073 1 HOSE ASSEMBLY
13| 1219-5981 1| ADAPTER
14| A3709% 1| HOSE ASSEMBLY
15 121g-gh7 1 ADAPTER
1218=-11 1 "0" RING, For ABOVE
16 | A37195 1 HOSE ASSEMBLY
17| 1219-695] 1 TEE
18] 1219-688] 1 REDUCER
19 | 1219-946] 1 ELBOW
'lldeof.. Nrr:\rl:er RQ::':., Name and Description
A2512L 1 HOLD VALVE KIT - IncLubes 1Tems 21 vHru 28 (OpTionaL)
21 | A37160 1 HOSE ASSEMBLY
22 | A37159 1 HOSE ASSEMBLY
23 | 37864 2 SWIVEL ADAPTER, 90°
1219555 | 2 ADAPTER, fFOR aBOVE
2h | 1219-588 | 2 ADAPTER, 90°
25 | A37901 1 TUBE ASSEMBLY
26 | 1219-705 | 1 DOUBLE HOLD VALVE
1200-320 | 2 CAPSCREW, 5/16 UNC x 5 1/2 La., FOR ABOVE
1210-17 | 2 LOCKWASHER, 5/16 MED.
1205-25 | 2 NUT, 5/16 UNC
27 | 1219-385 | 2 ADAPTER
28 | A37158 2 HOSE ASSEMBLY

TMYERT ADNMERING CPECTFY RANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bancant - wvision ol RoENCINg LOmpany - vwaverly, iowa

Model S-628 _ Group Mo, 2
Date Rev. 1 Ocr. 1972 .HYDRAULIC SYSTEM Page 2,7

Nc.

Ref.

Part Quan.

Number Req'd, Name and Description

12
13
15
16
18

37867 1| STEERING PUMP = SEE PaGE 2,17
1242-6 4| CAPSCREW, 3/8 UNC x 1 1/b re., H.T.
1210-20 | 4 LOCKWASHER, 3/8 meo,

A50427 1| HOSE ASSEMBLY (Repiaces A388L4Y4)
1219-582| 2| ADAPTER

Alg103 1 HOSE ASSEMBLY

1219-69% | 1| TEE

A37083 1| HOSE ASSEMBLY

A37084 2| HOSE ASSEMBLY

1| STEERING VALVE = Sge Page 16.1

1242-36 | 4| CAPSCREW, 3/8 UNC x 1 we. H.T.

1210-20 | 4| LOCKWASHER, 3/8 wmeo,
1205-36 | 4| WNuT, 3/8 UNC

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5-628 Group No. 2
Date Rev. 1 Oct. 1972 HYDRAULIC SYSTEM Page 2.8
:‘i_f N:’r:::er g::,m Name and Description
19 | 1246-2 1 SOLENOID
20 | 1200-1 2| CAPSCREW, 1/4 UNC x 3/b e,
1210-14 | 2| LOCKWASHER, 1/4 mep.
1205-13 | 2| NUT, 1/% UNC
21 | A38845 1 HOSE ASSEMBLY
26 | A37967 1 HOSE ASSEMBLY
28 | 1223-142| AR | CABLE =~ Curysier (2), GM Dieser (1)
1223-410| 1 CABLE - GM DieseL
29 | 1223-467| 1| STARTER CABLE
34 | A388h2 1| HOSE ASSEMBLY
35 | 1219=475] 1 TEE
36 | 1219-928| 1 £ LBOW
37 | 1219-810| 1 ADAPTER
38| 1219-768] 1| TEE
39| 1219-815]| 1| ELBOW
bo | 1219-627| 1 ADAPTER
41 | 38749 1 PUMP & MOTOR COMPLETE = Prior To Ser. #3837
25330 1 PUMP onLY
2533 1 MOTOR oNLY
25332 1 COUPLING
2533 1 ADAPTER PLATE
2533 1 MOUNT ING BASE
25335 1 STRAP
b | k1979 1 | PUMP & MOTOR COMPLETE - Beain. W/Ser. #887
2760 1 MOTOR oNLY
276 1 PUMP onLY
b2 | 1219827 | 1 E LBOW

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

S -629 Group No. 2
Rev., 1 Oct. 1972 HYDRAULIC RESERVOIR Page 249

Ref.
No.

NE:_":" g::,:'. Name and Description

(¢ AN ) =

F3892Y4 1 | RESERVOIR

1200-146 | 2 | CAPSCREW, 5/8 UNC x 1 3/4 wa.
1200-148 | 2 | cAPSCREW, 5/8 UNC x 2 re.
1210-32 Y LOCKWASHER, 5/8 mep.

1219-20 | 2 | PIPE PLUG, 1" NPT

37558 1 PIPE PLUG, SPECIAL

1219-38 | 1 PIPE PLUG, 1/8 weT

1218-66 1 "0" RING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S5-628 Group No. 2
Date 1 MarcH 1972 HYDRAULIC RESERVOIR Page 2.10
:‘::.' Nt'::qlger ]g::,':‘ Name and Description

71 1252-5 1| FILTER

8| 1200-102] 1 CAPSCREW, 1/2 UNC x 1 3/1 wa.
1205-65 | 1| NUT, 1/2 UNC SELF-LOCKING

9| F37556 1 LEVER

10| 1233-37 | 61 CAPSCREW, #8-32 x 1/2 Lc.
1210-5 6 LOCKWASHER, #8 MED,

11| 35330 2{ GASKET

12 | 35313 1| FILLER STRAINER

13 | F37551 1 COVER w/BREATHER
7679 1 BREATHER, FOR ABOVE
1% | F38388 1 FILLER CAP w/cHAaIN

15 | 41181 1 | SINGLE FILTER ELEMENT ]
17 | 22919 1 | BY-PASS VALVE ;
18 | 22920 1 | HOLD-DOWN SPRING %

19 | 1218-89 2 "0" RING, fFor ITEMs 13 & 20

20 | F37554 1 COVER

21 | 1200-59 |12 | CAPSCREW, 3/8 UNC x 1 La,
1210-20 | 12 LOCKWASHER, 3/8 MeD, ’

1219-869 | 1 | PLUG, 2" NPT - HEATER PORT

A38556 1 IMMERSION HEATER ASSEMBLY, INCLUDES THE FOLLOWING
38552 1 | HEATER

1223-478 | 1 | PLUG

12239-36 { 1 | CORD, 3 WIRE ]
1223-479 | 1 | CONNECTOR, 3/4" screw |

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S=628 Group No. 2
Date 1 MArRcH 1972 HYDRAULIC CONTROLS : Page 2011

Ref. Part
Ne. Number

-1 1221=-32 3 KNOB

Quan.
Req'd.

Name and Description

2| 37032 2| ROD
31 37031 1] ROD
Y1 1205-58 | 3| NuT, 1/2 UNC
5| F37045 2| SUPPORT
121496 | 1| BUSHING, FOR ABOVE
6| 120057 CAPSCREW, 3/8 UNC x 3/} e,

oy

1210=20 LOCKWASHER, 3/8 meo.
11 F37015 1| BELLCRANK

F38330 BE LLCRANK
1218296 1 BUSHING, FOR ABOVE

-t

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S=628 Group No. 2
Date 1 March 1972 HYDRAULIC CONTROLS Page 2,12
ﬁ? NE:I:er g:;,'; Name and Description
9 | F38326 1| BELLCRANK
121896 | 2| BUSHING, ror aBOvVE
10 | 370U2 1| SHAFT
11 | F38331 1| ARM
12 | 1227-186| 6| ROLL PIN, 1/8 x 1 1/} .,
13| 3118 3| YOKE
1205-37 | 3| MNT, 3 /8 UNF
1% | 3119 5| PIN
1207-13 | 5| COTTER PIN, 3/32 x 1 La.
16 | 1222-182| 3| BALL JOINT, LH
1205-162| 3| NUT, 3/8 UNF Jam, LH
17| 1205-37 | 3| NuT, 3/8 UNF
1210-20 | 3| LOCKWASHER, 3/8 mep.,
20 | F38337 1| CONTROL ROD
21 | F38339 1| CONTROL ROD
22 | F36892 2 | CONTROL ROD
23 | 1222-139| 2| BALL JOINT
1205-37 | 2| NuT, 3/8 UNF
1210-20 | 2 | LOCKWASHER, 3/8 meo.
24 | F38334 1| LEVER
25 | F37037 1| LEVER
26 | F37018 1 LEVER
27 | F38335 1 LEVER
1206-2 2 | SETSCREW, 1/4 UNC x 1/4 wc., For 1TEMS 26 & 27
28 r37053 1| SUPPORT
1214=04 | 2 | BUSHING, ror asove
120057 | 4 | CAPSCREW, 3/8 UNC x 3/b La.
1210-20 | 4 | LOCKWASHER, 3/8 meo,

WHEN NRNFRING SPRCTFY RANTAM SFRIAT. NITMRFER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

EErncai Ty * LIVISION Ul ROCNINny Lulnpdily = wwaverly, ivuwa

Model 5_628 Group No. 2
Date 1 MarRCH 1972 HYDRAULIC CONTROLS Page 2413
'Rq‘::- N:r:\l:er !g::,';'. Name and Description
291 F37026 1 BELLCRANK

121496 | 2 | BUSHING, for ABOVE
30| 370U40 1 | SHAFT
31| F37022 1 BELLCRANK

121496 | 2 | BUSHING, FOR ABOVE
32 | F37024 1 BELLCRANK

1214-96 | 2 | BUSHING, FOR ABOVE
331 37893 2 | KEY
34 | 370M1 1 | SHAFT
351 F37084 | 2 | SUPPORT

1214-96 | 1 BUSHING, FOR ABOVE

1210-20 | 2 | LOCKWASHER, 3/8 meD.

1205-36 [ 2 | NT, 3/8 UNC
36 | F37028 1 BRACKET
37, 1206-61 |2 | CAPSCREW, 3/8 UNC x 1 1/4 vre.

1210-20 | 2 LOCKWASHER, 3/8 meo,

1205-36 |2 | NUT, 3/8 UNC
38 | F37035 |1 | ARM ;
39 | 37049 1 | TUBE ]
40 | 37055 8 LINK
41 1 1689 g I PIN :

1207-13 | 8 COTTER PIN, 1/8 x 1 1/U s,
42 F38329 1 BELLCRANK

12196 |1 BUSHING, FOR ABOVE
43 | 35559 2 YOKE, LH

1205-162 |2 NUT, 3/8 UNF uam, LH
by ) bil72 1 CONTROL ROD
k6 | h1k73 1 | CONTROL ROD
47 | Flitkes 1 BRACKET
48 | 1200-3 |4 | CAPSCREW

1210-14 |4 LOCKWASHER

1205-13 |4 | NUT
g | Fl1k76 1 PEDAL, RH
50 | FH1477 1 | PEDAL, LH

1216-2 |4 | BUSHING, FOR ABOVE PEDALS

1 1208-8 {2 | MACHINERY BUSHING
51 | 1213-6 |2 | GREASE FITTING
52 | 41k7h 1 | PIN
' 1207-31 |1 COTTER PIN, FOR ABOVE
|

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 2
Date Rgv. 1 Ocr, 1972 ROTARY MANIFOLD Page 2.14

BEGIN. W/SER. 955

zif.' Ns::ger E:%’_‘ Name and Description
1 1 ROTARY GLAND =~ Sge Page 2.15 or Page 2.25
2| t242-37 | ¥ | caPSCRew, 1/2 UNC x 1 3/4 Le, GRADE S
1210-26 | 4 | LOCKWASHER, 1/2 meo.
1205-58 | % | NuT, 1/2 UNC
3 F3711;96 1 TORQUE ARM
1214-59 2 BUSHING, Top
1214-65 | 2 BUSHING, BOTTOM ) For ABovE
4| 1206-64 | 2| SETSCREW, 5/8 UNC x 1 1/2 Le., SocKk. HEAD, cuP PT.
5| 1205-84 | 2| NUT, 5/8 UNC Jam
1210-32 | 2| LOCKWASHER, 5/8 meo,
6| 37169 2 LINK
IRIRLIL 2| PIN
1207-12 | 2| COTTER PIN, 1/8 x 1 wa.
8 | F37009 1| CcoLumn

FYrTEEmAY ATMTIETmTR YA ORMTIATIY NARTTAM CTNTAT AITTMDED DADT NTTMRER ANN NAME OF PART REQUIIRFD



View thousands of Crane Specifications on FreeCraneSpecs.com

Bancam - uwvision of Koenring Company - Waverly, lowa

Model S <628 Group No. 2
Date Rev, 1 Ocr. 1972 ROTARY MANIFOLD Page 2,15
':qe:_' Nsr::ger :;":‘;',::"q Name and Description
1200~ CAPSCREW, 3/8 UNC x 1 6.
91 1803 % LOCKVASHER? 3/8 weo.
10 1 COLLECTOR RING = See Page 5.1
11 1 HYDRAULIC SWIVEL - SEe Page 13.4
12 | 1219-795| 2| ADAPTER
13 | 1219-440| 2| ADAPTER
14 ] 1219-281| 1| ADAPTER
15 | 1219-605| 2| ADAPTER
16 § 1219=4l1| 2 | ADAPTER
17| 1219#556| 2| ADAPTER
18 | 1219+p82| 2| ADAPTER
2\
AN
) 2
|_____‘
3
4" - t=§_=ﬁ’
I'quof.. Ns::l:" g::,':,'. Name and Description
1| 37004 1| ROTARY MANIFOLD coMpLETE - Usep PRiIOR TO Ser. #955
See PAGE 2.25 FOR MANIFOLD USED BeciN. W/Ser. #955
2| 23686 1| SPACER
23687 10| "O" RING & TEFLON RING
23688 1| SNAP RING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 2
Date 1 MarcH 1972 HYDRAULIC PUMP Page 2. 16

Ref | omer  [Reany] Name and Description
38572 1 PUMP COMPLETE, INCLUDES ITEMS 1 Turu 18
A24987 1 SEAL KIT, INcLupES ITEMS 1, 3, T, & 9
1| 2h2bb 1 DOUBLE LIP SEAL
2| 2k2ks 1 SHAFT END COVER
3| 24982 L1 RING SEAL
4| 2467k 1 PLUG
5 | 2428 8 | ROLLER BEARING
61 2u2lg L | THRUST PLATE
71 24983 24 |  POCKET SEAL
8| 2uoBl 1 SHAFT & GEAR SET (2")
9 | 24252 4 | GASKET
10 | 24985 1 GEAR HOUSING
11| 2u2sh 1 BEARING CARRIER
12 | 24255 1 CONNECTING SHAFT
13 | 2kod6 1 MATCHED GEAR SET (1 3/4")




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Dwision of Koehring Company - Waverly, lowa

Model 5-628 Group No. 2
Date 1 MARCH ‘972 HYDRAULIC PUMP Page 2.17
z’: NE’:":" g::,'; Name and Description

1] 24253 1 GEAR HOUSING

15| 2k2s8 1 PORT END COVER

16| 24259 4] WASHER

17 1 4| st

18| 2kahy 4 NUT

';e:.’ NE':::" g::,?"_ ‘ Name and Description
37867 1 HYDRAULIC PUMP, COMPLETE
1 2h36g 1 COVER
2 | 2436 4 | SCRew
3 | 24350 1 SNAP RING
6 | 24353 1 VALVE ASSEMBLY, RELIEF
g 24369 1| SPRING
2U355 1 PLUG
10 | 24370 1| SPRING
11 | 24371 1 | PRESSURE PLATE
24372 1 BUSHING, FOR ABOVE PLATE
12 | 2437 1 SEAL KIT
1 2h3z 1 CARTRIDGE KIT
1 24361 2| PIN
15 | 24375 1 BODY
1 2h3g6 1 SHAFT
18 | 24365 1 BEARING
2H3ZZ 1 SNAP RING, BEARING
19 | 243 1 | SNAP RING

WHEN NRNDFRININ CORATRY PANTAM SEFRIAI. NTTMRER PART NTTMRER ANN MAsr™ AT DADT RENYITRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3-628 Group No. 2
Date Rev. 1 Marcw 1977 SWING MOTOR - DenisoN M1D Page 2,18
PRIOR TO Ser, #1040
w2z -
2
3
] \ 4
—5
23 —06,7
12 -~ !
I~
|3 \ g > <8~9
15
16
24— ‘ 19
20
18 b Pl
23
i‘i' NS:":" g::,: Name and Description
37220 1 HYDRAULIC MOTOR COMPLETE =~ INCLUDES ITEMS 1 THRuU 24
2432l 1 "0" RING & SEAL KIT - IncLubes 1Tems 3, 10, 15, 17
1| 24325 1 END CAP
Y CAPSCREW, 5/8 UNC x 2 LG., SOCK. HD. = CAP TO HOUS ING
2 | 24326 1 BEARING
E 2&33; 1 "0" RING
243 1 ROTOR
5 | 24329 1 VANE KIT - iINCLUDES 10 VANES
6| 24330 30 SPRING GUIDE
g 24331 30 COMPRESS ION SPRING
24332 1 CAM RING
9 21&332 1 FRONT PORT PLATE ASSEMBLY = RePLACES ITEMs 12, 13, 14
2799 1 POPPET, FOR ABOVE
2‘(992 1 SETSCREW, roR ABOVE) LATER MODELS
10 | 2433 1 "0" RING
11 | 24335 2 DOWEL PIN
12 )
1 )~ NOT ApPPLICABLE
1
15 | 24339 1 "0" RING
16 | 1220-37 1 RETAINING RING
1 24340 1 SEAL
1 243l 1 SPRING, WAVY WASHER
19 | 243k2 1 CAP PLUG
20 2h3hg 1 RETAINING RING
21 | 243k 1 BALL BEARING
22 | 243ks5 1 RETAINING RING
23 | 2U3k6 1 SHAFT, sPLINED
2 24347 1 HOUS ING

WITAT ADNECDRING CDRFCOTRV RANTAM QFRRTAT. NTTMRFR PART NITMRER AND NAME OF PART REOQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

. Banfarn - Division of Koehring Company - Waverly, iowa

Model S=628

Date 1 JuULY 1973

SWING MOTOR = COMMERCIAL

BeciNe, W/SER, #1040

I:Ieof. N:r:\rl:er . g:;'; Name and Description
43809 i HYORAULIC MOTOR COMPLETE
A25113 1 SEAL KIT, incLuoes 11ems 4, 5, 8, 10, 13

1| 25092 1 SNAP RING

2 25096 1 BEAR ING

3| 25093 1 SEAL RETAINER

Y 25094 1| "O" RING

5 | 22051 1 LIP SEAL

6 | 25091 1 | SHAFT END COVER
71 25097 1 PLUG

8| 25095 | 2| - RinG sEAL

9 | 22064 4 | - BEARING

10| 25106 |12 POCKET SEAL

1 25105 2 THRUST PLATE

i2 | 2815 1| - cear seT, 1 1/4"

13 | 25107 2 GASKET SEAL

1| 28146 1 GEAR HOUS ING

20 | 25128 1 PORT END COVER

21 25102 1 PLATE

22 | 25103 | 2 SCREW

23 2h259 8 WASHER

2k 8 CAPSCREW

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED

Group No. 2
Page 2. 18




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Cqmpany - Waverly, lowa

Model 5.628 Group No.
Date Rev. 1 MarcH 1977 SWING MOTOR « Demison M4D
BecIn., W/SEr. #1241
G, |
/2
3
L~ A
/5
10 : /
= 6
. o
| — 8
—I5
8 20 13 16
) 7 - 77T I7
; : 18
/ 14
\IS
':qeof_* NE:::" g::,:"_ Name and Description
54739 1 HYDRAULIC MOTOR COMPLETE = INCLUDES ITEMS 1 THRU 1§
8033 . SEAL KIT (rePLACES 37220)
1 | 28018 1 END CAP
28017 4 | CcAPSCREW, 5/8 UNC x 2 1/U Le., SOCKET HEAD
2 | 28020 1 BEAR ING
3 | 28019 1 | SEAL
28022 1 CAM RING ASSEMBLY, INCLUDES ITEMS 4 TRy 7
4 | 28035 1 | ROTOR
5 | 28036 1 | VANE KIT - INcLuoes 10 vanes
6 | 28037 30 | SPRING
g 28034 1 | CAMRING
2802 1 FRONT PORT PLATE ASSEMBLY
9 | 2802 1 SEAL
10 | 28021 2 | DOWEL PIN
11 | 28027 1 | SNAP RING
12 | 28029 1 SNAP RING
1 28032 1 BODY
1 2803 1 SPLINED SHAFT
15 | 28025 1 | SEAL
16 | 28030 1 BEARING
1 28026 1 SHAFT SEAL
1 28028 1 FELT WIPER
19 | 28056 2 | SCREW, 5/16 UNC x 7/16 ws.
20 | 200736 1 SHUTTLE SPOOL

WHEN ORDFRING.

SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED




@ View thousands of Crane Specifications on FreeCraneSpecs.com

CHIGEINIT ~ RIVISIUN UT RUEHiNg wOmpany < waverly, iowa

Model 5628

"Date

Rev. 1 MarcH 1977 Lo VALVE BANK

Group No. 2
Page 2.1

Quan.

Ref ] Nomber  |Roany Name and Description
49165 VALVE BANK compLETE - Becin., W/Ser, #902 (Repuaces 41825)
A24378 "0™ RING KIT, i1NcL. 1TEMS 18 THRU 22 FOR COMPLETE VALVE
A24055 "0" RING KIT, incL. 1TEMS 18 THRU 22 FOR ONE WORK SECTIOfN
1| 24379 1 INLET SECTION cOMPLETE, INCLUDES 1TEMs 8, 21, 22
2| 2u3d 1 WORK SECTION COMPLETE, INCLUDES ITEMS [, 9 THRU 23
3 | 2blok 1 WORK SECT ION COMPLETE, INCLUDES ITEMS T, 9 THRU 23
b | 26556 1 MID=-INLET SECTION compLETE, INCLUDES ITEMS 8, 21, 22
51 27124 1 WORK SECT ION COMPLETE, INCLUDES ITEMS 7, 9 THRU 23 Tt
54 | 27125 1 WORK SECT ION COMPLETE, INCLUDES ITEMS 9 THRU 23 ) 23'03#902
6| 24388 1 OUTLET SECTION -

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3.628 Group No. 2
Date Rev. 1 MarcH 1977 VALVE BANK Page  2.20
?4?.. NS:\rl:er RQ::";: Name and Description

71 24390 AR | RELIEF VALVE CARTRIDGE - 2750 PSI - SEE Pace 2,22

1 | MAIN RELIEF VALVE CARTRIDGE - 2000 PSI | _ _
gA 1| MAIN RELIEF VALVE CARTRIDGE - 2750 PSI |~ OFF PAGE 2.21
9 | 24015 1 SPOOL CLEVIS
10 | 24016 1 STRIPPER BOLT
QUANTITIES SHOWN_FOR
11 | 2k0o17 2 | POPPET ONE_SECTION
12 | 24018 2 SPRING
13 | 24019 3 | RETAINER PLATE
14 | 24696 2 | SPRING GUIDE
15 | 24021 1 | SPRING
16 | 2ho22 1 END CAP
17 | 24697 8 | CAPSCREW - RepLAces 2U023
24695 8 LOCKWASHER
18 | 24698 2 | "O" RING - RepLacEs 24024
19 | 24003 2 | BACK-UP RING
20 | 24699 2 | "O" RING - RePLAacES 24002 quap RING
21 | 24025 3 | SEAL (sQuarRe SECTION)
) REQ'D BETWEEN EACH SECTION
22 | 24026 1 SEAL (SQUARE SECTION)
23 | 24027 1 SLUG
24 | 24391 3 | STUD ASSEMBLY

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

f D'clyl]l-dlll * WJIVISION Ul INuSnssiny \-UIllpdllv - waverly. Iowd
Model 5_628 Group No. 2
Date. ReEv. 1 Marcw 1977 VALVE BANK - MAIN RELIEF Page 2.21
6 41321 109 876!7? 4|r 2 3 |
NN "‘Q \I
1
Main Relief
IMPORTANT : REPLACEMENT CARTRIDGES MUST BE ADJUSTED TO THE PROPER PS|
SETTING AS SHOWN IN THE MACHINE MAINTENANCE |N3TRUCTIONS.
'l‘i‘:)f.. Nrr:\r!:er g::,z: Name and Description
27038 MAIN RELIEF VALVE - 2000 PS1 REPLACES THE FOLLOWING :
26557 = 2750 PS1
ADJUST REPLACEMENT CARTRIDGE
Jo SPecIFIED SETTING = SEE
MA INTENANCE MANUAL.
1 | 26457 1 SCREW
2 | 22164 1 PLUNGER
E 22167 1 NUT
22159 1 "0" RING
5 | 26458 1 SHELL
6] 1218-65 | 1 "0" RING
7 | 22163 1 BACK-UP RING
8 | 22162 1 "o" RING
9 26h29 1 SEAT
10 | 25545 - 1 SNUBBER
11 | 22157 1 POPPET
12 | 26413 1 BACK-UP RING (PARBACK)
13 | 1218-114 | 1 "0" RING
1 26460 1 BACK-UP RING
15 | 22158 1 "0" RING
16 | 26461 1 RETAINER
17 | 26462 1 SPRING - 2001 Yo 2800 PSI
17 | 22165 1 SPRING - 800 o 2000 PS1

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 2
Date 1 Marcu 1972 VALVE BANK - LINE RELIEF Page 2,22

3 52 13678 91l

N

\-—- ‘1\\ ,_.f_

g -
__;‘ ‘IIIIIIIIIII .
‘ 1 /IIIIIIIIII
A &
ooy

=

~d

\“-
y !

\ ST

Line Relief
';‘::' Nrr:\r!:e r l?::’?i.. Name and Description
24390 LINE RELIEF COMPLETE, INCLUDES ITEMS 1 THrRu 14 - 2750 PS{
1| 2646 1 CARTRIDGE
2 | 2646 1 SEAT
E 26465 1 CAP
26U66 1 "0" RING
5 | 23144 1 "o" RING
6 | 1218-169 | 1 "0" RING
7 26h12 1 BACK-UP RING (ParBACK)
8 2 1 "0" RING
9 | 26467 1 BALL & RETAINER ASSEMBLY
10 | 26468 1 END CAP RETAINER
11 | 26469 1 SPRING
12 | 26470 1 SLUG
26471 1 SLuG
26472 1 SLUG
13 26&73 1 BACK-UP RING
1 2647 1 SPRING - 1001 to 2200 PSI
26475 1 SPRING - 2201 to 3800 PSI

--------------- CNEATEY DANTAM CRRTAT. NITMRER PART NUMBER AND NAME OF PART RFEQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - UNISIoOn OF ROenring LOmpany - waverly, iowa

Model 5-628 ‘ ) Group No. 2
Date ReEv. 1 Marcw 1977 VALVE ASSEMBLY Page 2o2
\“2423222| 20 9 BI7I6 5 4
_—
26
o
29
?\ \,
:\
=
=\
)
R
33 2 N
%

35 36 37

Ref.
Ne.

W O~ Ul EFEWN -

N\l &FW N - O

3

NE,:::,, RQ:::?‘ Name and Description
41801 1 VALVE comPLETE
A29308 1 SEAL KIT - IncLupes t1Tems 4,17,22,24,29,30,37-39,42
26796 1 BODY -~ REQUIRES SPOOL, ITEM 43
26797 1] sToP PIN
26798 1] SPRING
26799 21 "O" RING
26800 2! cap
26301 1] SLEEVE
26802 1| SPRING
26803 1| SOLENOID CASE
26804 1| sLeeve
26805 1| WASHER
26806 1| GUIDE TUBE ASSEMBLY
26807 4| TIE ROD
26808 1| PLATE
26809 1| COiL PROTECTOR
26810 11 coiL
26811 1| POPPET GUIDE
26812 1 "0" RING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5 .628 Group No. 2
Date Rev, 1 MarcH 1977 VALVE ASSEMBLY Page 2.2
':f: N:’;‘r;" ]E::,Z‘_ Name and Description
18| 26813 1 POPPET
19 | 26814 1 SPRING
20§ 26815 1 ADJUST ING STEM
211 26816 1| NuT

| 22 26817 2| THREAD SEAL ;

l 23| 26818 1] Pwe |

{ 24 | 26819 1] "o" RrING 3
25 | 26820 1| SPRING |
26 | 26821 1| NAME PLATE :

| 27| 26822 1] PopPET “

| 28| 26823 2| SELF-TAPPING SCREW j

29 | 26824 1 "0" RING |

| 30} 26825 1| SLIPPER SEAL ‘

311 26826 1| PIPE PWG 1

| 32| 26827 1] PG |

33| 26828 2| JAM NUT |

34 | 26829 1| SETSCREW |

35 | 26830 1| SPRING END |
36 | 26831 1| SPRING ‘
37| 26832 1 "0" RING
38 | 24833 1 BACK-UP RING
39 | 26834 1 "0" RING
4o 26835 1| POPPET ASSEMBLY
b1 | 26836 1| SEaT |
42 | 26837 1] "0" RiING '
43 | 26838 1| SPOOL - Requires Boov, 1TEM 1

i

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRIED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5=628 . : Group No.
Date: Rev. 1 Juty 1973 ROTARY MANIFOLD Page

[AS IR

8 2 o

% Q
|
4 12,13

\

\

N

\

Top View
§
0
l;eof.. NS:::“ RQ::’Z.. Name and Description
Al9131 1 HYDRAULIC ROTARY MANIFOLD - INCLUDES 1TEMS 1 THRU 14
A27119 1 SEAL KIT - INCLUDES ITEMS 2, 3, 5 THRU 9

1| 49123 1| spooL
2 1 1218-187| 2 "0" RING
31 1218-188 | 2 | BACK-UP RING
4 | horol 1 CASE
5 | 49125 2 | WEAR RING
6 | 49126 7 | RECTANGULAR RING
7 | 49127 7| SEAL
8 | 49128 1 | THRUST WASHER
9 | 1218-52 | 2 "0" RING
10 | 49129 ) PLATE
11 | 1242-100 ] 4 | CAPSCREW, 3/8 UNC x 3/V Lc. GRADE 5
12 | 1210-20 |12 LOCKWASHER, 3/8 wmep.
13 | 12h2-44 | 8 | CAPSCREW, 3/8 UNC x 1 1/2 Le. GRADE 5
14 | 49130 b | BLOCK ‘

S e m—m st mmimaEmEs T L AT L R e ATITIY AT R TRMTIT YA AN RIYIASMITITY A RIT RTARMIDE AT NDADT DEATIIDINN



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628
Dste 1 Marcu 1972

Group No. 3
SWING SPEED REDUCER Page 3,1

’ 33,34 31,32
4 /
I I
35
36
—37
l'l‘eof NE:":" g::,z L]” Name and Description
A36510 1 SPEED REDUCER COMPLETE, INCLUDES ITeMs 1 THRu 41
1 | 1200-116 | 12 CAMSCREW, 1/2 UNC x 3 1/2 v,
| 1210-26 |12 LOCKWASHER, 1/2 wMeD.
1205-58 |12 NUT, 1/2 UNC
2 | 1203-134 | 1 | SHOULDER SCREW, 3/8
3. | A46083 1 CASE ASSEMBLY, INCLUDES zTEMS 2, U, 15
4 | 1203-14 | 5 | CAPSCREW, 5/16 UNC x 1 1/Y% Le., HEX SOCKET HEAD
5 1 1213-37 | ! BREATHER

e e e e e rm e m L e mrmcuATEE A RYEIR AT ARSEY AT Th A A AT AT YT T



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 3
Date 1 MarcH 1972 SWING SPEED REDUCER Page 3.2
ReF | Nomber  [Semn Name and Description
6 | 36533 1 BUSHING
7 | 36511 1 | GEAR
8 | 37717 1 | GEAR
9 | 36512 3 | GEAR
10 | 36535 6 | BUSHING
11 | 3654k 1 | PLANET CARRIER
12 | 36545 | 3 | SHAFT
13 | 1227-260 | 3 | ROLL PIN
14 | 1217-250 | 3 | ROLLER BEARING
15 | A25972 1 | GEAR ASSEMBLY, IncLubes 36520 cear, 46082 oower pIn -
REFER To SERVICE BuLLeTIN #243,
16 1r365ho 1 | DIPSTICK
17 | 1218-31 1 | "O" RING
18 | 36524 1 BUSHING
19 136525 3 | SHAFT
20 | 1227-261 | 3 | ROLL PIN
21 | 36526 6 | BUSHING
22 136527 2 | SHIM
23 | 36516 1 | GEAR
2k | 36529 1 CASE
25 |36519 3 | GEAR
26 | 1217-251 | 3 | ROLLER BEARING
27 | 12014-2 1 BUSHING
28 | 1200-14k4 | 5 | CAPSCREW, 5/8 UNC x 1 1/2 va.
1200-148 | 1 CAPSCREW, 5/8 UNC x 2 re.
1210-32 | 6 | LOCKWASHER, 5/8 mep.
29 | 1219-537 | 1 PLUG, 1/2 NPT HEX SOCKET HEAD
30 | 36542 1 PLANET CARRIER
31 | 1217-238 | 1 | cue
32 |1217-237 | 1 | cone

WHFN NRNFRING SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRZD




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Dision of Koehring Company - Waverly, lowa
Modei 5-628 Group No. 3
Date 1 March 1972 SWING SPEED REDUCER Page 3.3
lRNI::' Nc':r:::er g::: Name and Description
33} 1217-2b9} 1| cup
34| 1217-248} 1} CONE
3541 1219-38 | 1! PLUG, 1/8 NPT HEX SOCKET HEAD
36 | 1218-96 | 1| SEAL
37 | 36517 1{ GEAR
38 | 36546 1| BUSHING
39 | 36534 1] CAP
4o | 36536 AR | SHIM, .002
36537 AR | SHIM, ,005
36538 AR | SHIM, .010
41 | 1203-135] 4 | CAPSCREW, 3/8 UNC X 1 LG., HEX SOCKET HEAD
Y2 | r37896 | 1| CASE
43 | 1203-143 { 3 | CAPSCREW, 1/2 UNC x 1 LG,, NYLOK, HEX SOCKET HEAD
1206-36 | 1 CAPSCREW, 1/2 UNC x 1 1/4% Le., NYLOK, HEX SOCKET HEAD
iy } 1218-158 | 1 SEAL, 2 9/16 oD, 1/4 wive, pousLe LIP
45 t 37722 1 COVER
46 | 3118 E 1. YOKE
1205-40 1 1 NUT, 3/8 UNF uam
{
47 ¢ 3119 1, PIN
1207-4 1 | COTTER PIN
k8 t 37719 1 | BRAKE ASSEMBLY
25568 1 ACTUATING ASSEMBLY
25567 2 i MIDDLE DISC ASSEMBLY
49 | 42815 1} swe
50 { 1218-26 | 1 *0" RING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 ) . Group No. 3 )
Date Rev 1 Oct. 1972 HOUSE BRAKE CONTROL . Page 3.4

Ref. P rt Quan

Nc. Number |Req'd] Name aﬁd Description
1] 372.8 1 BRAKE LEVER

2| Fho24h 1| SUPPORT=- Beain, W/SER. #961 = RepLaces 37219

1200 57 | 2| CAPSCREW 3/8 UNC x 3/l wa.
41 1200-6 2| CAPSCREW, 3/8 UNC x 1 3/4 La.
1291 1 2 SPACER, FOR ABOVE
121020 | 4| LOCKWASHER 3/8 meo.
1205-36 | 4| n~ut, 3/8 UNC
51 32475 1 CABLE CLAMP
6 32476 1]  LINK SPACER
71 1200-32 2 CAPSCREW, 5/16 UNF x 1 Le.
1210-1 2| LOCKWASHER, 5/16 meo.
1205-2 2| wuT, 5/16 UNF
1 BRAKE CABLE, STANDARD caB

81 1291-7

91 37729 1 BOOT
10| 1291-19 1 SPACER

1] 3118 1] YOKE

1205-40 | 11 NUT, 3/8 UNF uam
12| 3119 1 PIN

1207-4 1 COTTER PIN
13| FlUo762 1 CABLE ANCHOR

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

. Model 52628

Date Rev. 1 MarcH 1977

: Group No. l}
CAB : Page U,

z":‘%f' NE:":" N:;::" g::?’ Name and Description
ORIGINAL [REPLACEMENT
1 | F37070 | 1 CAB SUBFRAME
2 | 1200-14k . 6| CAPSCREW, 5/8 UNC x 1 1/2 L., HT
1210-32 6| LOCKWASHER, 5/8 meo.
3 65780 1] CAB ASSEMBLY = INCLUDES DOOR, FRONT WINDOW FRAME
REAR PANEL, TILT=UP ROOF FRAME ~ LESS GLASS.
RepLaces 37234 (Pr1or #1020) & 49357 (sec. #1020)
Y| N.A, BAS IC CAB ONLY
5 { 23942 1 FRONT WINDOW FRAME
6 | 23943 4| ROLLER
7| 239uk 2| RH SPACER
| 23945 2| LH SPACER
8 288 1 FRONT GLASS
0; 1 FRONT GLASS, vANDAL RESIST,
1 FRONT GLASS, vANDAL RESIST, TINTED
1270-123 | 1 WEATHER STRIP
9 | 23554 1 LOCK BOLT w/wasHER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 3-628 Group No. )-l
Date  Rev. 1 MarcH 1977 CAB Page 4.2
':q‘;f.' N:u,:\rl:er NE:_":" RQ::'Z Name and Description ]
ORI1GINAL IREPLA CEMENT
10 3 20 1| REAR WINDOW
6 1. REAR WINDOW, VANDAL RESIST,
6 1! REAR WINDOW, VANDAL RESIST. TINTED
1270-91 1 WEATHER STRIP For aBOVE
ITems 10A TwRy 10D appLY 7O 65780 REPLACEMENT ¢AS
10A 2 1| COVER w/ WINGE & LATCHES
2 82 1 HINGE
2004 2 LATCH
108 200487 1| COVER GASKET
10C 2000 1{ RH SLIDE PROP
200} 1 LH SLIDE PROP
200490 2 LOCK KNOB FOR ABOVE
100 2 96 1] TOP TINTED WINDOW
Og 1 TOP TINTED WINDOW, YANDAL RESIST,
12212-10]) 1 WEATHER STRIP FOR ABOVE
10D ;80 1 TOP TINTED WINDOW - PriIorR TO SEr. #1020
9 %é 1| TOP TINTED WINDOW - BecIN. W/Ser. #1020 ,
1&9:? 1] TOP TINTED WINDOW, VANDAL RESIST. = Bea. #1020
11| 37217 65388 | 1] SLIDING SHADE
12242-33| 12242-33F 2 32" CHANNEL For ABOVE
12 2 1] SLIDING GLASS
R; 252 1 SLIDING GLASS, vANDAL RESIST,
65807 1] SLIDING GLASS, vANDAL RESIST, TINTED
13 2 1] SLIDING GLASS
3 1 1 SLIDING GLASS, vANDAL RESIST.
Sg 1 SLIDING GLASS, vANDAL RESIST. TINTED
1 1225-188 21 FINGER PULL
12245-6 2 STRIPPING FOR ABOVE
14A1 27971 1 W INDOW LOCK
15 | 1224428 21 GLASS CHANNEL, FRONT & REAR
122)41;:32 1 GLASS CHANNEL, Top
12244 Ko 1!  GLASS CHANNEL, sorTom
16 | 23946 1| REAR PANEL
17 | 23947 1 FILTER RETAINER
1203-7 2t CAPSCREW, 1/4 UNC x 3/8 wa.
1210-1 2 LOCKWASHER, 1/h% wep,
18 | 23568 1 LOCK
19 { 37165 11 FILTER ELEMENT, HEATER INTAKE
20 | 23937 1 SLIDING DOOR
21 | 23558 1| HANDLE ASSEMBLY
22 | 23938 1 LEVER & LATCH ASSEMBLY
23 | 23939 1| SPRING
24 | 23940 1 SPRING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5628 Group No. }
Date Rev., 1 MarcH 1977 CAB Page 4.3
zif.' NE:":" g::,& Name and Description
2 1 ROLLER
> 55723 2 CAPSCREW, ?/%6 UNC x 1 1/ wa.
| 1205- 2 JAM NUT, 571
26 | 2391 1|  RETRACTABLE LEVER
27 %2 1 DOOR GLASS
1 DOOR GLASS, vANDAL RESIST.
65806 1 DOOR GLASS, VANDAL RESIST. TINTED
| 1 1270-112) 1 WEATHER $TRIP For ABOVE
27TA] 12227-48{ 1 DOOR SEAL, RUBBER SPONGE
28 | 36561 1 'SEAT
29 | 37210 2 SUPPORT
301 1200-29 | 4| CAPSCREW /1? NC x 3/Y Le.
31 150 Y [OCKWASHER? 5/1 Neo .o
1| 1200~ 4 CAPSCREW, 3/8 UNC x 5/8 wa.
3 1210-38 4 Locxvu\sgéa3 g en.”
1205-3 ) NuT, 3
32 | 65461 1 CONSOLE COVER (repLaces 37211)
33 | 65471 1 CONSOLE SIDE (repLaces 37212)
34 | F37213 1 DASH PANEL
1351 37521 1 COVER
36 | 32082 1 MIRROR w/NuTs
37 | M1519 1 ARM
38 | 41520 1 ARM
39 | 120031 | 2 ~ CAPSCREW ? UNC x 1 La.
15701 2 | LOCKWASHE 21 MED .
1205-2 2 NUT, 5/16 ON
bo{ 1ma28 | 1 COVER
b1 § 12243-27| 1 WEATHER STRIP CHANNEL, SLIDING GLASS
42 | 12240-48 1§ 1 WOOL FELT
43 1 12259-60 | 1 WEATHER STRIP
k4 | A49301 1 FIRE EXT INGUISHER
ks | Ak9275 1 CAB INSULATION KIT
A65319 1 CAB INSULATION KIT =« REPLACEMENT CAB
46 | 492 1 FRONT FLOOR MAT
43 1 REAR FLOOR MAT
12368-240 1 RUBBER STRIP
1222-193 | AR PLUG BUTTON, 3/4"
1222-192 | AR PLUG BUTTON, 5/8"
1221-35 1 GROMMET , eLECTRICAL

WHFN ORDFRING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

5 -628

Rev, 1 Jury 1973

Group No. h

PROPANE HEATER = PRIOR TO Ser. #1089 Page 1.k

(718,19

ﬁleof. Nrr::er l?::’:i.. Name and Description
i | 1223-38 1 HORN
2 203 3 1 MOUNT ING BRACKET
3] 1223-389 0 1 | T
i s223 270 1 | RELAY
5 | 238751 1 PROPANE HEATER
6 | 23931 1 AR CISTRIBUTOR
7 | 23932 1 THERMOSTAT
é 2393 1 COMBUSTION AR HCSE
9 ?393 2 | cramp
10 gg 1 COLLAR
11 | kb t | ELBON {repiaces F37513)
12 ?87 1 EXHAUST TUBE
2960., 1 EXHAUST TUBE (raisep cas, S-627)
13 250-20 2 CLAMP
'zm -17 LOCKWASHER, 516 weo.
5-25 | 6 NUT, 5/16 GNC
th c)-l 8 1 RING ASSEMBLY
15 | 2hoB3 1 BRACKET
16 | 1222-196 | 1 | REGULATOR w/seup
1 1219-860 | 1 REDUCING NIPPLE
! 1219-775 | 1 ADAPTER
? 1219-879 | 1 ADAFTER
20 | 4338775 1 HOSE ASSEMBLY
21 | 1240-1 2 CLAMP
22 | 12232 1 HOSE, 4" 1D
23 | 1ebo-l3 | 3| cramp
2 38709 1 TANK BRACKET
25 77& 1 CLAMP
26 | 123t-2 2 | WING NUT
1223»&2& 2 | GROMMET, 3/4 D

WHEN NRNFRING SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company -

Waverly, lowa

" Model
Date

5-628
1 MarcH 1972

HEATER

Group No.
Page

4
4.5

Part Quan,

Name and Description

No Number Req'd
A38751 HEATER, COMPLETE HuPp CORP. PART No.
1] 2676 2 | ADAPTOR B 52077=G2=2
2 26753 1 FAN B 52076-G2
3 26764 6 | NT, #10-32 42-1032-13
26278 1 PLATE ASSEMBLY B 52305-G1
5. | 24505 1 COMMUTATOR A 52030~G1
6 | 26759 2 | SPACER A 50605-G7
g 2676 1 MOTOR SUPPORT ASSEMBLY B 52528-G1-1
-1 2450 1 | MOTOR, 12 vort ¢ 52586-Gl4
9 | 24507 1 GASKET A 60489-G1
10 | 26766 1 AIR DUCT ASSEMBLY B 51777=G1=1
n 2%?08 1 | GASKET A 51762-G1
12 12 72& 1 | SHELL ASSEMBLY C 52287-G2~1
1 267 4 1 screw, #10 x 3/8 2221-1032-06-13
1 26769 1 FAN ASSEMBLY B 52399<G1.




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S5-628 Group No. 4
Date 1 MarcH 1972 HEATER Page 4.6
::f NE::;" Ig::'?‘ Name and Description
PERFECTION PART No.
151 24509 2 BRUSH A 5230L4-G1
16 | 24510 2 SPRING A52303-G1
1; 26770 1 SCREW, #10-32 x 1/4 3180-1032-04-12
1 267" 1 CHAMBER ASSEMBLY D 52525-G1
19 | 24511 1| SEAL A 52057-G1
20 | 26772 2| SCREw, #8-32 x 3/8 2251-0832-06-13
21| 2677 1 CASING ASSEMBLY, 8OTTOM B 52949-G1-1
22 | 2677 10 | SPEED NUT M 30002-67
23 26775 1 GROMMET B 50035-Gl
2 26776 10 SCREW, #10 x 3/8 1151-0010-06-13
25 2677; 3 NUT, #8-32 srass 41-0832-31
26 | 2677 1 BURNER PLATE ASSEMBLY c 5h327-31
2 26779 1 GROMMET, FUEL LINE A 5236L-G1
2 26760 1 GASKET A 52342-G1
29 | 24513 1| SPARK PLUG A goo31-e2
30 | 26780 1| BRACKET A5 Eh3-c1
31 | 26351 1 SOLENOID VALVE ASSEMBLY A 5Bi35.61
32 | 24515 1 IGNITION COIL, 12 voLt B 50229-Gl
33 | 26781 4 | 45° INVERTED ELBOW Ak618
3 26782 1 SCREW 1653-0010-08-13
35 | 2678 2 | Nut A 52086-G1
36 | 2451 1 | SPARK PLUG CABLE A 51645-G1
38 2h51z 1 CAPACITOR A 50603-G1
9 | 2678 1 BRACKET A 50235-G1
0 | 26782 6 | SCREW, #10 x 1/2 ve. 1653-0010-08-13
41 | 2549k 1 FLAME SWITCH ASSEMBLY B 51700-G2
42 | 2hs21 1 SPARK PLUG SEAL A 52089-G1-2
4 2ls22 1 GASKET A 52521-G1
KL | 26761 1 | GROMMET B 50035-G1
b5 | 24523 1 SEAL, FLAME SWITCH A 51822-G1
46 26782 1 | PLAIN WASHER A 51647-G1
L7 | 252 1 SPRING A 2306
48 | 26786 1 | TOP CASING ASSEMBLY B 53368-G1-1
kg | 25501 1 LIMIT THERMOSTAT A52§7E-G1
50 | 26787 1 CASING COVER A 543k2.61-1
51 { 26772 2 | SCREW, #8-32 x 3/8 e. 2251-0832-06-13
52 | 267 1 | THERMOSTAT BRACKET A 54421-61-1
53 | 25493 1 SAFETY THERMOSTAT B 54419-G1

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model §.628 Group No. U
Date 1 MarcH 1972 WORK LIGHTS Page 4,7
:l%f_' Ntf:\lger g::%’_ Name and Description
A37292 WORK LIGHT KIT, INcLupes ITems 1 vwru 12
1| 1223-447| 3 | WORK LIGHT w/euLe
2hh67 3 SEALED BEAM LAMP, FOR ABOVE
2 | 1223-476 | 3 | MOUNTING BASE
3 | 1209-6 6 | FLATWASHER, 1/2 sto,
4 | 1205-68 | 3 | NUT, 1/2 UNF eLasTzc
5 | 1240-274 | 4 | UIFFY CLIP
1211-3 L § SHEET METAL SCREW, #8 x 1/2 L.
6 | 1223-217 {AR | WIRE, 14 ga.
7 | 7103 1 LIGHT SWITCH
8 | 6653 1 TERMINAL BLOCK (LOCATED IN HEATER COMPARTMENT)
1233-7 2 | MACHINE SCREW, #10 UNF x 3/4 we.
1205-6 2 NUT, #10 UNF
9 { 1223-466 | 2 | BULLET TERMINAL
10 | 122135 | 2 | GROMMET
11 | 38392 2 | BRACKET
12 {38570 3 | BRACKET

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. U
pate 1 MaRCH 1972 BOOM ANGLE INDICATOR Page 4.8
2
\\ - ///r
@
7 > =~ " "W
F:i<:\ 1] O\\
~SMa N Y
[ \\\\‘ ‘ L \
(RSN
8,9
y
! ! §: T =
\\ n,i2

Reb | Nowber  [Quan] Name and Description
A38805 BOOM ANGLE INDICATOR ASSEMBLY, INCLUDES ITEMS 1 THRu 13

1 | F38901 1 BRACKET

2 | F38898 1 PENDULUM w/BEARING

3 | 238896 1 IND ICATOR w/BEARING

4 | 1217-2% | 2 | BEARING, For 17EMS 2 & 3

5 | 12260-97 | 1 DECAL

6 | 1209-2 1 | WASHER

7 | 1205-22 | 1 LOCKNUT, 1/4 UNF seLF-LOCKING

8 | 2930 2 | YOKE

9 | 2931 2| PIN
1207=1 2 | coTTER PIN, 1/16 x 1/2 Le.

10 | 129130 | 1 | CABLE

11 | 2929 2 | "u"soLT

12 | 2938 2 PLATE
1210-T Y LOCKWASHER, #10 LiGHT
1205-5 b NUT, #10 UNC

13 | 1211-12 | 2 | SELF TAPPING SCREW, 5/16 x 3/4 ra.

.............. A eMROICY DANTAM CFDRTAT NTTMRER PART NUIMRER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lcwa

Model S-628 Group Ne. 4
Date 1 MarcH 1972 - MARK ING DECALS Page %e9

', [TELEKRUISER) =

-] HYDRAULIC OIL | |

4. 6 .
FUEL. [worr_58 we] | R
8 —
\ s ‘
T— MECHAMICAL STRENGTH | S Lo
MASTER CLUTCH INDICATOR 55 -] |
20 UNDER HOOD RED - OVERLOAD RANGE 50-| E
CAUTION: Without outriggers, || 45: E
never maneuver boom beyond DANGER + 40
the radis specified on the 35 H!
capacity chart to insure stability MICO BRAKE LOCK 301
E - 12260~ ll_ 25
RELEASE O SET ELECTRICAL CHECK + 110
Switch ond opply brakes :Z:
2 13 54 rOOM
/ i D0 NOT HOIST  + o] WS
RIGHT BOOM DOWN exteno—H oo
154
SWING WINCH BOOM
DIESEL STOP | —[5
LEFT upP RETRACT|
i7
lIG l
ON oFF | PUMP ON - - VAN
EMERGENGY STEERING PUMP - > N
CAUT_ON: f engine stops while vehicle 1s mov'ng,
\mmediately furh on emergency stee 'ng pump RUNNING WORK INSTRUMENT
50" vehicle’ may be quided to a safe stop. LIGHTS LIGHTS WARN NG
Check emergency steiring pump daily by turn-
ing ignition sw tch and pump switch on‘’but not
start'ng engine If wheels can be steered,
tuen pump ‘of. ",
ouT IN IN - ouT MICO BRAKE LOCK
@ (Y rovt O r orf () on  rewease () seT
) acC ON SWITCH AND APPLY ERAKES
ST *?
CENTER F OUTRIGGERS G
" d
2 WHEEL OUT IN N ouT IGNITION OFF
awneet(_) cRas O rear ) Q start () RUN O
STEERING HORN HEATER

I8 19, @
o B28



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. U
Date 1 MarcH 1972 MARK ING DECALS Page U4.10
':J’::’ N:r::rlzer -lg:;:,';'. Name and Description
1| 1222-95 [AR | EMBLEM
2 | 12260-25| 2 "TELEKRU ISER"™ DECAL, soom
3 | 12260-75 | 1 DECAL, HYDRAULIC OIL
4 | 12260-76 | 1 | DECAL, rueL
5 | 12260-52 | 1 DECAL, SHIFT & THROTTLE
6 | 12260-36 | 1 DECAL, REAR AXLE DISCONNECT
7 | 12260-46 | 1 DECAL, MASTER CLUTCH
8 | 12260-61 | 1 DECAL, MECHANICAL STRENGTH INDICATOR
9 | 12260-4k | 1 DECAL, BOOM ANGLE INDICATOR
10 | 12260-45 | 1 DECAL, BOOM ANGLE INDICATOR
11 | 12260-88 | 1 DECAL, M1CO BRAKE LOCK
12 | 12260-154] 1 DECAL, BOOM PEDALS, SWING
13 | 12260-19 | 1 DECAL, wiNCH
14 | 12260-51 | 1 DECAL, BOOM EXTEND
15 | 12260-89 | 1 DECAL, DiESEL sTOP
16 | 12260-U49 | 1 DECAL, DasH
17 | 12260-82 1 1 | DECAL, pasn
18 | 12260-28 | 1 | DECAL "s"
19 | 12260-249| 1 DECAL, "628"
20 | 12260-143| 1 DECAL, cCauTION

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model ' 5 -628 ; Group No. 4
Date -1 JuLY 1973 | MARK ING DECALS page 4.11

TELEKRUISERH 2

R @ Bant.l'amc

5 6 5 -
6s-
> 7 | 9 —
Ny 55 - N
o]
e S-628 ¢
Waurrly | owa 306 40~
AQOEL WO SIRIAL ND >
C Il ] o R
e 204
l I ~ REAR o]
[‘OUT AXLE IN.I 104 Lo
5
TEMPERATURE |_—1|2 o D
H1GH=0UT o E
LO=IN CAUTION" Without outrigge s, —21 ﬂ €
never maneuver boom beyond HI
the radius specified on the lo
capacity crart to insure stablity. ~N OOM

13 14 1) 16 S KACTR
P \.

Al

AN
o wow | [oon] [ow [HYDRAULIC OIL| '
SWING WINCH BOOM l?— MASTER CLUTCH

| UNDER HOOD
Ler! vp | feETRAT FUEL
i
N ON oFF | PUMP ON
G S, {an 19 EMERGENGY STEERING PUMP
i <./ L~ CAUTION: 1f engine stops while vehicle is moving,
. tmmediately turn on emergency sicering pump
RUNNING WORK INSTRUMENT s vehicle' may be guided to o safe stop.
LIGHTS LIGHTS WARN NG Cneck emergenc, sfeering pump daily by turn-

INg igntion switch and pump switch “on” but not
starting engjne. 1 wheels can be steered,
turn pumproff"

MICO BRAKE LOCK ouT  IN IN  ouT
ore () on  reease () T Q () rront O
e OFF ON EMERGENCY SWITCH AND APPLY BRAKES REAR AXLE |E $
START BRAKE CENTER £ OUTRIGGERS G
T :
IGNITION 2 WHEEL oUT IN IN  ouT
Q awHEEL! | GRAB O REAR ')

STEERING

HORN

22 23
L /
ENGINE EMERGENCY
sToP

ENGINE STOP

BANTAM CRANE WAk ot Viod)

e Tias,

24

Tad ob o ovmm s s ced e o
Lo r e b iy v

WHEN NRNFRING SPECIFY BANTAM SFRTAT. NITMRER. PART NUUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Model S-628 n
pate REV. 1 Juuy, 1973 MARK ING DECALS 412
Ref | Nomber  |moan] Name and Description
1| 12260-299] 1 DECAL,Boom
2| 12260-286] 1 DECAL,RH,cAB
3| 12260-285| 1| DECAL,LH.cas
4| 12260-287| 1 DECAL,LH.cas
5] 12260-265| 1| SERIAL NO. PLATE
6| 12260-96 | 1 DECAL ,PCSA STANDARD # 2
ey | Al g
81 12260-52 | 1 DECAL, SHIFT AND THROTTLE
9l 12260-4k 1 DECAL, BOOM ANGLE IND, " {AL
10| 12260-U5 | 1 DECAL, 8OOM ANGLE IND. DIAL
11| 12260-36 | 1 DECAL, REAR ANGLE DISCONNECT
12| 12260-324} 1 DECAL, HEATER CABLE
13| 12260-154 1 DECAL, CONTROLS
4] 12260-19 ] 1 DECAL, CONTROLS
15| 12260-51 1 DECAL, CONTROLS
16| 12260-75 1 DECAL, " myp. oIL"
171 12260-76 1 DECAL, FueL
18] 12260-46 | 1 DECAL, MASTER CLUTCH
19| 12260-49 | 1 DECAL, LH. oasH
20| 12260-82 1 DECAL, RH. DasH
21| 12260-143 1 DECAL, CAUTION
22| 12260-315| 1 DECAL, ENGINE EMERGENCY STOP
23| 12260-316] 1 DECAL, ENGINE STOP
24| 12260-379 1 DECAL, WORKING POSIT!ON
CAPACITY CHART -« SeeciFy Part No,

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED

Division of Koehring Company - Waverly, lowa




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Kaehring Company - Waverly, lowa

Model S=628 | ' _ “Group No. 4
Date REv. 1 Marcw 1977 PROPANE HEATER " Page b1
- | \ ‘BEGIN. SER. #_1089 o
o Noart g::,;‘ Name and Description
1 | Yook 1 PROPANE HEATER =~ SEe Pace 4,15
2 | oln3 1 BRACKET
3 | ok 1 BRACK‘ET;
wliepse | 1| st
5 | b9k B P T |
6 | 1202-4 3 STOVE BOLT, 3/16 UNC x 1/2 w6,
1205-12 | 3 NUT, 36 UNC
7 1 Figm7 | 9 COUPLING
8 fughe. | 1| ewoow
9 | 124020 2 CLAMP
1210-17 LOCKWASHER, 5/16 Meo.
1205-25 | 6 NUT, 5/16 UNC
0 | 38776 1| exdawsT TuBE |
| 11 | 4ok2 1 CONTROL CABLE
12 | 124043 | 1 |  cLamP
13 | 49779 1 WIRE HARNESS (RepLaces 49l15)

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRKD



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model S -628 Group No. 4
Date Rev. 1 March 1977 PROPANE HEATER Page 4.1%
r??,. Nfr:\r!:er g::":i'l Name and Description
14 | 1200-1 9 CAPSCREW, 1/4 UNC x 3/ e,
1210-1} g LOCKWASHER, 1/4 wep.
1205-13 NUT, 1/l UNC
15 | F38769 1 MOUNT ING BRACKET
16 | 38774 1 CLAMP
17 | 1231-2 2 WING NUT, 5/16 UNC
18 | 1200-311 | 4 CAPSCREW, 7/16 UNC x 1 Le.
1210-23 | &4 LOCKWASHER, 7/16 meo,
19 | A38775 1 HOSE ASSEMBLY
20 | 1219-799 | 1 ADAPTER
21 | 12019-188| 1 ADAPTER
22 | 1221-35 | 1 GROMMET
23 | 1223-44 | 2 GROMMET
2k | 200360 1 PRESSURE REGULATOR
25 | 1223-330| 1 DEFROSTER FAN
1211-1 2 SELF-TAPPING SCREW
12260-32L| 1 DECAL, WEATER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company - Waverly, lowa

Model S-628
Date 1 JuLvy 1973

PROPANE HEATER

Group No. )4
Page

.15

%‘::’ N::'\I:er g::,:'" Name and Description

Lolol PROPANE HEATER COMPLETE
i CASE & HEAT EXCHANGER

1| 2821 1 TOP COVER

2 | 2821 1 THERMOSTAT BRACKET

2 28219 1 THERMOSTAT
28220 1 RUBBER GROMMET

5 | 28221 1 MOUNT ING BRACKET

6 | 28222 1 EXHAUST CONNECTOR

g 2822 1 EXHAUST GASKET
2822 1 EXHAUST WASHER

9 22 1 IAR DEFLECTOR

10 22 1 HEX NUT

1 282% 1 LOCKWASHER

12 | 282 1 FLAT WASHER




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5_628 Group No. h
pate 1 JuLy 1973 PROPANE HEATER Page 4.16
‘:q‘:f' NE;':" g::,:’- Name and Description
1 28229 FIBER WASHER
1 28230 LOCKWASHER
15 | 2823 MACHINE SCREW
16 | 28232 HEAT EXCHANGER
1 28233 CASE
1 2823k MERCURY SWiTCH
19 | 28235 cLIP
20 | 28236 SHOULDERED WASHER
21 2823g MACHINE SCREW
22 | 2823 FRONT AND TOP COVER
28315 MOTOR & BLOWER ASSEMBLY LESS CLAMP
1 28239 THUMBSCREW
2 | 282ho CLAMP, MOTOR MOUNTING
2 28241 NYLON FAN
202l2 BLOWER HOUSING, CIRCULATING AIR
5 | 2243 GASKET
6 20244 BLOWER MOUNTING PLATE, CIRCULATING
AIR (INCLUDES GASKET, ITEM 13)
é 282h5 BAND, RUBBER
28246 MOTOR, 12 VDC
9 282l HOSE, COMBUSTION AIR OUTLET 2"
10 | 2824 BLOWER HOUSING, COMBUSTION AIR
11 | 28249 BLOWER WHEEL
12 | 28250 BLOWER MOUNTING PLATE, COMBUSTION AIR
(IncLuDES GaskeT, ITEM 13)
13| 282m, GASKET
(::) BURNER HEAD ASSEMBLY
1 28252 IGNITER WIRE
2 28253 KNURLED NUT
3 2825 FLAT WASHER
28255 IGNITER
5 28256 BURNER HEAD GASKET
28257 BURNER HEAD ASSEMBLY
(IncLuoes 6 THRU 11)
6 28258 BURNER TUBE
7 28259 BURNER HEAD
8 28260 LCCKWASHER
9 28261 MACHINE. SCREW
10 | 2R262 WASHER
11| 2826 LOCK NUT
12| 2826 CONNECTOR
13 2R265 FUEL LINE
1 2%2¢6 MALE ELBOW
15 | 2026 SOLENOID VALVE
16 | 2826 FUEL LINE
1£ 22269 LOCK NUT
1 29270 CONNECTOR

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRIED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 : Group No. b
Date 1 JuLy 1973 PROPANE HEATER Page 4.17
':Ieof. NEr:\r;er RQ:;':.. Name and Description
<:) 28316 POWER PACK ASSEMBLY
1 28271 1 IGNITER WIRE
2 28272 1 CoiL
3 28273 1 COlL CLAMP

28274 1 CONDENSER
5 | 28275 1 IGNITION PACK WRAPAROUND
6 | 28276 1 RESISTOR, 15 OHM, 12 WATT
g 2827 1 RESISTOR, 2 OHM, 12 WATT
2827 1 SOCKET
9 | 28279 1 RUBBER GROMMET
10| 28280 1 VIBRATOR CLAMP
11} 28281 1 VIBRATOR

(::) 28317 CONTROL ASSEMBLY
1 28282 1 TOGGLE SWITCH
2 2828 1 CONTROL 80X
ﬁ 2828 1 GREEN PILOT LIGHT

28285 1 PILOT LAMP
5 | 28286 1 FUSE HOLDER
6 28§gg 1 10 AMP FUSE
g 28 1 GROMMET

28289 6 HEX NUT
9 | 28290 2 LOCKWASHER
10] 2829 FLAT WASHER
117 28292 3 SHOULDERED WASHER
12| 2829 1 FIBER WASHER
1 2829 1 LOCKWASHER
1 28295 3 MACHINE SCREW

-(:) 28318 REMOTE CONTROL KIT LESS PANEL
1 28296 1 SETSCREW
2 2823§ 1 ROD CLIP
3 | 282 1 HARNESS
5 | 28299 1 LOCK NUT
6 | 28300 1 PUSH-PULL CONTROL
g 28301 1 SPACER

28302 1 BRACKET
9 | 28303 1 HEX KEY

(::) CONTROL ASSEMBLY
15| 28304 1 PIVOT CONTROL
16| 28305 1 STEEL WASHER
1 28306 1 NYLON WASHER
1 283gg 1 LOCK NUT
19| 283 1 TEMPERATURE CONTROL
20| 28309 1 SPACER
21| 28310 1 MICROSWITCH

WITEAT NDNE DTN, CREATEV RANTAM CRRIAT AMITMRER PART NITMRFR AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. Y
Date 1 Jury 1973 PROPANE HEATER Page 14,18
I:Iif. Ns:mrl:er g::’:j'. Name and Description

22| 28311 1 MICROSWITCH ACTUATING KIT

23| 28312 1 ACTUATING ROD

24 | 2831 1 SToP

25 2831 1 BIMETAL BLADE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Modei - 5-628 ‘ Group No. 5
Date . 1 Marcu 1972 : ELECTRICAL , Page el

SEE WIRING DIAGRAMS,
PAGES 5.4, 5.5, 5.6

-7 THRU 20




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S~628 Group No. 5
Date Rev. 1 JurLy 1973 ELECTRICAL Page 5,2
z‘:‘f NE':":“ g:;,l Name and Description
ITEMS MARKED (*) ARE FOR OUTRIGGERS POWERED FROM THE
MAIN HYDRAULIC PUMP RATHER THAN TRHE STEERING PUMP,
REFER TO GROUPS 2 AND 17 FOR IDENTIFICATION,
ITEMS MARKED (**) ARE FOR OUT~AND=-DOWN OUTR|GGERS .
See Grour 17A,
1 38778 1| WIRE HARNESS, MAIN INSTRUMENT
9113 * 1 WIRE HARNESS, MAIN INSTRUMENT
41340 ** | 1| WIRE HARNESS, MAIN §NSTRUMENT
2 3785)4 ! WIRE HARNESS ) LOWER HARNESS TO COLLECTOR NGS
911 1| WIRE HARNESS ) - R
11338 *x | 1 WIRE HARNESS ) (wraPPED TO SHIFT TuBE)
3| 38777 1| WIRE HARNESS, PROPANE HEATER
4 | A37865 1| CONNECTOR w/WIRES, WIPER TO MAIN HARNESS
5 37856 1| CONNECTOR w/wires, #1
37 2 1| CONNECTOR w/jwimes, #2 | ||\ Loircs  SEE WIRING
1| CONNECTOR w/wires, #3 | [ |\ crons 1o DIAGRAM, PAGE
911h * 1 CONNECTOR w/wires, #3 |-
37860 i CONNECTOR w/wiRes , # COLLECTOR RING 5.4 FOR IDENTI-
37 59 1| CONNECTOR w/wires, #5 | “EAPS FICATION.
1336 ** | 1| CONNECTOR w/wires, #5
6| A37069 1 COLLECTOR RING ASSEMBLY = SEE MAINTENANCE Grour 5
FOR COLOR AND FUNCTION DIAGRAM,
71 1223-53 | 1 IGNITION SWITCH
7103 2| LIGHT SWITCH
9 | 1223-2 2| TOGGLE SWITCH, BRAKES - PRIOR TO SER. #321
1223-531| 2| TOGGLE SWITCH, BRAKES - BEGIN. W/SER. #8321
1223-480| 1| TOGGLE SWITCH, PROPANE HEATER
10 | 1223-849] 1 TOGGLE SWITCH, STEERING
11 | 1223-448 | 4 | TOGGLE SWITCH, ouTRIGGER
11A| 1223-491| 4 [ TOGGLE SWITCH, ouTriGcGer (*)
12 | 1223-64 1 HORN BUTTON
13 | 1223-338| 1| PUSH BUTTON SWITCH, DiESELSTOP

WHEN ORNDERING SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Co.mpany - Waverly, lowa

Model S-628 Group Ne. 5
Date Rev. 1 JuLy 1973 ELECTRICAL Page 5.3
'l!d‘::f NEr:::er g::,l Name and Descr'ption
1| F37863 1{ DASH LAMP
151 F371851 2 INSTRUMENT WARNING LIGHT (reo)
16 F37852 2 INDICATOR LIGHT (GREEN), AXLE CENTER, PROPANE HEATER
17| 1223-2 1{ TOGGLE SWITCH, EMERGENCY STEERING MOTOR |
18| F37862 1| TURN SIGNAL ASSEMBLY .
1223-536{ 1| FLASHER ;
1223-276| 1 FLASHER UNIT :
19| 1223-295{ 2| FUSE, 14 ame
20| 1223-443] 1] CIRCUIT BREAKER, 30 amp
1222-184} 10| PLASTIC TIE WRAP, HARNESSES
21 27296 1 MAIN WIRING HARNESS, LOWER
9117 * 1| MAIN WIRING HARNESS, LoweR
41339 **| 1| MAIN WIRING HARNESS, LoweR
22 | 49154 1] LOWER DASH HARNESS, Curysiem (Repuaces 37871 w/Rer. 33)
49155 1] LOWER DASH HARNESS, GM Diesev (Repuaces 37933 w/Rer. 33)
23| 37872 1§ ENGINE HARNESS, CHRYSLER
37934 1 ENGINE HARNESS, GM DreseL
24 | 37870 1 LIGHT ING HARNESS
25 | 1245-68 1 AMMETER
26 | 1245-63 1 FUEL GAUGE
27| 1245-65 { 1| TEMPERATURE GAUGE w/BuULB & CONNECTOR, ENGINE
28 | 12U5-66 | 1| TEMPERATURE GAUGE w/BULB & CONNECTOR, TRANSMISSiON
29 | 1245-64 | 1| OIL PRESSURE GAUGE
30 | 12U45-59 1 HOUR METER
1221-27 | 1| MOUNTING RUBBER,HOUR METER
31 | 1223-43} 1| CIRCUIT BREAKER, 30 amp
32 | 1223-444| 1] CIRCUIT BREAKER, 40 amp
33 12464 AR RELAY, HEADLIGHT, HEATER, IGNITION (CHRYSLER)
33 | 1246-2 | AR | RELAY, starTer (RepLaces 12U46-9)

WA NDPNEDRIAN CDECTIEV RANTAM CRDIAT AMTTMRER DART NTTMRER ANND NAME NE PART RFAOATIIREN



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 5

Date REV, 1 JuLy 1973 ELECTRICAL Page 5.4

ﬁ‘::‘ N:;::" g::.:;_‘ Name and Description

3k 2;7863 1 DASH LAMP
38186 1 DASH LAMP (FOR PANEL COVER ONLY)

35 | 1223-2 1 SWITCH, pAsSH LamP
12h5-106 | 1 FUEL SENDER MOUNTING KIT FOR SENDERS BELOW
12&5-1; 1 FUEL SENDER = SNYDER FUEL TANK
124542 1 FUEL SENDER « MICHIGAN FLEET TANK

37 | 1223-452| 1 ENG INE HIGH-TEMP SWITCH

38 | 1223-450} 1 PRESSURE SWITCH

39 | 1223-464 | 1 TRANSMISS ION HIGH-TEMP SW ITCH

4o | 1223=877] 2 CAM ROLLER SWITCH, NEUT. START,STEER. = REPLACES 1223-45
F37828 1 CAM, FOR ABOVE REQUIRES 49372 8RACKET
49372 1 BRACKET - RepLaces 37830
1221-36 | 2 RUBBER STOPPER

41 | 1223-269| 2 HEADLIGHT

42 | 12235k | 2 LAMP, TURNSIGNAL, INCLUDES CASE, LENS & BULB
25486 2 LENS ONLY, FOR ABOVE
1223-273 ]| 2 BULB oNLY, FOR ABOVE

43 | 7099 2 TERMINAL BLOCK

by | 1223-465] 2 LAMP, TURNSIGNAL, INCLUDES CASE, LENS & BuLB
25485 2 LENS ONLY, FOR ABOVE
1223-273| 2 BULB oNLY, FOR ABOVE

45 | 1223-455] 2 LAMP, TAIL, INCLUDES CASE, LENS & BuLB
25405 2 LENS ONLY, FOR ABOVE
1223=2751 2 BULB ONLY, FOR ABOVE

46 MICO BRAKE LOCK

47 STOP LIGHT SWITCH F“"’S“ Grour 15

48 EMERGENCY BRAKE VALVE——See Grour 13

49 HEATER |

51 HORN See Grour U

52 HORN RELAYI

53 | 1251-l 1 WIPER MOTOR
1222-151 | 1 ARM
1222-152 | 1 WIPER BLADE, 16"

54 | 1221-35 1 GROMMET
1223-50 1 GROMMET (maxes Two)
38082 1 GROUND W IRE (ron WATERMAN OUTRIGGER VALVES )
1337 1 GROUND W IRE (FOR OUT=AND=DOWN OUTRIGGER VALVE)
1223-441 | 1 INDICATOR LIGHT, oIL vAaCuuM
1245-76 1 MANIFOLD SWITCH, oiL vacuum

HMTIIOAT ADNNMCDIATA ODEOTEV DARITAM CODRIAT NITMRER PART NITMRER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bﬁnﬁam - Division of Koehring Company - Waverly, lowa

Model S-628 ‘ "~ Group No. 5
Date Rev. 1 JuLy 1973  ELECTRICAL . ' Page 5.5

Back side of dash

(_O‘VAIVGE—W—_.
Yo 47 ¥4
PINK-W
—7AN-W
L7 GRECN- W -
WV-W
N X
I
¥ ¥ § 2 N
~N t N E '\
N
ShAA ;
2
RF|LF RR[UR Y §
: N
- = ¢ g DIVERSION
VALVE

THE ABOVE SCHEMATIC IS FOR OUTRIGGERS POWERED FROM THE
MAIN HYDRAULIC PUMP, REFER TO GROUPS 2 & 17 FOR FURTHER
IDENTIFICATION, FOR FUNCTIONS OTHER THAN ournlscaas

THE WIRE HARNESSES ARE AS SHOWN ON PaGESs 5 THRY 5 8

nnnnnnnn TOMIATA OMTATRYY NAATMALS CTNTAT ATTTMADEN NADT ATTMDETD ARTN ATAME NF PART REATITREN



View thousands of Crane Specifications on FreeCraneSpecs.com

VAL

]

HEATER

STHO

CLEARANCE LTS

WORK LIGHTS

RELAY T
RED
LIGHTS
CIRCUIT  INSTRUMENT WOR}; LIGHTS
BREAKER WARNING LT, -
HORN g? ¥ =
£ s 85 8
717 J ¥ 5 2 8
11111
NEUTRAL . U, ] Il 1
START SW. ‘J{* :ff A
© 1
% —H
3 I
[ (g ¥
( | i
~ —
e — }
1 JEE A
I
Jr i
1
b X RED RED
3 3
q
MIGO PARK |
TN BRAKE BRAKE [§
5
3 ;
Rl
I3 3 8} 3| & X
NI 434 ¥ HeATER HORN TGNITION
$ iR HEER N #
NENRIHNIE e i O SWITCH
. B
3 1k DIESEL E;&; —
lf OUTRIGGERS STEERING grgp —
] : 5 a 5 UPPER

sjeq
19pow

ge9-s

2l6l HOuvy |

YII¥LI313

abed
‘oN dnoag

9°6
G

emoj ‘Ajganepy - Avedwo?) Gulayao) jo uoisialg - wesueg



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 . Group No. 9
Dete 1 Marcn 1972 _ ELECTRICAL . Page 5.7

o o
I3 %5 5:3 S
put, A = &
-
r 4
x
)
=1 ! = 37—
R/ o
H ]
i 0
]I o
7Y e ovn
mau
~INV/er
it y-L
(4]
— ﬁwg
=
—_— | an
- At~
N
Ny
N
b
I\
ég GAYY)———————— AOTH e
E% YoV 72— - Ll
x NEES » 3]y =
i i o
o, BRI i -
0 Jmp—l___ S I R
777N —
A 77 s (/]
F rame :ﬂi =
A O A7 o
NS o S et 2
NIV T -~

COLLECTOR RINGS

w7 LNy v |
S NOISATNT—~ AN
@ 110 1MO? T— -7 —

A e m = LI
NI LNRLS XM -WVfed —— A== TLIIM-
& L0 Xo7 T—pMNIR) ——— -
CC 470 INCYS Y—pt-79V 20
E 2110 HoFH S—— M~ .977F—————1
= M SR TMNTIAOLT

C v o—mwwsr

NEUTRAL START SW.
(PRIOR TO SER.NQ 269)

Q

28 g}—g :‘yfm—————J

=3 I i &
o= 2o
e 5%
oH Wt - -

HE® 7
- - 7t
&5

TITTOAT ANRMONNALSY CNDATTY DARMTAM CEODYAT AITMDRTR DART ATTMRER ANN NAME OF PART REQUIIRED



mllmmg - Um..;mmo.: ra Koehring Company - Waverly, lowa

"o del S 628 Group No. 5
" Date 1 MamcH 1972 ELECTRICAL Page D8

REG
: 3§
3

RED

N — 1 n_u .
- FLrrw L
B

IR3 m
X &
o)
Q 3 F —— o7k o
I )
T MOTIH . k N =
T o
0 Te—| D ER IIWWM [ eI -
o T —— - SN 4770
o — . ! S — "
|} O - _.uln
[$p] L 4J bey
G —
N L
@
R
[ §3
W | Vi
E %
o )
3 F
- =
o 1 - =
S mm R e — 2
N M- 7 %/ N [T
s A
‘ o
-SUIHM [ | 4—
o
Yoy

NIINGSS T |
D NOISANT—-/ 0T
m\S INGYS T——-07 — . A 1101
WY LNGBLS S~ M-V f —— N T O U — 701~
8 10 o7y 7—mN7R0 , r
T 410 LNGYS —pt-7HV0e) —————
4100 SoTY - FT 75
= W SR T-MNTFXILT-
O w w&&&l\x 27

m Ell% T
o |
SO—m— |

s vald?
S L “

2% o T —)

|
!
1
|
b oz ,
1
|
|
|
!
|

NEUTRAL START SW.
(PRIOR TO SER.NQ 269)

TRANS.
TEMP

AXLE
CENTER
LT. SW.

=
o
=
0
O
()
(@R
n
Q
(=
@©
S
©)
(&}
(&)
S
LL
(==
(®)
n
(o=
2
©
=
=
(&)
(D)
Q.
V0]
()
e
@©
S
©)
Yy—
(@)
o
o
(o=
@©
n
>
o
J=
+
=
2
>
(i)

e e e . A mem mAL Az AV T A TN A ATYIRI ™



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

~Model S-628 S o Group No. 5
" Date 1 MamrchH 1972 . COLLECTOR RING ' Page 5.9

Ret | e g:;',':ﬂ ‘ Name and Description
1 37069‘ 1 COLLECTOR RING, COMPLETE - 3Q c:ncuir
2 | 25u3h 1| BRACKET
3 | 25435 AR | BRUSH HOLbER & BRUSHES
y | 25436 AR SPRING, BRUSH HOLDER
5 | 25437 AR | CLIP
6| 2su38 | ar SOLDERLESS CONNECTOR
7 | F37009 1 Mou&TING BRACKET

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 6
Date Rev. 1 MarcH 1977 BOOM ATTACHMENT INDEX Page 6.1

60' BOOM

LOWER BOOM SECTION . . . . . . . . . . 6.3
CENTER BOOM SECTION, . . . . . . . . . 6.5
UPPER BOOM SECTION . . . . . . . .. . 6.8
BOOM TIPSECTION . . . . .. ... ..6.9
PROPORTIONATOR . . . . « « « « . . . . 6.10
HOIST BLOCK & LINE . . . . . . . . . . 6.1
HYDRAULIC SYSTEM (Prior .Ser. #1270). . 6.13
BOOM LIFT CYLINDER . . . . . . .. .. 6.16
BOOM TELESCOPE CYLINDER. . . . . . . . 6.17
BANTAM WINCH . . . . . . . .. ... .69
AUXILIARY WINCH., . . . . . . . ... .6.26
TWO-SPEED WINCH. . . . . . . .. .. . 6.29
WINCH ROTATION INDICATOR . . . . . . . 6.304
HYDRAULIC SYSTEM (Bee. Ser. #1270) . . 6.31

Jl& . . . L] . L] L
HYDRAULIC CLAM . . , . . . . . . . Stee GrRour T
ANT I -TWO BLOCK . .

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 6
Date 1 MarcCH 1972 BOOM Page 6,2




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company -

Model
Date ReEv. 1 MarcH 1977

S -628

BOOM - 60!

ﬁeof.. NEr:lrI:er g::";'. Name and Description
1| Fli566 1 LOWER BOOM - PriorR TO Ser. #1062
Fig92T1 1 LOWER BOOM = Ser. #1062 To#1260
Fh9526 1| LOWER BOOM - Beain, W/Ser. #1260
2| 12014-10| 2| BUSHING
3| F38637 1 PIN
b | 38663 1 CAP
51 1200-184%| 1| CAPSCREW, 3/4 UNC x 1 1/2 wa.
1210-38 | 1 LOCKWASHER, 3/4 meo.
6] 1206-34 | 2| SETSCREW, 1/2 UNC x 1 1/4 (e,
1205=-61 21 JAM NUT, 1/2 UNC
71 1213-6 2| GREASE FITTING
rg8638 1 PIN - PRiOR TO SER. #1260
Flg520 1 PIN - BegIn, W/SeEr. #1260
91 hiséd 2| BLOCK
10] A35T17=1] 1| PIN
11| 120425 | 1 ELASTIC NUT

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED

Waverly, iowa




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S -628 Group No. 6
Date REV. 1 MarcH 1977 BOOM -60° Page 6.
A A g::,’:"_ Name and Description
12 | Fi1556 1| COVER= Prior To Ser. #1062
13 | 1200-182 | 2 CAPSCREW, 3/4 UNC x 1 1/4 wa,
1210-38 | 2 | LOCKWASHER, 3/4 meo.
1 | A35479-1| 2 ROLLER w/BusHINGs, ITEMs 15 & 16
15 | 10723 1 | THRUST BUSHING
16 | 1214-91 1 BUSHING
17 | 1208-73 | AR MACHINERY BUSHING, 2 1/2 x 3 7/8 x 14 ca,
18 | A35481-1 | 1 PIN
19 | 1213-1 2 | GREASE FITTING, 1/8 wet
20 | 1228-8 1 LOCKWASHER, SAE W=12
21 | 1228-9 1 LOCKNUT, SAE N=12 ;
22 | 38hok 1 SHAFT
23 | 1213-10 | 1 GREASE FITTING, 1/ UNF
2L | 35443 1 ROLLER
25 | 1217-66 1 ROLLER BEARING COMPLETE
26 | 1200-145 | 2 CAPSCREW, 5/8 UNF x 1 1/2 ve.
27 | 1205-91 4 NUT, 5/8 UNF x 1 1/2 La.
28 | 395646 1 STRAP
29 36613 1 | CAP - Prior To Ser, #1260
9525 1 | CAP - BesIn. W/Ser. #1260
31 | 1200-141 | 1 CAPSCREW, 5/8 UNC x 1 vra,
1210-32 1 LOCKWASHER, 5/8 mMeo.
32 | 35817 2 | SHIM
33 | Fho322 1 | SPACER - Beain. W/SEr. #1019
34 | Fh92s8 1 | COVER - BecIN., W/Ser. #1062
35 | 1200-144 | 2 | CAPSCREW, 5/8 UNC x 1 1/2 we.
1210-32 | 2 | LOCKWASHER, 5/8 meo.

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRKD



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company -

Model
Date

5-628

Rev. 1 Marcu 1977

BOOM - 60'

':q:f-' NE::;H NE::;:" g::,';'. Name and Description
Prtor To | Beain, W
Ser. #1059 Ser.#1
1 [A35486-1 | A35486-1 | 1 CENTER BOOM SECT ION
2| A35H87-1| AbT345 | & ROLLER w/susHina, 1TEM 3
31| 12145 1214=105] 1 BUSH ING
4 | A5950-1 | F47360 | 2 PIN
1200-59 | 2 CAPSCREW
1210-20 | 2 LOCKWASHER
51 1213=1 AR GREASE FITTING
6 | 1207-57 2 COTTER PIN, 5/16 x 2 1/2 wa.
7| 35u88 35488 2 PIN
8 | 1220-l5 | 1220-45 | &4 SNAP RING
Prior To | Becin, W
Ser.#1399 | Ser.#1399
9 | 35491 1 PIN
10 | A35492-1 Fgggzg 24!1 BRACKET (w/Pin)
F6532 BRACKET (Less pPin)
11 | 1208-57 | 120857 {AR MACHINERY BUSHING, 2 x 3 x 14 aa,
12 | 1227-297 1 ROLL PIN, 5/16 x 2 3/4 La.
i3 | 35489 3589 |2 | PIN

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED

Waverly, lowa




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 6
Date 1 MarcH 1972 BOOM - 60' Page 6.6
Reb | Nomber  |ooan Name and Description
14| 1227-302 1 2 | ROLL PIN, 5/16 x U4 6.
15 | 1208-72 | AR MACHINERY BUSHING, 2 1/2 x 3 1/2 x 1k qa.
16 |A35493-1 | 4 | ROLLER w/susHines, 1Tems 17 & 18
17 | 121494 | 1 BUSHING
18 | 10726 1 THRUST BUSHING
19 |A35495-1 | 2 ROLLER w/BusHINGS, ITEMS 20 & 21
20 | 121h4-92 1 BUSHING
21 | 10723 1 THRUST BUSHING
22 | 35494 1 PIN
23 | 1228-8 1 | LOCKWASHER
24 | 1228-9 1 LOCK NUT
25 | 35496 2 COLLAR
26 | 35497 2 SUPPORT
27 | 1210-38 | k4 LOCKWASHER, 3/Y4 wmep.
28 | 1200-182 | b | caPscRew, 3/% UNC x 7/8 re.
A38760 2 | WHEEL BRACKET ASSEMBLY, INCLUDES ITEMS 29 THRU 35
29 |m35u98-1 | 2 SHEAVE w/BysHING, ITEM 30
30 | 1214-63 | 1 | BUSHING
31 | 38761 1 SPACER
32 |B35503-1 | 2 | SHEAVE w/swusuine
1214-63 1 BUSHING, mor ABOVE
1208-8 1 MACHINERY BUSHING, 3/4 x 1 1/4% x 18 ca.
33 | F38768 3 | PIN
1227-188 | 3 ROLL PIN, ¥OR aBOVE
34 | F38762 1 SUPPORT, LH
35 | F38765 1 SUPPORT, RH
36 | 35504 2 CABLE
37 | 1200-106 | 2 CAPSCREW, 1/2 UNC x 2 1/4 we.
1210-26 2 LOCKWASHER, 1/2 meD.
38 | 1205-61 4 NUT, 1/2 UNC vaM
1205-65 | 2 NUT, 1/2 UNC SELF-LOCKING

WHEN NRNEFRING SPECTFY RANTAM SFRTAT. NUUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 6
Date  Rev, 1 Marcu 1977 BOOM « 60! Page 6.‘(
'llﬂeof.' Nsr:\rl:er ]g::‘?jl_ Name and Description

39| 35556 2| sSPINDLE

16351 2| SPRING

35557 2| EAR (weLpeo to Boom)

1208-3 2| MACHINERY BUSHING, 5/8 x 1 1/8 x 14 ca,
4o | 1205-90 | 2| NUT, 5/8 UNC eLasTic

41| 10957 1| SHAFT
b2 | 1213=10 | 1| GREASE FITTING, 1/4 UNF sTRA1GHT
43 | 10956 1 ROLLER

bh | 1217-66 | 2| ROLLER BEARING w/cur & cone

451 1208-73 | 2| MACHINERY BUSHING, 2 1/2 x 3 T/8 x 14 qa.
46 | 1205-91 | 1| NUT, 5/8 UNF eLasTic

W7 | 35647 1| STRAP

48 | 1200-145| 2| CAPSCREW, 5/8 UNF x 1 1/2 wa.

kg | 1205-91 2| wNT, 5/8 UNF eLasTic

50 | F49322 1 SPACER

WHFN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company - Waverly, lowa

Model S _628

Date

Rev. 1 Marcu 1977

BOOM - 60!

Noo | Nomber Nomber  [Reard. Name and Description
Prior To | Beain, W/
Ser.#1399 | Ser.#1399

1 A35505-1 1 BOOM SECTION, uePER

2 | 35506 1 PIN

3 | 35507 F65323 [2/1| BRACKET (w/Pin)

F65325 | 1 BRACKET (Less min)

b 1208-57 AR MACH INERY BUSHING, 2 x 3 x 1} aa,
5 | 1227-297 1 ROLL PIN, 5/16 x 2 3/ s,

6 1208-T2 AR MACH INERY BUSH ING

7 A35493-1 4 ROLLER w/susminas, 1Tems 8 & 9
8 121494 1 BUSH ING

9 10726 1 THRUST BUSHING

10 12131 b GREASE FITTING, 1/8 wer stralanT
11 35508 2 PIN

12 1227-302 2 ROLL PIN, 3/8 x 4 wa.

13 1235-354 1 MACHINE BOLT, 1 1/3 UNC x 13 La.
1% 1205-133 1 NUT, 1 1/4 UNC euasTic

i IS R I3 3/

16 1207-42 1 COTTER PIN, 1/4 x 2 ra.

17 38199 1 PIN

18 1207-55 2 COTTER PIN, 5/16 x 2 La.

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED

Group No. §




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam

- Division of Koehring Company -

Waverly, lowa

Model S -628
Date Rev. 1 Marcw 1977

BOOM TIP - 60' BOOM

Group No. 6

Page 6 .9

?ﬂ.of.' N:’r:\'l:ﬂ' NSr:lrI:or Nsr:lr;er g::’?i Name and Description
A38980 | A38872 Al1260 BOOM TIP ASSEMBLY, INCLUDES ITEMS
3-SHEAVE | 3-SugAve | B-Sueave 1 THRU 12
10 1/ |13 1/2" 13 1/2n SHEAVE SIzE
1 | F38981 | F38873 F38873 1| BoOM TIP
2 | 35477 | 35477 35477 1| PIN
3 | 1207-58 | 1207-58 | 1207-58 | 2 | COTTER PIN, 5/16 x 2 3/} vra.
4 | F3898k F38876 F38876 2 | CAPSCREW
5 | 1205-179 1205-159 1205-179 | 2 | ELASTIC NUT, 1 3/8 UNF
1209-2 1209-2 2 | WASHER, 1 3/8 SAE, ror asove
6 | Abigh7y 5 SHEAVE w/sEARING = 10 1/2" . A ;
6 a A38933 5 | SHEAVE w/searine - 13 1/2" Reee. A33499)
6 A38933 6 | SHEAVE w/searing - 13 1/2"
7 | 1217-236 | 1217236 5 | BEARING, FOR ABOVE %
7 1217-236 | 6 | BEARING, For aBoOvE :
8 | 1209-53 | 1209-52 g NYLON SPACER
8 1209-52 NYLON SPACER
8 2 | RACE =5 7/8" wa,
3 38953 38874 38874 1 | UPPER R?CE - 4 3/16" e,
9 38875 38875 1 LOWER RACE - 8 1/8" re.
10 | 38705 38879 38879 1 | SPACER
11 | 121316 [1213-16 | 1213-16 |AR | GREASE FITTING, 30°
1213=1 1213-1 3 | GREASE FITTING, STRAIGHT
12 38705 1 | SPACER (Repuaces 41259)

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 3.628 Group No. 6
Date Rev., 1 MarcH 1977 PROPORT IONATOR Page 6.10
I 2

Ref L Nemper oo Name and Description

35873 DUAL PROPORT IONATOR
1| 21817 2 MOUNT ING BRACKET
2 | 27820 it NUT
3 | 200529 1 END PLATE (1 PorT)
b | 27810 2 CASE
5 | 23250 L "0" RING
6 | 21812 1 SPACER PLATE
7 | 2181 1 END PLATE (2 porTs)
8 { 27818 2 CAPSCREW

. 200527 2 CAPSCREW, MOUNTING BRACKET
9 | 200520 6 DONEL PIN
10 | 23251 2 DONEL PIN
11 | 23253 6 BEAR ING
12 | 27813 1 IDLER SHAFT
13 | 23252 2 DOWEL PIN
14 | 23249 1 IDLER SHAFT
15 | 23254 It RETAINING RING
16 | 23248 Y GEAR
17 | 27814 2 VALVE HEAD
18 | 27815 2 BALL
19 | 27816 1 SPRING
20 1 200530 | 1| DOWEL PIN

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3-628 Group No. 6
Date 1 MARCH 1972 HOIST BLOCK Page 6.11

R | Nomber  lRoay Name and Description
Al1276 1 HOIST BLOCK COMPLETE - INCLUDES ITEMS 1 THRU 2§

1 | 41287 1 HOOK

2 | 1234-13 1 SAFETY LATCH

3 | Al1298 1 TRUNNION w/BusHING

4 | 1214-99 1 BUSHING, FOR ABOVE

5 {1208-70 | 2 BUSH ING

6]1227-399 | 2 ROLL PIN

7 11217-282 | 1 BEAR ING

8 | 1208-57 1 BUSH ING

9 | 1205-187 | 1 NUT

10 | 1213-6 1 GREASE FITTING

11 | %1290 1 INNER RACE

12 | FU1282 1 CABLE SOCKET

13 | B17006 1 WEDGE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 6
pate  Rev. 1 Jury 1973 HOIST BLOCK Page 0212
"zq‘:f.‘ N“::‘ger g::,?"_‘ Name and Description L

1% | F41288 1 CAPSCREW

15 | 1205-185 | 1 | NuT

16 | h1278 2 | PLATE

17 | AkghT 3 | SHEAVE, 10-1/2" w/searineg (RepLaces A38699)
18 | 1217-236 | 3 | BEARING, FOR ABOVE
19 1 1213-16 | 3 | GREASE FITTING, 30°
20 | 1209-53 | 5 | SPACER

21 | 1235-289 | &4 CAPSCREW

22 | 1129 k| TuBE

23 [ 1205-100 | 4 | ESLOK NuT

24 | Moty 2 | PLATE

® s | 5| W

26 | B4O7O 1 CABLE SOCKET

1269-300 | 1 HOIST CABLE (300') = 1/2" Dia. WiRe Rore, 6 x 19 IWRC
IPS PrReFORMED, 23,000 Las., BREAKING
STRENGTH, SINGLE PART

vvvvvvvvv ANNENTIATLS CHLAICY DARNTARM CTDTAT ATTMDPER DART NTIMRER ANND NAMFE NOF PART REFOTIIRYND



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model S-628 Group No. O
pate 1 JuLy 1973 18-TON HOIST BLOCK  (EXPORT) Page D.12A
RIS
3-SHeave | 4-Sweave
AlTh65 AL9300 18-TON HOIST BLOCK - INcLuDES ITEMS 1 THRU 18
1 | F49563 4745k 1 PLATE
2 [ B17006 B17006 1 WEDGE
3 | Fa1264 Fl126k 1 | CABLE SOCKET
L 1 h7568 47569 1 | SHAFT
5 | 1227-402 | 1227-402 | 1 | ROLL PIN, 1/2 x 3 1/2 La.
6 | 47b51 47451 1 | NUT, 2-1/2 UNC
7112134 1213-b 1 GREASE FITTING
8 [1217-314 | 1217-314 | 1 BEAR ING
9 [L47hhs 47463 1 TRUNN [ON
10 | 47455 47455 1 HOOK
11 [ 123417 123417 1 SAFETY LATCH
12 | 1205-100 | 1205-100 | 4 NUT, 3/U4 UNC




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5—628 Group No. 6
Date 1 JuLy 1973 18-TON HOIST BLOCK (EXPORT) Page 6.12B
Rl Noaber | Nember  [Read Name and Description

3-SHEAVE | U-SHEAVE
13 | FuT7461 FU7461 1 PLATE
14 11209-62 | 1209-62 |5/6 | SPACER
15 {4752 47462 4 | TuBE
16 | Ab7450 A4TU50  13/4 | SHEAVE, 13-1/2" w/BearinG
47457 Y7us7 3/4 BEARING, FOR ABOVE
17 [1235-372 | 1235-372 | % | CAPSCREW, 3/4% UNC x 11-1/2 e.
18 {1227-256 | 1227-256 | 2 | ROLL PIN, 1/4 x 1-1/2 wa.

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3-628 Group No. 6
Date REv. 1 MarcH 1977 BOOM HYDRAULICS - 60' BOOM Page 6.13
PRIOR TO SErR. #1270 SEE PaGE 6.3; FOR
sYSTeM Bec. #1270

Rebt 1 Nooer g::,‘;'_ Name and Description
1 1 BOOM LIFT CYLINDER - SEe Pace 6,16
21 1213-3 2 GREASE FITTING
3| 1219-555| 2 ADAPTER

1218-65 | 2 "0" RING, FOR ABOVE
b | A38679 1 HOSE ASSEMBLY
5 | A38678 1 HOSE ASSEMBLY
6| 1219-287| 1 ADAPTER, 90°
7| 1219-802 | 1 ADAPTER, 90°
8 | 35249 1 PLUG ADAPTER
9 | 1219-588 | 1 ADAPTER, 90°
10 | A354ks 1 HOSE ASSEMBLY
11 | 1219-801 | 1 ADAPTER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 6
Date Rev. 1 MarcH 1977 BOOM HYDRAULICS - 60' BOOM Page 6,14
':qi-f Nf:r:\r;er g::’:l.. Name and Description
12 1219-6gg 1]  VALVE - Racine o oRB5OSATS
12019~ hq 1 VALVE = FLuio ConTROL .ee..A200517
12019-345 1 VALVE -~ RACINE « BEPLACES ABO s FRRY
9-343 ?Scs SERvice BuLLETTN #276) 200915

1218-126 | 1 YO" RING, VALVE TO CYLINDER

13 | 1200-113] 4 CAPSCREW, 1/2 UNF x 3 Le.
1210-26 | &4 LOCKWASHER, 1/2 wmep.

| 1219-38 1 PIPE PLUG, 1/8 NPT

15 | 35873 2 PROPORTIONATOR - SEe Pace 6.10

16 | 1200-59 | 8 CAPSCREW, 3/8 UNC x 1 Le, |
1210-20 | 8 LOCKWASHER, 3/8 wMeD.
1205-36 | 8 NUT, 3/8 UNC

17 | 1219-286 1 2 ADAPTER, 90°

18 | 1219-kg0 | 1 ADAPTER
19 | A39780 1 HOSE ASSEMBLY
20 | A39779 1 HOSE ASSEMBLY
21 | 1219-651 | 2 ADAPTER

22 | 1219-7180 | 2 ADAPTER

23 1 1219-864 | 1 ADAPTER, 90°
ol 1219-631 2 ADAPTER
1218-6 2 "O" RING, FOR ABOVE
25 | A38672 2 HOSE ASSEMBLY
26 1219.289 2 ADAPTER
1218-64 | 2 "O" RING, FOR ABOVE

27 | Ab9036 2 HOSE ASSEMBLY

28 | 38670 2 TUBE
29 | A39781 2 HOSE ASSEMBLY
30 | Ak18ko 1 HOSE ASSEMBLY

37 | 1219-765 | 1 ADAPTER, 45°
38 | 1219-583 | 1 ADAPTER

39 | 38937 2 | N"eou
1205-22 2 NUT

41 1 BANTAM WINCH - See Pace 6,19

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5=628 Group No. 6
Date 1 MARCH 1972 BOOM HYDRAULICS - 60*' BOOM page 6415
] !;ecf Nt':r:\rl:er g::'?i Name and Description
b2 i h1586 1 TUBE |
431 41587 1 TUBE
by | 1219-4U6) 1 ADAPTER
1218-34 1 "O" RING, FOR ABOVE
b5 | 1219-665| & SPLIT FLANGE CLAMP
1218-103} 2 "0" RING
1203-137] 8 CAPSCREW, F8 UNC x 1 1/4 ra., H.T.
1210-20 | 8 LOCKWASHER, 38 wo.
|
| 46 | 1240-2 2 CLAMP
1200-9 2 CAPSCREW, 1/2 UNF x 3/% La.
1210-26 | 2 LOCKWASHER, 1/2 meo.
47 2 EXTEND CYLINDER = See Page 6.17

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company -

Waverly, lowa

Model S5 -628 Group No. 6
Date Rev. 1 JuLy 1973 BOOM LIFT CYLINDER - 60' BOOM Page 6.16
[ 3 | 9 DIl ¥
j%:\ - SNe) B 5
777 7772 V277, ?125
! /////
V0000 <@
B “\\B 718
No | Nomber Nomer  [Read. Name and Description
Prior To | Beain. W/
Ser.#1146] Ser. #1146
41735 49556 1 BOOM LIFT CYLINDER cOMPLETE
26531 28144 1 SEAL KIT, INCL. PIST. RINGS, SEALS, 'O" RiINGS,
BACK=UP WASHERS
11 26532 26532 1 CASE
2| 26533 28135 1 PISTON
3| 26534 28136 1 WEAR RING
b [ 25006 25006 1 PISTON RING
5| 26535 26535 1 TEFLON SEAL w/LoaDing "O" rina
6| 26536 26536 1 "0" RING
71 26537 26537 2 BACK-UP WASHER
81 26538 28111 1 SHAFT
91 26539 26539 1 HEAD GLAND
10 | 25012 25012 1 "0" RING
11 | 25013 25013 1 BACK-UP WASHER
12 | 26540 26540 1 "U" CUP SEAL
13| 26541 26511 1 WIPER SEAL
14 | 2508 25018 1 THREAD RING
15§ 1200-102| 1200-102| 2 CAPSCREW, 1/2 UNC x 1 3/4 La.
16 | 25017 25017 1 PLUG, BUTTRESS RING LOCK
17| 25021 28142 2 BRONZE BUSHING
18 | 25020 28143 1 BUSH ING SPACER
19 | 25023 25023 1 SETSCREW, 3/8 UNC x 3/U La., HALF Dog

WHEN ORDFRING SPECIFY RANTAM SFRTAT. NTTMRFR PART NITMRER AND NAME OF PART REQUIREDN



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

7 Z 2 7 A 1]

/ 7 >

\//// /// 17,18
127 13 rQ

“b;ITED - ) ——T.‘L.

Model 5-628 Group No. 6
Date 1 MarcH 1977 BOOM LIFT CYLINDER - 60' BOOM Page 6.16A
5 345 67 8 9 10 1l
| / / / / =} \\ /// 14
/1 Of w— /
|

ol B BN O Name and Description
Prior To | BegiN, W/ |
Ser.#1260 | Ser .#12603 |
- 49788 %9817 | 1| BOOM LIFT CYLINDER compLeTE
29480 1 SEAL KIT - IncLuDES 1TEMS 4 THRU 7, 10 THrRU 13
1 29481 1 CASE
2 29483 1} PISTON
3 29492 2| WEAR RING
" 29490 1 S IRVON SEAL
5 29491 1 "0" RING
6 29010 1 "0" RING
7 29006 2 BACK-UP WASHER
8 29482 i SHAFT
9 29484 1} HEAD GLAND
10 25012 1 "0" RING
n 29488 1 BACK-UP WASHER
12 29013 1 "U" CUP SEAL
13 29011 1] WIPER SEAL
14 29485 1 | THREAD RING
15 2949y 2 SOCKET HEAD CAPSCREW, 1/2 UNC x 2 va.
|16 29493 1 SOCKET HEAD CAPSCREW, 1/4 UNF x 3/4 (e,
17 | 29803 | 29487 2 | BRONZE BUSHING, 3-1/4 1D x% 0D f3-1/2 1D x 40D
18 29486 1] SPACER
19 29012 1 SETSCREW, 3/8 UNC x 3/8 va.

WHEN ORDERING. SPECIFY BANTAM SERJAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 6
Date 1 MarcH 1972 BOOM EXTEND CYLINDER - 60° BOOM Page 6.17
%Bﬁ Blel7 BlR20222 3 5
7

"‘fof.- N:;";e . g::,';: Name and Description
39991 2 HYDRAULIC CYLINDER COMPLETE
25955 2 SEAL KIT, INCLUDES SEALS, "O" RINGS, BACK-UP WASHERS -
See Rer. 23
1} 25954 1 CASE
21 1206-41 | 1 SETSCREW, 1/4 UNC x 3/8 Le., sockeT Heap, cup pr.
31 25949 1 BUTTRESS PISTON NUT
4§ 1218-156] 1 "0" RING
25942 1 BACK-UP RING
25953 1 | SHAFT
6| 25952 1 PISTON
71 23432 1 SEAL
1218-146 1 1 "0" RING
8 | 2uu81 1 | STATIC "O" RING
25945 2 | BACK-UP WASHER
9 1 23433 2 PISTON RING
10 | 25947 1 PORT TUBE
11 | 25948 1 SPACER
12 | 25951 1 HEAD GLAND
13 | 23985 1 "0" RING
14 | 25357 1 BACK-UP WASHER

VTITIAT ADMED AN CDLCTITY RDARNTAM CERDRTAT ATTMRER PART NITMRER AND NAME OF PART RENTITREN



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Group No. 6

5628
6.18

Model
BOOM EXTEND CYLINDER - 60' BOOM

Date

Rev. 1 Jury 1973

Page

Ret L Nber RQ:;,';-. Name and Description
15 | 25478 1 "U" CUP SEAL
16 | 25050 1 BACK-UP RING
17 | 2594k 1 BACK-UP RING
1218-157 | 1 "0" RING P
18 | 25950 1 THREAD RING ]
19 | 25049 1 WIPER SEAL
20 | 1206-41 |1 SETSCREW, 1/% UNC x 3/8 Lc., SockeT Heap, cup PT.
21 | 25946 1 ROD EYE UNIT onLY
22 | 1218-156 |1 "0" RING
25942 1 BACK-UP WASHER
23 | 2458 1 HOLD VALVE
A25038 |1 SEAL KIT, FOR ABOVE
25 { 1217-182 |2 | SELF-ALIGNING BEARING
26 | 25956 1 NEEDLE VALVE
27 | 1205-39 |1 LOCK NUT, 3/8 UNC
28 | 219 1 WASHER
1218-177 |1 | SEAL WASHER

WHEN NRNFRING SPRECOTFV RANTAM SFERTAT. NITMRFR PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628

Date 1 MarRcH 1972 BANTAM W INCH

Group No.
Page

6
6.19

38

/

]

B
e
&8 i3 -
] o
?&8 === N \\ e
8 | S~ \igz
N \ -
/. ] i)
o, /@:j § )
O”m ™
N
S~

WHEN ORDERING,

SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5.628 Group No. 6
Date Rev., 1 March 1977 BANTAM W INCH page 6.20
!:‘eof.. Nll”;‘r;er N:r::ger g::":" Name and Description
PriIOR To PBecin. W/
wincn #601Winen #601} .
A38750 WINCH COMPLETE = INCLUDES ITEMS 1 THRU S AND |
iTems 1 THry 6, Pace 6.23
A26320 1 SEAL KIT = INCLUDES SHIMS, GASKETS, "O" RiINGS, ]
BACK=UP WASHERS, LIP SEALS /
1 1] MOTOR - See Page 6.24
2 1200-186 b | CAPSCREW, 5/8 UNC x 1 3/b wa. §
3| 1209-9 | 12088 b | WASHER ]
]
4 | 310 4935 1 HUB ASSEMBLY (49355 repLaces 49134) :
493 1 SPACER
5 41333 1} SPRAG CLUTCH |
6| 41330 49136 1| SPACER
7] 1217-268] 1217-312 { 2| BALL BEARING i
8 B132h | 31 SHIM ;
i !
9 41331 1] COVER ;
10 | 1200-59 | 1203-146 | 2| CAPSCREW f
1 1209-k 2! LOCKWASHER
12 41575 1 GASKET 1
i .
13 1200-11k i 12 CAPSCREW, 1/2 UNC x 3 1/} wa. |
1210-26 12| LOCKWASHER, 1/2 mep.
1% | %1309 I 49133 1! END COVER ;
15 41321 3! SHIM
16 41317 11 PISTON HOUS ING
1219-38 1| PWG, 1/8 ner
17 | 1319 | 49132 | 1] MAIN DRIVE MOUNT
18 12260-160 . 1|  IDENTIFICATION PLATE ,i
121122 2 DRIVE SCREW ror ABOVE j
19 1229-137 4! CAPSCREW, 1 UNF x 2 3/h La.
49137 AR | SHIM ForR aBOVE
20 1205-123 41 LOCKNUT
21 38755 1| BELLEVILLE SPRING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED,



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S -628 Group No. 6
Dste Rev. 1 MarcH 1977 BANTAM W INCH Page 6.2
Ref. Nt g;’;,';-_ Name and Description
22 | 1315 1] ANNULAR PISTON
123 ] 1218-151| 1| BACK-UP RING
| 24 | 1218-150] 1 "0" RING
125 | 1218-152| 1| "O" RING
26 | 1218-153 | 1 BACK-UP RING
27 | 38757 Y SEPARATOR DISC
28 | 38758 4 | CLUTCH DISC
29 | 387hb 1 OUTER RACE
30 | 1220-69 | 2 | RETAINING RING
31 | F49019 DRUM - Beain, W/Ser. #488(wincu) - Repiaces F41320
F49690 DRUM - Becin. W/Ser. #1155 (winch)
32 | 1220-70 | 1 | RETAINING RING
33 | 1217-267 | 2 | BALL BEARING
34 | 1220-T71 2 RETAINING RING
i 35 | 38753 1 | WEDGE
36 | 1218-154 | 2 | LIP SeaL
37 | 11325 2 SEAL RACE
%38 38747 1 | CENTER SHAFT - 22 3/4" ve.
39 | 41327 1 FINAL DRIVE MOUNT
4o | 36516 1 RING GEAR
%1 | 1200-11% |12 | caPSCREW, 1/2 UNC x 3 1/b we.
1210-26 |12 LOCKWASHER, 1/2 meo.
k2 | 41329 1 COVER
k3 | 1219-21 2 | PLUG, 3/8 ner
44 | 36519 3 | PLANET GEAR
bs | 1217-251 | 3 | ROLLER BEARING

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. §
Date REv. 1 MarcH 1977 BANTAM W INCH Page 6.22
R Nomper  laoant Name and Description

46 | 36525 3 | SHAFT |

471 36526 | 6| BUSHING

ug | 1227-26% | 3| ROLL PIN

b9 | 1220-73 | 1 S RETAINING RING

50 | 38756 B | BUSHING HOLDER BOSS

51 | 36533 1 | BUSHING ;

52 | 38754 1 | BUSHING f

53 | 1220-79 | 1 RETAINING RING
5% | 38759 1 PLANET CARRIER

50448 CABLE GUARD (NOT swown) - BEain. W/SER. #529 (winew)
49688 2} CABLE GUARD (NoT swown) = Brain. W/Ser. #1155 (wincw)

n

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRE



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 6§
Date REv. 1 Marchw 1977 BANTAM W INCH Page 6.2

Ref. Part Quan.

No. Number Req’d Name and Description

1| 4980 1| HOLD VALVE - See Pace 6.25

2| 1218-115| 2| "o" RING
3 | 1203-135| 8| CAPSCREW, 3/8 UNC x 1 we.
b | 1219351 | 2| ADAPTER
41577 1| TUBE
1219-T76 | 1| ADAPTER
1218-144 | 1 | ™0" RING, For ABOVE
7| 1219-665| 4% | SPLIT FLANGE CLAMP
1218-103| 2| "O" RING
1203-137| 8| CAPSCREW, 3/8 UNC x 1 1/4 Le., H.T.
1210-20 | 8 | LOCKWASHER, 3/8 meo,

8 12019-12$ 1 ADAPTER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company - Waverly, lowa

Model S .628
Date Rev. 1 JuLy 1973

BANTAM W INCH

Group No. 6
Page 6.24

Rer | nomber | Nemper lReau Name and Description
PR1OR TO |BeGiN. W/
SErR FTT5 {SER.FTTH
51332 kol 1 MOTOR COMPLETE
26319 26319 1 SEAL KIT, INCLUDES I1TEMS 2, 3, 9, 10
1| 26321 27945 1 HOUS ING
2| 26322 26322 1 OUTER FACE SEAL
31 26323 26323 1 INNER FACE SEAL
b | 26324 2632k Y SPRING
5| 26325 26325 1 BALANC ING PLATE ASSEMBLY
6| 26326 27946 1 VALVE
71 26327 26327 1 VALVE DRIVE
81 26328 27947 1 VALVE PLATE
9 { 26329 26329 4 "0" RING
10 | 26330 26330 ! SEAL
11| 27972 27974 1 GEROLER ASSEMBLY
12| 27973 27973 1 OUTPUT SHAFT
13 | 26333 27949 1 WEAR PLATE
14 | 2633k 27950 1 MOUNT ING PLATE
15 | 26335 27951 Y STUD
27955 27954 | "0" RING, FOR ABOVE
16 | 26336 27952 ! WASHER
17 | 27956 27953 b NUT




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628
Date Rev., 1 Ocr., 1972 HOLD WALVE

Group No. 6

Page 6 . 25

l:leof'. NE:::" g::,?"_ Name and Description
41980 1 HOLD VALVE COMPLETE
26560 1 REPAIR KIT, iNcLUDES ITEMs U4, 7 TvrRu 17, 19
1] 26561 1 NUT
2| 26562 1| THREAD SEAL
3 26562 1 ADJUST ING SCREW
2656 1 PLUG
26565 1 "0" RING, FOR ABOVE PLUG
51 26566 2| SPRING END
6 2652& 1| SPRING
g 265 1| PISTON & POPPET ASSEMBLY, INcLupes 1Tems 8 Turu 13
26569 1 POPPET
9| 26570 1 POPPET
10 2657 1| SPRING
11 26572 1 SPRING SPACER
12| 26573 1 PLUG & GUIDE
1 13552 1 "0" RING
1 26391 1| SLIPPER SEAL
15{ 2639 1 "0" RING
16| 2657 1 "0" RING
1 26575 1 BACK=UP RING
1 26576 1 BODY
19| 1218-115| 2| "O" RING
20 26575 1 ORIFICE PLUG, .030
21| 2657 1 PLUG




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628

Date 1 Ocvoser 1972

Group No. 6

AUXILIARY WINCH Page 6.26

l:‘zf‘. NE::!:er g::,':". Name and Description
A38750 1 HYDRAULIC WINCH ASSEMBLY =~ See Page 6.19
1269-300| 1 WIRE ROPE (300%)
BUOTO 1 CABLE SOCKET
B17006 1 CABLE WEDGE
1229-129 | 6 CAPSCREW, 1 UNF x 3 LG., HT GRADE 5§
1205-123| 6 LOCKNUT, 1 UNF
Flg331 1 BRACKET
1219-665| 4 SPLIT FLANGE CLAMP
1218-103| 2 "0" RING
1203-137| 8 CAPSCREW, 3/8 UNC x 1 1/4 we., HT
1210-20 | 8 LOCKWASHER, 3/8 mep.
1242-22 | 2 CAPSCREW, 5/8 UNC x 1 3/b ws., HT GRaDE 5
1210-32 | 2 LOCKWASHER, 5/8 weo.
1205-80 | 2 NUT, 5/8 mep.
1219-446 | 1 ADAPTER
1219-956 | 1 TEE




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5-628 Group Nec. 6
Date 1 OcToBER 1972 AUX T LIARY WINCH page 6.27
l:‘eof.. N:ranli:er ‘R:::’:I‘. Name and Description
7 | A49351 1 HOSE ASSEMBLY
8 | 1240-91 It CLAMP
9 | 1200-37 | 1 CAPSCREW, 5/16 UNC x 1 3/4 Le.
1210-17 | 1 LOCKWASHER, 5/16 mep.
1205-25 | 1 NUT, 5/16 UNC
10 | Akg3kg 2 HOSE ASSEMBLY
11 | 493k2 1 PLATE
12 | 4o3hk 1 VALVE
13 | 1200-68 | 3 CAPSCREW, 3/8 UNF x 2 we.
1210-20 | 3 LOCKWASHER, 3/8 mep.
14 | 1219-282 | 3 ADAPTER
15 | Al9347 1 HOSE ASSEMBLY
16 | Al9346 1 HOSE ASSEMBLY
17 | 1219-680 | 1 ADAPTER
18 | 1219-843 | 1 TEE
19 | Ab9348 1 HOSE ASSEMBLY
20 | 1219-389 | 2 ADAPTER
21 | Alg3ks 1 HOSE ASSEMBLY
22 | 129156 | 1 CLEVIS
3119 1 PIN
1207-13 | 1 COTTER PIN
23 | 49343 1 BRACKET
1291-27 | 1 CLAMP
1202-6 2 STOVE BOLT, 3/6 UNC x 3/4 we.
1230-7 2 KEPS, 3/6 UNC
24 | 1291-55 1 CABLE
25 rhggéz 1 CLEVIS
223 1 PIN
1207-13 | 1 COTTER PIN
26 | Fu9338 1 BE LLCRANK
27 | 1205-58 | 1 NUT
28 | 37032 1 LEVER
29 | Fig3ko 1 BE LLCRANK

WHEN NARNRFRINC QPECTEV RANTAM QFRIAT. NITTMRER PART NITTMRER AND NAME NEF PART RENTIIREN



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S5-628 Group No.
Date 1 OcroBer 1972 AUXTLIARY WINCH Page
':ﬁ:.' NEr:\rl:er ‘RQ::IZ'M" Name and Description
30 | 1221-32 | 1 KNOB
31 | 35649 1 STRAP
32 | A15025-2 | 1 ROLLER w/BEARINGS

1217-66 2 BEARING, FOR ABOVE
33 | 10957 11 SHAFT

1213-10 | 1 GREASE FITTING

1205-89 | 1 NUT, 5/8 UNF SELF=LOCKING
34 | 35648 1 STRAP
35 | A35401-2| 1 ROLLER w/BEARINGS

1217-66 2 BEARING, FOR ABOVE
36 | 38404 1 SHAFT

1213=10 | 1 GREASE FITTING

1205-89 1 NUT, 5/8 UNF SELF-LOCKING
37 | 1208-73 I 2|  MACHINERY BUSHING
38 | 1222-2021 U PLASTIC TIE

TOOMTAITE DARTAM CODIAL NMTTMDETR PART NTTMRER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 6
Date Rev., 1 Marcx 1977 AUXILIARY WINCH VALVE Page 6.2¢

43 3
5 \ \ ¢
\ @@D
~ )
1‘\\\)
m' \ 6
Reb | s ) Name and Description
ho3hl VALVE COMPLETE
A29435 1 SEAL KIT For asove - IncLuoes items 3, (1%), (17), (22)
1| 29409 1 BODY
2 1 SPOOL
3| 29411 2 SEAL
4 | 29412 2 WASHER
5] 29413 1 RETAINER PLATE
6 | 2041k 2 MACHINE SCREW
7| 29415 1 SPACER
8 | 29416 1 SPRING
9| 29417 1 SPACER
10 | 29418 2 WASHER
11 | 29119 1 SHOULDER BOLT
12 | 29420 1 END CAP
13 | 29421 2 FILLISTER HEAD SCREW
14 | 29422 2 PLUG
29423 2 "O" RING FOR ABOVE
15 | 29424 1 SPRING
16 1 COMPENSATING PISTON
17 | 29426 1 ORIFICE PLUG
29427 1 "O" RING FOR ABOVE
18 | 29428 1 SHUTTLE ASSEMBLY
19 | 29429 1 RELIEF VALVE
20 | 29430 1 PLUG
21 | 29431 1 PLUG
22 | 29432 1 "0" RING
23 | 29433 1 PLUG
24 | 2943k 2 ANT | =CAV ITAT ION VALVE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

5-628

1 Ocroser 1972

TWO-SPEED W INCH

Group No. 6
Page

6.29

Ref ] Nemmer  JRean] Name and Description
60281 TWO-SPEED WINCH ASSEMBLY (OPTIONAL) - INCLUDES I1TEMS
1 THRU
1 | Ab9368 1 HOSE ASSEMBLY
2 | Ak9367 2 HOSE ASSEMBLY
3 | Ak9369 1 HOSE ASSEMBLY
4 | A49366 1 HOSE ASSEMBLY
5 | 49371 i TUBE
6 | 49370 1 TUBE
71 1219843 ] 2 TEE
8 | 1689 1 PIN
1207-13 | 1 COTTER PIN
9 | 1222-139 | 1 BALL JOINT
1210-20 | 1 LOCKWASHER
1205-37 | 1 NUT
10 | 1219-282| 3 ADAPTER
11 | F49379 1 BELLCRANK




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 6
Date 1 OctoBER 1972 TWO-SPEED WINCH page 6.30
Ref. Part Quan.

No Number Req’d Name and Description

12 | 1205-70 | 1 NUT, 9/16 UNF

13 | F49378 1 ARM

14 | F49377 1 ROD END

15 | 49375 2 LINK

16 | 49380 1 ROD

17 | 49381 1 VALVE SECTION ASSEMBLY
18 | 49382 3 STUD

19 | 12260-314 1 DECAL

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model S-628 Group No. §
Date Rev., 1 MarcH 1977 WINCH ROTATION INDICATOR - BaANTAM WiNCcH  Page 6,30A
zeof.. Nrr:\rlzer N:r:ger g::’: Name and Description
MA IN AUX.
Al1823 | A49T769 WINCH ROTATION INDICATOR ASSEMBLY

1 1253-13 2 DRIVE ASSEMBLY
2 122137 1 KNOB
3 1240-72 1 CLAMP
4 1200-57 1 CAPSCREW, 3/8 UNC x 3/4 Le.

1210-20 1 LOCKWASHER, 3/8 meo.

1205-36 1 NUT, 3/8 UNC
5 | 1253-12 | 1253-32 1 CABLE
6 2228 1 EYE BOLT

1210-20 1 LOCKWASHER, 3/8 wmep.

1209-4 2 PLA INWASHER, 3/8 rea.

1205-36 1 NUT, 3/8 UNC
7 35995 1 ARM
8 35994 1 SPRING
9 35997 1 WHEEL
10 1218-66 1 "0" RING
1 1205-32 1 NUT, 5/16 UNC sELF=-LOCKING
12 | Fig3h | Fl1933 1 SUPPORT
13 35996 1 PIN

1207-4 2 COTTER PIN
1 1227-186 1 ROLL PIN, 1/8 x 1 1/} re.
15 1222-184 2 TIE WRAP
16 1253-14 1 90° DRIVE ADAPTER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S -628 Group No. 6
Date Rev. 1 Marcu 1977 BOOM HYDRAULICS - BeaiIn. W/Ser. #1270 Page 6.31

Ret | oo g::,';: Name and Description
1 2| TELESCOPE CYLINDER - SEe Paat 6.17
2| Ab9036 2| HOSE ASSEMBLY
3| 38670 2| TuBe
| 38937 2] J-BOLT
5] 1205-22 | 2| NuT, 1/4 UNF seLr-Locking
61 12133 2| GREASE FITTING
7 1| BOOM LIFT CYLINDER - See Page 6,.16A
8| 1219-585| 3| REDUCER
9| 12019-9 1 _‘ ADAPTER
10| 65332 1| TUBE, swivet
11| 49500 1 TUBE, spup
12| 35639 2| cuamp
120098 | 2| CAPSCREW, 1/2 UNC x 1 1/} (6.
1210-26 | 2| LOCKWASHER, 1/2 wmeo.

13| 38850 1| Tust

1| 38851 1| TuBt

WHEN ORDFERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5.628 Group No. 6
Date Rev. 1 MarcH 1977 BOOM HYDRAULICS - Beain. W/Ser, #1270 Page 6.32
'lld::.' NE::ger RQ::,':"_ Name and Description
15 | 1219-282| 4 | ADAPTER w/"0" ring
1218-65 | & "0" RING
16 | 1219-555| 3 | ADAPTER w/"0" rina
1218-65 | 3 "0" RING
17 | A39781 2 | HOSE ASSEMBLY
18 | A38678 1| HOSE ASSEMBLY
19 | A38679 1 HOSE ASSEMBLY
20 | A35B48 1 | HOSE ASSEMBLY
21 | 1219-802| 1| ADAPTER w/"0" rine
1218-64 | 1 "0" RING
22 1218-588 1| ADAPTER w/"0" ming
1218-155 | 1 "0" RING
Seal KiTs
23 1219-6% 1 VALVE « RaciInE oo oo .A23955
- | 12019~ h;l 1 VALVE - FrLuio ConTrOL oeeesA200517
12019~ 1 VALVE = RACINE -~ REPLACES ABOVE VALVES « 00 .A20091
93 SEE SERvICE BuLLeTIN #276) 5
1218-126 | 1 "O" RING, VALVE TO CYLINDER
24 | 35249 1 PLUG
25 1218:289 4 | ADAPTER w/™0" rina
1218-6% | 4 0" RING
26 | 1219-583 | 2 | ADAPTER
27 | 12019-213 1 | ADAPTER
28 | 1200-59 | 2 | CAPSCREW, 3/8 UNC x 1 a.
1210-20 | 2 | LOCKWASHER, 3/8 weo.
29 | Alghgs 1 HOSE ASSEMBLY
30 | 12019-218 1 | ADAPTER
31 | 1219801 | 1 | ADAPTER w/"0" ring
1218-155 | 1 "0" RING
32 | 122963 | 4 | CAPSCREW, 1/2 UNF x 3 vra.
1209-29 | % | PLAIMWASHER, 1/2
33 [ 1219-38 | 1 | PLG
34 | A39779 1 | HOSE ASSEMBLY
35 | A39780 1 HOSE ASSEMBLY
36 | 1219-287 | 3 | ADAPTER

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company - Waverly, lowa

Model
Date

5-628

Rev. 1 Marcu 1977

Group No.

BOOM HYDRAULICS = Beain. W/Ser. #1270 Page

':::.' Nt':r:\rger RQ::’:‘! Name and Description

37| 35873 1 DUAL PROPORTIONATOR - Sge Page 6.10

B 11219-180 | 1 ADAPTER

39 | 1200-69 1 CAPSCREW, 3/8 UNC x 2-1/4 e,
1210-20 1 LOCKWASHER, 3/8 meo.
35324 1 CLAMP
1221-31 2 GROMMET

40 | 1200-94 2 CAPSCREW, 1/2 UNF x 3/B wa.
1210-26 2 LOCKWASHER, 1/2 meo.
1240-29 2 CLAMP

b1 | k1586 1 TUBE

h2 | h1587 1 TUBE

431 1219-665 | 4 SPLIT FLANGE CLAMP
1216-103 | 2 "0" RING, FOR aBOVE
1200-61 8 CAPSCREW, 3/8 UNC x 1-1/4 1a.,H.T., GRAOE 5
1210-20 8 LOCKWASHER, 3/8 mep.

4y | AB18%0 1 HOSE ASSEMBLY

46 | 1219-=4k46 | 1 ADAPTER w/"0" RING
1218-3%4 1 "O" RING, FOR ABOVE

47 1 BANTAM WINCH- See Pace 6.19

48 | 43340 1 CLAMP
1200-61 2 CAPSCREW, 3/8 UNC x 1-1/h 6.
1210-20 2 LOCKWASHER, 3/8 wmeo.

kg | 1221 1 GROMMET

50 | A654TS 1 HOSE ASSEMBLY

51 | A654T6 1 HOSE ASSEMBLY

52 | 43koy 1 BLOCK

53 | 1219=409 | 2 PG

54 11219-680 | 1 ADAPTER

55 | 1219-864% | 1 ADAPTER

56 | 1200-59 4 CAPSCREW, 3/8 UNC x 1 La.
1210-20 b LOCKWASHER, 3/8 wmeo.
1205-36 Y NUT, 3/8 UNC

WHEN ORDFRING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Group No. 7

5-628
7.1

Rev. 1 Ocv. 1972

Model

Date Page

15' - 20 JIB

No. | Number | Nomber  [Read. Neme and Description
Ak9305 | A%9306 JIB ATTACHMENT, COMPLETE, INCLUDES
RV PRI Saime Sage o ACES AT, ABg0
1 | F38891 F38891 1 JIB BOOM oNLY
2 135886 35886 2 BEARING BLOCK
35553 35553 AR | SHIM, ror ABOVE
3 139887 35887 2 | PIN
1227-335 | 1227-339 | 2 | ROLL PIN, For aBOVE
5 [A35549-1 | F38910 1 EXTENSION
6 17143 17143 1 PIN
7 |1207-40 [ 1207-%0 | 6 | COTTER PIN, 1/% x 1 1/2 vLe.
8 ¢;§E§3-1 : ZS§:¥EGVITH BUSHING, 10 1/2"
s FOR ABOVE
8 ?g?g3h 1 SHEAVE wITH BusHING, 13 1/2"
«39 1 BUSHING, For ABOVE
9 |13 38894 1 | PIN
10 |1207-59 | 1207-71 | 1 | COTTER PIN

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model  S=628 Group No. 7
Date  REv. 1 Oct., 1972 15" - 20" JIB Page [+2
o | Nember | Nomber  [Reqd. Name and Description
38997 | 438890
11 | 12131 12131 1 | GREASE FITTING
12 | F38979 A35551-1{ 1 PENDANT BRACKET
:% ﬁ;g? Egg?g 11 :II{: -~ For BooM StoPs
14 | 1207-55 | 1207-55 | 2 | COTTER PIN
15 | A18386-1 | A18386-11} 1 SHEAVE WITH BUSHING
12148 1215.8 1 BUSHING, FOR ABOVE
16 | A35568-1 | A35568-1] 1 | PIN
17 | 1207-57 1207-57 { 2 COTTER PIN, 5/16 x 2 1/2 vre.
16 | 35554 35554 1 PENDANT
19 }%?542 :g '?5&2 E ggTNTER PIN, FOorR ABOVE
20 | F38871 F38906 1 | ROLLER
21 | 38995 9855 11 PIN
22 | 1207-30 | 1207-30 | ¥ | COTTER PIN
23 | k272 | L1272 1 PIN
24 | 356Lk 38908 2 | EAR
25 | 35565 | 35565 2 | EAR
35566 35566 2 EAR (FOR CRANE BOOM)
26 35567 35567 1] LI
27 11398 1398 2 PIN
29 {38490 38490 1 PIN
30 {38909 38909 1 PIN
1207-40 | 1207-40 | 2 | COTTER PIN
Sl A e L B AT T
32 |F49307 Fi9307 2 | Tust
33 [F49310 Fi9310 TUBE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

S=-628
Rev. 1 Ocr. 1972

32' JIB

Group No.

0 o~ \o/
L14V4 ]%
g &
':qeof" NE‘:";“ NE:\I:er g::,':"; Name and Description
Ab1270 | AM1258 32' JIB ASSEMBLY, INCLUDES ITEMS 1 THRU 40
10-1/2" | 13=-1/2"
SHEAVES SHEAVES
1| FeTy | Fgh 1 BOTTOM SECT ION
2 | F3B8461 | F3B461 1 TOP SECT ION
3 | 35886 35886 2 BEARING BLOCK = ASSEMBLE TO BOOM HEAD, UsE
SHIMS TO CENTER JIB WITH BOOM, WELD J41B &
SHIMS TO BLOCKS,
b | 39953 35553 AR SHIM, FOR ABOVE BLOCKS

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company - Waverly, lowa

Model

5-628

Group No. 7

Date 1 MarRCH 1972 32' JIB page o4
';‘::-' NS:_":" Nll::'\rl::er g::,';'_ Name and Description
Ak1270 Al1258
5 | 35887 35887 21 PIN
6 | 1227335 | 1227-335( 2 ROLL PIN
7 | F38871 F38906 1 ROLLER
8 | 38995 9855 1 PIN
1207-22 | 1207-22 | 2 | COTTER PIN
9 | 38473 38473 2| EAR
10 | 412 8l7h 1 PIN
120%366 ?207-66 2 | COTTER PIN
11 | F38979 A35551=-1 | 1 BRACKET
1209-13 2 WASHER, FOR ABOVE
12 | A18386-1 | A18386-1 ] 1 | SHEAVE
1215.8 12148 1 BUSHING, FOR ABOVE
13 | A35568-1 | A35568-1 | 1 | PIN
1207-57 | 1207-57 | 1 | COTTER PIN
14 | 35554 35554 1 | PENDAWT
15 | 10790 10790 2 | PENDANT - 10'
16 | 10784 10784 5 | PIN
1207-l2 1207-42 |10 | COTTER PIN
17 | F38475 F38475 1 BOLT, SHORT = FOR FULL JIB
18 | 38476 F38476 1 | BOLT, LONG = FOR SHORT JIB
19 | 1205-124 | 1205-124 | 2 | NUT, 1" UNC ELasTzc
20 | F38480 F38480 1 | LINK
21 | F38522 F38921 1 EXTENSION
22 |3Bko1 38L91 1 PIN
1207-U41 1207-41 2 COTTER PIN
23 | A18389-1 1 SHEAVE = 10 1/2"
12158 1 BUSHING, FOR ABOVE
23 A389°4 1 SHEAVE - 13 1/2"
1214-39 1 BUSHING, FOR ABOVE
2 |41k3 36895 1 PIN
1207-59 | 1207-T1 1 COTTER PIN
25 [1213-1 1213-1 1 | GREASE FITTING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5'628 Group No. 7
Date REv, 1 Oct. 1972 32' JIB Page [+D
l’!qe:'. Nrr:\rl:ef N:r:\l:er g::’:i.. . Name and Description
Al1270 al1258
26 |38493 38493 1 | ROLLER
27 [38ugk 3844 1 | PIN
1207-22 | 1207-22 | 2 | COTTER PIN
28 |38490 38490 2 PIN
1207-30 | 1207-30 COTTER PIN
29 |fFlk1233 F41233 2 | OUTER TUBE
30 |2335 2335 2 | PIN
1207-22 | 1207-22 | 2 | COTTER PIN
31 |Fhi23Y Fl1234 2 | INNER TUBE
32 |5882 5882 2 | PIN
1207-41 1207-41 2 | COTTER PIN
33 38487 38487 1 | PIN
1207-41 1207-41 2 COTTER PIN ,
34 [38u88 38488 2 | v |
1207=k1 1207-l41 2 | COTTER PIN
35 |38489 38489 1 | ROLLER

36 35565 35565 2 | EAR = PIN TO LINK & JIB TO DETERMINE
LOCATION ON BOOM BEFORE WELDING.,

37 [35567 35567 1| LI

38 [1398 1398 2 | PIN
1207-U1 1207-U41 2 COTTER PIN

39 [38Lo5 38495 2 | EAR « MOUNT WITH PIN OVER OUTSIDE OF
BOOM EARS, THE PIN BEARING ON FRONT
EDGE OF SLOT. WELD EARS TO JIB,

ho | k1272 Y1272 1 | PIN 1
1207-41 1207-141 2 COTTER PIN @

41 138909 38909 1 PIN
1207-40 | 1207-40 | 2 | COTTER PIN

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S5-628 Group No. 7
Date 1 MARCH 1972 HYDRAULIC CLAM Page .6
Reb | Nomrer RQ::,';: Name and Description
Al1800 HYDRAULIC CLAM ASSEMBLY, INCLUDES ITEMS 1 THrRu 2U
1 337;; 1 VALVE COMPLETE
24l 2| SOLENOID, FOR ABOVE = CONTINUOUS DUTY
2| 1219-826] 1| ADAPTER
3| 41798 1 TUBE = TO ROTARY MANIFOLD
b | 1219-680| 1| ADAPTER
5| %1797 1 TUBE
6| 1219-T44| 2| ADAPTER
121g—&L 2 "0" RING, FOR ABOVE
7| Al1192 1 HOSE ASSEMBLY
Ak1193 1| HOSE SSEMBLY
9| 1240-29 | 4| cLamP
10| 1219-480| 4| ADAPTER
11| Fh119k 1 HYDRAULIC HOSE REEL, COMPLETE

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S$-628 Group No. 7
Date 1 MarRCH 1972 HYDRAULIC CLAM Page 7.7
':‘? NE::;:" g::,?". Name and Description
12 | Fh195 1 BRACKET
13| 1200-146]| 4| CAPSCREW, 5/8 UNC x 1 3/4 va. |

121032 4| LOCKWASHER, 5/8 meo. i
1205-80 | 4| NUT, 5/8 UNC ;

1 151 Ak1189 2| HOSE ASSEMBLY (TAPED TOGETHER)

16 | F38306 2| BRACKET |
1
18| A41186 1| WIRE ASSEMBLY |
19 § A39515 1 HANDLE ASSEMBLY, INCLUDES SWiTCH & HARNESS |
| 20| 1223-490| 1| SWITCH, For asove |
39917 1 HARNESS, FOR ABOVE 5
1266-6 1 LOOM, HARNESS
21| 1223-298] 1 FUSE BLOCK = CONNECT TO CIRCUIT BREAKER |
22| 1233-20 | 2| MACHINE SCREW, #6-32 x 3/4 Le. !
1210-2 2 LOCKWASHER, #6 MeD., i
1205=1 2| NuT, #6-32 '
1223-299| 1| FusE :
| {
23 | 1222-191| 1| SHACKLE f_
24 | 38936 3| BLoCK |
‘ 3532k 3| cCLamp |
1200-69 | 3| CAPSCREW, 3/8 UNC x 2 1/4 L. ‘T
1210-20 | 3| LOCKWASHER, 3/8 meo. ﬁ

25 | AB1T796 1| HOSE ASSEMBLY (ReLiEF)
i H

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRIED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model S5-628 Group No. |
Date 1 MarcH 1972 HYDRAULIC CLAM Page {8
ol IR RGN <) Name and Description
3/8 yo.| 1/2 vo.
1| 39925 37904 1 HYDRAULIC CLAM
2 | 1222-29 | 1222-29 | 2 COLD SHUT
31 9513 9513 2 CHAIN
4 | 1853k 18534 1 DRAG CHAIN
5 | B10883 | B10883 1| CLEVIS
6 | 18535 18535 1 PIN
71 18536 18536 1 NUT
8 | 1219-837| 1219-T72 | 2 ADAPTER
9 | 1219-622 | 1219-T73 | 2 QUICK DISCONNECT
10 | 1219-743 | 1219-807 | 1 DUST CAP
11 | 1219-741 | 1219-808 | 1 DUST PLUG
12 | 1219-838 2 ADAPTER
13 A35685 A25685 1 BALL & HOOK ASSEMBLY
2u2k1 2h2l 1 WEDGE
2422 222 1 SOCKET
24243 24243 1 SWIVEL HOOK




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company

- Waverly, lowa

Model S =628
Date 1 Marcu 1977

Group No. 7

Page 7 .8‘

HYDRAULIC CLAM

UNITED

';:: N:r:::o r g:;':l, Name and Description
A29564 HYDRAULIC CYLINDER - 5 1/2" sore
29565 SEAL KIT - INcLUDES SEALS, BACK-UPS, "O" RimMGs, LESS

PISTON RINGS
1 | 23684 1 | BUTTRESS NUT
27335 1| COTTER PIN
2 | 22828 2| PISTON RING
3 | 22829 1| SIRVON SEAL
4 | 29571 1 "0" RING
5 | 2340k 1| STATIC "O" RING
6 | 29568 1 PISTON
7 | 29566 1| CASE
8 | 29567 1 | SHAFT
9 | 22834 1 "0" RING

10 | 22835 t | BACK-UP RING

1 | 29569 1 | HEAD GLAND

12 | 22029 1| "O" RING

13 | 23679 2 | WIPER SEAL

14 | 23680 1 | BACK-UP RING

15 | 29570 1 | THREAD RING

16 | 27343 2 | CAPSCREW, 1/4 UNC x 1 1/4 e,

17 | 1203-7 1 | LOCKING CAPSCREW, 1/h UNF x 3/4 re.
1210-14 | 1 LOCKWASHER, 1/4 wmeo.

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 7
Date 1 MarcH 1972 HYDRAULIC CLAM Page T+9

Ref | Nomber  [Roany Name and Description
A24705 HYDRAULIC CYLINDER, 5-1/2" BORE, INCLUDES ITEMs 1 TurRU 15

1 | 22028 1 NUT

2 | 22828 2 PISTON RING

3 | 22829 1 TEFLON SEAL W/toapIne "O" RING

4 1 "0" RING, FOR ABOVE

5 | 22831 1 STATIC "0" RING

6 | 22832 1 PISTON

7 1 SPACER

8 | 2707 1 SHAFT

9 1 CASE

10 | 2283k 1 STATIC "0" RING

11 | 22835 1 BACK-UP WASHER

12 | 22226 1 "U" CUP SEAL w/Loapine "O" RING

13 1 SEAL

1 | 22227 1 WIPER SEAL

15 | 24706 1 HEAD GLAND

THEN NRPNERTAIN CDLAICDV DAAITAM CODTAT ATTTMDEOT NADT AITTHDED AR ATARMD AT NADT NTCATIIMIT N



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Mode! S=628
Date 1 Marcu 1972 HOSE REEL = AEROMOTIVE

Group No. |

SERIES G H J &K HOSE REEL

32- - 10t SCREW (I REQD)

N 103 -P~30 WASHER (6 REQD PER MOTORY
101-P -2 WASHER (if RCQ'D)
40143 BOLT (8 REQD PER MOTOR)

/— 40809 REAR PLATE

230-P-122 PIN (2 REQ'D PER MOTOR)
40005 BEARING

40176 DRIVE RING

41835 SPRING CUP ASSEMBLY

AQI45 MAIN SPRING (25328)

40119 SPACER
N 40005 BEARING
—a3n4) swiviL (REQD
ONLY ON DUAL WOSE} 41837 COLLAR, ROTATING
44343 SUPPORT [IF RLED) /41035 SPRING cuP aSSEMBLY
32-P-112 SCREW (4)
108-P -2 WASHER (4)
151-P - 45 NUT (&)

44349 ARACKET

44330 SLAL
(REQ’D ONLY OM
DUAL HOSE)

— 8§3:P-500-2 SET SCREW

44309 RETAINER 44350 HOUSING ASSEMBLY 230-P-118 PIN

{ura's ONLY OM 230-P-138 PIN
ouaL HOSE)

s
0

L 1-P -13% SCREW (6)
669 -P BUSHING
(REQD ONLY ON
3,0
3 4 L0um WOSE)
730-P-133 PIN

31-P-50 SCREW

40005 BEARING
101 —P =12 WASHER

~ 40829 SEaL
(26-9-40 WASHER

ANA24 JPROCKET,IOLER

752-P-6 wWEY
4347 SPROCKET
582-P-3 RETAINING RING

376 -P-100 BEARING
44344 FRONT /
PLATE ASSEMBLY

32-P-110 SCREW %

{4 REQD PIR MOTOR) |

44332 seat

44331 RETAINER

a28-p niePLE (REQD 101-P-2 WASHER

AP0l -8 SCREW }J ONLY ON DUAL WOSE) (4 RECD PER MOTOR)
(03-P -30 WASHER

(10 £acH RECO ON SINGLE
“OTCR, 14 REQD ON

OUAL MOTOR)

649-P AUSHING (REQD ONLY ONZ & %uesc)

SAI-P- 75 RFTAINING RING
. " A76 P -)120 REARING

1-p-1 Arw

{4 Reco :cn SINGLE MOTOR

SRZ-P - 8 RETAINING RING
B REQ'D ON OUAL NQTEP)

28 BNRFT 376-P - 60 REARING
443,

752 -@el KEV
44348 EPROCKET
SA2-Pe § RETAINING RING
40833 CHAIN
3769120 BEARING
581-0-75 RETAINING RING

TO ORDER 44346 FRAMC ASSEMALY
SPECIPY :

1. MOBEL NUMBER

2,8§RIAL NUMBER 5 -P-100 SCREW (2) -
3, QUANTITY .

4,PART NUMBER 43855 FILLER STRIP (IF REQD)

5. PART NAME 443%) DRUM Ass(nnu-—/

828-0 ~|P9L1j

669-P R\JSNING‘
(rRed'o onLy ongr L wose)

43841 swivee —

AERO-MOTIVE MFG. CO. KALAMAZO0O, MICHIGAN

WHEN ORNFERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED

Page 7010



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. [
Date 1 JuLy 1977 SOLENOID VALVE Page [-10A

oo | Nomber —IE::%'_ Name and Description
39717 VALVE ASSEMBLY coMPLETE

1 | 201381 1 4WAY VALVE - INCLUDES I1TEMS 2 THRU 21

2 | 2h681 1 VALVE BODY (series)

3| NS.S. 1 SPOOL

4 | 1219-624 | 1 PLUG w/"0" ring
13545 1 "0" RING

5 | 24683 2 END CAP ASSEMBLY - INCLUDES ITEMS 6 THRU 11

6 | 201382 2 SPRING RETAINER

7 | 201383 2 WASHER

8 | 201384 2 SPRING

9 | 13541 2 "0" RING

10 | 201385 2 END CAP

11 | 201386 8 CAPSCREW

12 | 28197 1 SEAL PLATE

13 | 24685 4 "0" RING

14 | 28198 5 "0" RING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S -628 ‘ Group No. 7
pate 1 JuLy 1977 SOLENOID VALVE Page [.108
R D Neoper  IRoan] Name and Description
15 | 24686 1 "0" RING
16 | 2119 1 BODY w/eaLL PLUGS
17 | 21195 1. SPOOL
18 | 201387 2. CAPSCREW
19 | 23284 2 WASHER
20 | 21196 2 SPRING
21 | 2428 2 SOLENOID cOMPLETE
24688 2 COIL ONLY, FOR ABOVE
22 | 201390 1 RELIEF VALVE ASSEMBLY - IncLubes 1Tems 27 Turu 43
23 | 20139 1 CARTRIDGE - IncLupes 1Tems 30 THru 41
24 | 24685 3 "0" RING
25 | 24686 1 "0" RING
26 { 13556 1 "0" RING
27 | 201392 1 SEAT
28 | 201393 1 PISTON RING
29 { 201394 1 POPPET, 2ND STAGE
30 201395 | 1 SHIM, .005
31} 20139 1 SPACER
32| 201397 1 SPR ING
33| 201398 1 SPRING
34 | 201399 1 POPPET, 1ST STAGE
35| 201400 1 SEAT, 1ST STAGE
36 | 28060 1 "o" RING
37| 201401 1 SPRING
38| 201402 1 PLUG
39| 27625 1 "0o" RING
Yo | 201403 1 INTERSTACK CHECK VALVE w/snaP R1ING
41| 201ho4 1 ASSEMBLY KIT (MOUNTED OPPOSITE AS SHOWN)

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. |
Date 1 OcroBer 1972 ANT | -TWO BLOCK Page [.11

IGNITION — )£
TERMINAL
l'!qeof.. Nsr:\ger g::l:'_ Name and Description
A49238 ANT | =TWO BLOCK ASSEMBLY - INcLuDES iTEMS 1 THru 28
1 | F49230 1 BRACKET
2 | F¥1201 1 BRACKET
3 | W1208 1 PIN
1207-40 | 2 COTTER PIN, FOR ABOVE
4 | 38870 1 PIN
% | 38870 1 PIN
1207-30 2 COTTER PIN, FOR ABOVE
1223-477 | 1 SWITCH
1200-140 | 4 CAPSCREW
1210-32 | 4 LOCKWASHER
1205 ] NUT
Ak1216 1 WIRE
! 1223=535 1 CONNECTOR, FOR ABOVE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

5-628

Model Group No. |
Date 1 OcTOBER 1972 ANT | -TWO BLOCK Page [+12
ReE L Nomber  [Ro2 Name and Description
8 | 1240-10 |10 CLAMP
1211-7 10 SCREW, FOR ABOVE
9 | 1266-12 | 1 LOOM
10 | 1223-11 1 GROMMET
11 | h1210 2 REEL ASSEMBLY
13 | 1223-494 | 4 TERMINAL
1223496 | 3 PLASTIC SLEEVE
15 | 1222-201 | 2 WIRE GRIP
16 | 11914 1 BRACKET
18 | h1215 1 VALVE ASSEMBLY
19 | 1219-480 | 1 ADAPTER
20 | 1219-856 | 1 ADAPTER
21 | Aln212 1 WIRE
22 | Aen 1 WIRE
23 | 1223-264 | 1 CONNECTOR
2 | 1223-287 1 CONNECTOR
25 | 1223=4951 1 LIGHT
26 | Ah213 1 WIRE
27 | 1223-298 | 1 FUSE BLOCK
1223-2951 1 FUSE, FOR ABOVE
28 | Ab1207 2 WIRE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company -

Waverly, lowa

Model
Date

5-628

Rev. 1 Jury 1973

FRAME

Group No. 11

Page 11.1

zif NE,:::" g::;:’_ Name and Description

1 | F1786 1 FRAME
50049 ROTEK TURNTABLE BEARING (NOT SHOWN - WELDED TO FRAME)

2 | F37503 1 FUEL TANK HOUS ING
32599 2 BRACKET
1200-142 | 8 | CAPSCREW, 5/8 UNC x 1 1/U wa.
1210-32 | 8 LOCKWASHER, 5/8 mep.

5 | 32797 1 | FUEL TANK w/exp
22071 1 FILLER CAP, FOR ABOVE

1 SENDING UNIT = See ELecTrRicAL GRour 5

6 | 1219-214 | 1 BUSHING

7 | 1219-163 | 1 ELBOW

8 | 37697 1 TUBE UNIT

9 | 124k-1k5 | 1 HOSE See GrRour 12A For GM DIESEL FUEL LINES

AND BATTERY BOX,

e 4w mrwTE e YT W 2 TR R TY TR ETATYA

ARTT RTARALIY AT NADT DELATITDTTT




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 11
Date REV. 1 JuLy 1973 FRAME Page 11.2
ﬁeof.‘ N::::er g::,r:". Name and Description

10 1250-71 | 1 CLAMP

11 376k2 2 HEADL IGHT BRACKET

12 | F37596 1 AXLE BRACKET

13 | F37568 2 PIVOT PIN

1% | 1213-1 | 6 GREASE FITTING, 1/8 et

15 | 1242-12 | 2 CAPSCREW, 1/2 UNC x 1 1/% wa., HT
1210-26 | 2 LOCKWASHER, 1/2 meo,

16 1235-299| 16 MACHINE BOLT, 1 UNC x 11 LG., - Prior TO Ser. #1101
1235-292 16 MACHINE BOLT, 1 UNC X 9 te., - BEGIN. W/SER. #1101
1205-124 16 NUT, 1 UNC £LASTIC

17 AXLE LOCKOUT CYLINDER - See Pace 11.U4 ror circuit

18 | F37562 | 2 PIN, uPpeR

19 F37564 2 PIN, Lower

20 | 1200-59 | 4 CAPSCREW, 3/8 UNC x 1 te.

1210-20 | 4 LOCKWASHER, 3/8 mep.

21 OUTRIGGERS -~ See Gmroyr 17

22 | 128 1 PLUG - Beain, W/Ser. #9136

23 275 9 |AR SPACING PLATE

6 4 DOWEL, For amove




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model S -628 Group No. 11
pate REv. 1 JuLy 1973 FRAME Page 11.3
z‘::’ N:;\rl:er NS:::" g::,:': Name and Description
CHRYSLER | GM DIESEL
1 |F37607 F38387 1| REAR FENDER, LH (CURVED BEAM OUTRIGGERS)
F39622 F39697 1| REAR FENDER, LH (WING-TYPE OUTRIGGERS)
2 |F37608 F37608 1| REAR FENDER, RH (CURVED BEAM OUTRIGGERS)
F39619 F39619 1| REAR FENDER, RH (WING-TYPE OUTRIGGERS)
3 {F37609 F37609 2| FRONT FENDER (CURVED BEAM OUTRIGGERS)
F39620 F39620 1| FRONT FENDER, RH (WING=TYPE OUTRIGGERS)
F39621 F39621 1 | FRONT FENDER, LH (WING-TYPE OUTRIGGERS) ]
y | 1242-b2 [1242-42 |20 | capscrew, 3/8 UNC x 1 1/% Le.H.T. |
1209-4 1209-4 |40 | PLAINWASHER, 348 REG. |
1210-20 | 1210-20 |20 | LOCKWASHER, 3/3 meo.
1205-36 | 1205-36 |20 | NuT, 3/8 UNC
5 | 37882 37882 1 REAR DECK (Repraces 37656)
l 6 | 37657 37657 1 FRONT DECK
- 71 1211212 | 1211212 | 8 | THREAD CUTTING SCREW, 5/16 UNC x 3/b vre.
8| a37167 | 37801 1 ENGINE HOOD ASSEMBLY, INCLUDES ITEMS 9 ThRU 16
. 9| 23737 | 23737 1| eRrILL
; 10 | 23738 23738 1 LOUVERED PANEL, LEFT
11| 23739 23739 1 | LOUVERED PANEL, RIGHT
12 | 23740 23740 1 HOOD
13 | 23741 2&221 1 PANEL
, 37941 1 COVER BOX, FOR ABOVE (NOT SHOWN)
14 | 1205-15 | 1205-15 | 9 | sTove BOLT, 1/% UNC x 3/% e,
15 | 1200-31 | 1200-31 |12 | CAPSCREW, 5/16 UNC x 1 Le.
1210-17 | 1210-17 |12 LOCKWASHER, 5/16 wmep.
1205-25 | 1205-25 |12 | NuT, 5/16 UNC
16 | 23745 23745 AR | SPRING LATCH oNLY, For 1TEMs 9, 10, & 11
17§ a38195 [ A38195 1 PANEL COVER ASSEMBLY (opT), IncLupes 1Tems 18
THRU 21
18 | F38187 | 38187 1 PANEL COVER
19 | 38186 38186 1 LAMP (RepLACES ITEM 3, PAGE 5.2 NOT SHOWN)
20 | 38197 38197 1 HASP
21 | 1200-1 1200-1 7 CAPSCREW, 1/4 UNC x 3/U te.
1210-14 | 1210-14 7 LOCKWASHER, 1/4 meo,
1205-13 | 1205-13 | 7 | NuT, 1/% UNC

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Group No. 1

odel 5-628
" 114

Date 1 March 1972 AXLE LOCK-OUT Page

o
‘:J(:)f.- N::\I:er g::%'_ Name and Description
1 2| HYDRAULIC CYLINDER - SEe PAGE 11.6 FOR PARTS BREAKDOWN

21 1219-8271 1 ELBOW, NPT THREAD
1219-470( 1 ELBOW, "O" RING BOSS THREAD

31 1219-913 ¢ 1 TEE, NPT THREAD
1219-T68 | 1| TEE, "O" RING BOSS THREAD

4 1 A37099 1 HOSE ASSEMBLY

5 1 A37101 1| HOSE ASSEMBLY

61 1219-736 1 1 CAP

71 1219-732| 2 | ADAPTER

8 | 10711 1| VALVE

9 | 1200-29 | 2 | CAPSCREW, 5/16 UNC x 3/U v a.

1210-17 | 2 LOCKWASHER, 5/16 meop,

10 | F37270 1 | BELLCRANK

11 | 1206-65 | 2 | SETSCREW, 5/16 UNF x 3/8 Lc.
12 | 37278 1| RrOD

13 | 2997 1 YOKE

WHEN ORDFERING SPECIFY RANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 11
Date 1 MarcH 1972 AXLE LOCK~OUT Page 11.5
l'!qu N:::I:ﬂ g:':,':' Name and Description ‘

1 | 37827 1 YOKE

15 2234 2 | PIN, ror 1vems 13 & 1k
; 1207-2 2 | COTTER PIN, 1/16 x 3/% e,
16 | 37281 1 CAM PLATE
117 | 5192 1 | sprING
18 {F37273 1 BELLCRANK
1214-59 | 2 | BUSHING, FOR ABOVE

19 | 1209-6 2 PLAINWASHER, 1/2 rec.
1207-13 COTTER PIN, 1/3 x 1 1/4 we.

b

20 | 1217-50 1 CAM FOLLOWER
1210-20 | 1 | LOCKWASHER, 3/8 meo.
1205-40 | 2 | NuT, 3/8 UNF vam

WHEN ARNFRING CPFCIFV RANTAM CFRTIAT. NTTMRFR PART NTTMRFR ANN NAME OF PART RFEQTIIRID



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 11
Date Rev. 1 MarcH 1977 AXLE LOCK-OUT CYLINDER Page 11.6
t 7\ 3 10 1214 5 1‘2/}4/|6 2
L |

@)

20

Ref. Part Part Quan. Name and Description

No. Number Number Req’d.
A, — 4956 HYDRAULIC
39976 9565 2 LIC CYLINDER comPLETE
A25365 29437 1| SEAL KIT = IncLubes 1Tems 10 THru 17

1| 23715 29438 1] Tust
2 | 236 23716 1 PISTON ROD

3 | 25369 29439 1 PISTON

5 | 25370 294k0 1! GLAND

7 | 23721 23721 1| HEX NUT, 1 1/4 - 12
0 | 25366 2941 1 "u" CuP

11 | 23725 23725 1] "0"RiNg

12 | 23726 23726 2 "0" RING

13 | 23727 23727 1] "0"RING

14 | 23728 23728 2 | BACK-UP WASHER
15 | 23729 23729 1 BACK=UP WASHER
16 | 23730 29442 1| SNAP RING

17 | 25367 25367 1| WIPER SEAL

18 | 25368 1 BLEEDER
18 291;1? 1 CAPSCREW

2944 1 NYLTITE SEAL, cAPSCREW
19 | 25329 25329 1 BREATHER ASSEMBLY

20 | 1217-281 | 1217-241| 2 | SELF-ALIGNING BUSHING
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 11
Date 1 MarRCH 1972 TOOL KIT Page 11.7

':f: NE:,’;" g::,'c‘,'_ Name and Description
1 A38077 TOOL KIT ASSEMBLY, INCLUDES I1TEMS 1 THRU 9
2 1226-1 1 BALL PEIN HAMMER, 16 oz.

1226-6 1 CRESCENT WRENCH, 10"

1226-5 1| TAPER PUNCH, 3/16"

32179 1| HANDLE

1226-U 1 SCREW DRIVER, 6"
1226-3 1 PLIERS, 6"
1226-2 1 LEVER TYPE GREASE GUN

1226-11 ] TRUCK WHEEL WRENCH

O OO N O Ul =W




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628
Date 1 MarcH 1972 ENGINE = CHRYSLER LH=318
:‘:: N:’:::‘l‘ g::,?’ Name and Description
1 | A37899 1 | ENGINE oNLY, CHRYSLER LH=318-56l4, coMPLETE WITH AIR
CLEANER, ALTERNATOR, FAN, OIL FILTER, CLUTCH, LESS
ITEMS LISTED BELOW, OSEE CHRYSLER BASE PARTS LIST
81-790-036k ano SuppLemeEnT 81-790-038k,
2 | 1221-29 | 2 | RUBBER MOUNT
3 | 40318 2 | RETAINER
4 137886 2 | SPACER
5 {1205-46 | 2 | NuT, 3/8 UNF eLasTIC
6 | 1200-167 | 2 | CAPSCREW, 5/8 UNF x 4 1/2 ve.
1205-91 2 NUT, 5/8 UNF eLastIc
37791 1 RADIATOR w/TANK COOLER
1200-57 | 2 | CAPSCREW, 3/8 UNC x 3/4 vra.
1210-20 | 2 | LOCKWASHER, 3/8 mep.
9 | 36531 1 SHROUD
10 | 1203-6 8 CAPSCREW, 1/4 UNC x 1/2 re.
1210-1 8 | LOCKWASHER, 1/Y wmeo.
1209-2 8 | PLAINWASHER, 1/2 rec.
11 | 12kk-150 | 1 RADIATOR HOSE, LOWER
12 | 1244106 | 1 RADIATOR HOSE, UPPER




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3-628 Group No. 12
Dste 1 MarcH 1972 ENGINE - CHrRysLER LH-318 page 12,2
l:q‘::' NS::l:er ‘g:;%‘ Name and Description
° T,
13 | 12ho-24 | %} CLAMP
1 kos9 2| PaD
| 1205-67 | 2 | NUT, 1/2 UNC eLasTIc
15 | 37732 1 | SHIELD GROUP
16 | 38437 1 FAN ASSEMBLY
17 1 37883 1 | VOLTAGE REGULATOR BRACKET
18 § 126164 | 2 [ PULLEY
19 | 37707 | 1 | BATTERY BRACKET
20 | 1200-61 | 4 | CAPSCREW, 3/8 UNC x 1 1/4 e,
. 1210-20 | 4 | LOCKWASHER, 3/8 Meo.
0 1205-36 § 4 | NuT, 3/8 UNC
21 | 15272 1| TIE DOWN
22 | 2363 2 HOLD DOWN BOLT
1231-2 2 | WING NUT, 5/16 UNC
L 1209~3 2 PLAINWASHER, 5/16
23§ 1219-756 | 1 TEE
2h | 37294 1 TUBE
25 { 1219-757{ 1 CONNECTOR
26 | 1223-450 | 1 PRESSURE SWITCH
27 § 1223-452 | 1 | HIGH TEMPERATURE SWITCH
28 | 1245-65 | 1 | TEMPERATURE GAUGE w/BULB & CONNECTOR
29 | 1245-6L 1 | OIL PRESSURE GAUGE
30 | F37289 1 CABLE
31 | 890k 1 SPRING HOOK
32 | 6he2 1 SPRING
33 | 8903 1 SPRING HOOK
34 1 1222-122 1 1 BALL JOINT
1230-8 | 1 NUT
35 | 37942 1 PULLEY BRACKET
36 1 1223-280 { 1 BATTERY CABLE, POSITIVE TO STARTER
1223~279 { 1 BATTERY CABLE, NEGATIVE TO ENGINE
1223-147 { 1 BATTERY CABLE, ENGINE TO FRAME

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

CHRYSLER

MAY, 1967

MODEL
IND. HA273 AND LH318

BASE ENGINE PARTS LIST

ALWAYS CONSULT THE PARTS BOOK SUPPLEMENT
BEFORE ORDERING PARTS. IF ALL PARTS DESIRED
ARE NOT LISTED IN THE SUPPLEMENT, REFER TO
BASE ENGINE PARTS CATALOG.

IMPORTANT - Complete information as to engine type
and serial number is stamped on a plate located on the
manifold side of the engine, and should be mentioned
in all parts orders or in any communications pertaining
thereto. The number stamped on left front end of cyl-
inder block is a manufacturing code, and should not be
used for the purpose of identifications.

INDUSTRIAL PRODUCTS DIVISION
CHRYSLER CORPORATION
MARYSVILLE, MICHIGAN, U.S.A.

Printed in U.S.A.

INDUSTRIAL 8 CYLINDER ENGINE

81-790-0364



View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273| LH318 NO.

GROUP 9 - ENGINE

ENGINE GASKET SETS

9-01-5 GASKET SET, Engine . . . . . . . . .« vt i vt v v v v v v - 1 2808 480
Consists of:
1 - 2129 012 Gasket, Chain Case Cover

2 - 2806 984 Gasket, Cylinder Head
2 - 2463 290 Gasket, Cylinder Head Cover
1 - 50 082 Gasket, Cylinder Water Outlet
1 - 1400 185 Gasket, Fuel Pump Flange
1 - 1326 836 Gasket, Ignition Distributor
2 - ---- --- Gasket, Intake Manifold
1 - ---- --- Gasket, Intake Manifold, Front
1 - ---- --- Gasket, Intake Manifold, Rear
2 - ---- --- Gasket, Oil Pan
2 - ---- --- Gasket, Oil Pan, End
1 - ---- --- Gasket, Water Pump Body
1 - 2536 694 Seal, Chain Case Cover Oil
2 - ---- --- Seal, Crankshaft Bearing Oil
1 - ---- --- Seal, Crankshaft Bearing Cap #5 Oil, Right
1 - ---- --- Seal, Crankshaft Bearing Cap #5 Oil, Left
16 - ---- --- Shield, Valve Stem Oil
CYLINDER BLOCK ASSEMBLY
9-02-5 BLOCK, w/PISTON and RINGS, Assembly . . . . . . ... ... : 1 - 2600 430
BLOCK, w/PISTON and RINGS, Assembly . . . . . . ... ... ‘ 1 2600 434
9-02-7 DOWEL, Cylinder Block to Clutch Housing . . . . . . .. . .. 2 2 1122 532
DOWEL, Cylinder Block to Clutch Housing Adjusting (.007) . . 2 2 1736 347
DOWEL, Cylinder Block to Clutch Housing Adjusting (.014) . . 2 2 1736 348
DOWEL, Cylinder Block to Clutch Housing Adjusting (.021) . . 2 2 1736 353
DOWEL, Cylinder Block to Intake Manifold Locating . . . . . . 2 2 9414 469
9-02-16 PLUG, Block Core Hole, Small. . . . . . .. .. ... ... .. 1 1 2406 387
PLUG, Block Core Hole, Large . . . . ... .. ... ..... 9 9 2406 356
PLUG, Block Core Hole, Large Oversize . . . . . . . .. ... * * 2406 575
9-02-17 PLUG, Block Oil Line. . . . . . . . . . .. ... ... .. .. 1 1 1324 464
CYLINDER HEAD
9-03-4 HEAD, Assembly (Up To ‘B’ Series 1966) . . . . . . . . . .. 2 - 2532 080
HEAD, Assembly (“‘B’’ Series 1966) . . . . . . . .. ... ... 2 - 2536 176
HEAD, Assembly (*‘C” Series 1967) . . . . . . . . .. .. ... 2 2 2806 213
9-03-5 GASKET, Head . . . . . . . . . . . . . i i v v v .. 2 2 2463 338
9-03-10 SCREW, Head (1/2" x 1 7/8") . . . . .. .« ... 10 10 2463 258
SCREW. Head (172" x 3 5/8") . . . . . . oo v .. 8 8 2463 259
SCREW, Head (172" x 4 5/8") . . . . . . . v v, 2 2 2463 260
* Indicates - use as required. Prices and specifications subject to change without notice.

Printed in U.S. A. 1



oy
=

View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273! LH318 NO.
CYLINDER HEAD - Cont’d
9-03-18 PLUG, Head Core Hole . . . . . . . . . . ... ... ...... 4 4 2406 387
9-03-28 COVER, Head, Assembly, Right (Up To ¢““C’’ Series 1967). . . 1 - 2465 543
COVER, Head, Assembly, Right (‘‘C’’ Series 1967). . . . . . . 1 1 2806 0172
COVER, Head, Assembly, Left . . . . . . ... ... ... ... 1 1 2465 383
9-03-29 GASKET, Head Cover . . . . . . .« v v v v v v vt n v e e o 2 2 2463 290
CRANKSHAFT
9-07-5 CRANKSHAFT, Assembly . . . . . . . . . ... ... .. ... 1 1 2268 119
9-07-12 BUSHING, Pilot . . . . . . . . .. . . e 1 1 53 298
9-07-17 SLINGER, Oil. . . . . . . . . . . o . e 1 1 1618 686
CRANKSHAFT GEAR OR SPROCKET
9-08-5 SPROCKET . . . . v & o it e e it e e e e e e e e 1 1 2463 385
KEY . . . . e e e e e e e i 1 1 152 191
CRANKSHAFT BEARINGS
9-09-2 BEARING PACKAGE, Nos. 1-2-4 (std.) . . . . . ... ... .. 3 3 2084 005
BEARING PACKAGE, Nos. 1-2-4 (.001 undersize) . . . . . . . 3 3 2084 006
BEARING PACKAGE, Nos. 1-2-4 (.002 undersize) . . . . . .. 3 3 2084 007
BEARING PACKAGE, Nos.1-2-4 (.003 undersize) . . . . ... 3 3 2275 387
BEARING PACKAGE, Nos. 1-2-4 (.010 undersize) . . . . . . . 3 3 2084 008
BEARING PACKAGE, Nos. 1-2-4 (.012 undersize) . . . . . . . 3 3 2275 388
BEARING PACKAGE, No. 3 (std.) . . . . . . .. . ... ... 1 1 1879 627
BEARING PACKAGE, No. 3 (.001 undersize) . . . . . .. ... 1 1 1879 628
BEARING PACKAGE, No. 3 (.002 undersize) . . . . . . . . .. 1 1 1879 629
BEARING PACKAGE, No. 3 (.003 undersize) . . .. ... ... 1 1 2275 389
BEARING PACKAGE, No. 3 (.010 undersize) . . . . . .. . .. 1 1 1879 630
BEARING PACKAGE, No. 3 (.012 undersize) . . . . . . . . .. 1 1 2275 390
BEARING PACKAGE, No. 5 (std.) . . . . . ... ... ... .. 1 1 1643 151
BEARING PACKAGE, No. 5 (.001 undersize) . . . . . . .. .. 1 1 1643 152
BEARING PACKAGE, No. 5 (.002 undersize) . . . . . .. . .. 1 1 1643 153
BEARING PACKAGE, No. 5 (.003 undersize) . . . . . .. ... 1 1 1643 154
BEARING PACKAGE, No. 5 (.010 undersize) . . . . . . . . .. 1 1 1643 155
BEARING PACKAGE, No. 5 (.012 undersize) . . . . . . . . .. 1 1 1643 156
CRANKSHAFT BEARING CAPS, STUDS AND PARTS
9-10-2 SEAL PACKAGE, Bearing Cap No. 5 . . .. .. ... .. ... 1 1 1326 091
Consists of:
1 - ---- --- Oil Seal, Right
1 - ---- --- Oil Seal, Left
* Indicates - use as required. Prices and specifications subject to change without notice.

Printed in U.S.A. 2



oy
=

View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273|{LH318 NO.
CRANKSHAFT BEARING CAPS, STUDS
AND PARTS - Cont’d
9-10-5 CAP, Bearing Nos. 1-2-4. . . .. .. ... ... ....... 3 3 1632 519
CAP, Bearing No. 3. . . . . . . . . i i v v i v it 1 1 2463 582
CAP PACKAGE, Bearing No. 5. . . . . . . . .. ... ... .. 1 1 2275 446
Consists of:
1 - ---- --- Cap, Bearing No. 5
1 - ---- --- Oil Seal, Right
1 - ---- --- Oil Seal, Left
9-10-19 SCREW, Bearing Cap . . . . . . . . . v v v v v v v o 10 10 1618 695
CRANKSHAFT BEARING OIL SEAL
9-11-1 SEAL PACKAGE, Rear Bearing Oil . . . . . .. .. ... ... 1 1 1326 093
Consists of:
2 - ---- --- Qil Seal, Rear Bearing
1 - ---- --- 0il Seal, Bearing Cap No. 5, Right
1 - ---- --- Oil Seal, Bearing Cap No. 5, Left
CAMSHAFT
9-15-1 CAMSHAFT. . . . o o i e e i e i e e e e e e e e e e 1 - 2463 360
CAMSHAFT. . . . . . . oottt e e e e e e e e e e - 1 2658 362
9-15-2 ECCENTRIC . . . . . . . . ot e it e e e e e e e 1 1 1618 718
9-15-6 PLATE, Sprocket Thrust . . . . . . ... ... .. ... .... 1 1 1946 992
9-15-10 WASHER, Sprocket Retaining Screw . . . . . .. ... ... .. 1 1 1618 732
CAMSHAFT BEARINGS
9-16-6 BEARING, No. 1. . . . . .. . . . i v it i 1 1 1632 522
BEARING, No. 2. . . . . .. . o0 vt e e e 1 1 1632 523
BEARING, No. 3. . . . . . . . . i e e i 1 1 1632 524
BEARING, No. 4. . .« . . . o i i et e e e e e e e 1 1 1632 525
BEARING, No. 5. . . . . . . o o i ittt s e e e e 1 1 1632 526
9-16-17 PLUG, Rear Bearing . . . . . . . . . . ¢ v v v v v v v v v 1 1 1821 722
CAMSHAFT GEAR OR SPROCKET
9-17-5 SPROCKET . . . . . .« o i i it it e e e e e e e e e 1 1 2463 386
KEY . . . . o e e e e e e e e e e e s 1 1 106 751
TIMING CHAIN
3-20-1 CHAIN . . . . o s e e e e e e e 1 1 2463 384
CHAIN CASE COVER
9-23-5 COVER, Assembly . . . . . . . .. ... ... .. e 1 1 1944 773
|
* Indicates - use as required. Prices and specifications subject to change without notice.

Printed in U.S.A. 3



oy
=

View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273{LH318 NO.
CHAIN CASE COVER - Cont’d
9-23-17 GASKET, COVEr . . . .« . v it i it e e it e e e e e e e 1 1 2129 012
9-23-18 OIL SEAL, Cover, Assembly . . . . . . . .. ... ... ... 1 1 2536 694
9-23-40 INDICATOR, Timing (Up To ‘‘B’’ Series 1966) . . . . . .. .. 1 - 1947 236
CONNECTING RODS
9-31-4 ROD, Assembly . . . . . . . . .00 e e e e 8 8 2406 785
9-31-5 BOLT, Cap . « « v v v v v e v e e v i e e e e e e e e e e 16 16 1944 865
9-31-1 NUT, Cap Bolt . . . . . . . . . . o o i i ittt e 16 16 1737 695
9-31-10 BUSHING, Rod . . . . . . . . v ottt ettt e e e e 8 8 1618 701
CONNECTING ROD BEARINGS
9-32-2 BEARING PACKAGE (std.) . . . . . . .« . . oo 8 - 1879 617
BEARING PACKAGE (std.) . . . . . . ... . .o .. - 8 2421 305
BEARING PACKAGE (.001 undersize) . . . . . . . . ... ... 8 - i 1879 618
BEARING PACKAGE (.001 undersize) . . . . . . . ... . ... - 8 { 2421 306
BEARING PACKAGE (.002 undersize) . . . . . . . ... .. .. 8 - i 1879 619
BEARING PACKAGE (.002 undersize) . . . . . . . ... .. .. - 8 i 2421 307
BEARING PACKAGE (.003 undersize) . . . . . . ... .. ... 8 - . 1879 620
BEARING PACKAGE (.003 undersize) . . . . .. .. ... ... - 8 2421 308
BEARING PACKAGE (.010 undersize) . . . . . . . « . « . . . . 8 - | 1879 621
BEARING PACKAGE (.010 undersize) . . . . . . .. ... ... - 8 : 2421 309
BEARING PACKAGE (.012 undersize) . . . . . . . « « « . . .. 8 - . 1879 622
BEARING PACKAGE (.012 undersize) . . . . . . . . v v v v .. - 8 2421 310
PISTONS l i
|
9-34-5 PISTON, w/PIN and Lock RINGS, Assembly (std.) . . . . . .. ! 8 - 2495 072
PISTON, w/PIN and Lock RINGS, Assembly (std.) . . . . ... - 8 2808 519
PISTON, w/PIN and Lock RINGS, Assembly (.005 oversize). . 8 - ;2495 073
PISTON, w/PIN and Lock RINGS, Assembly (.005 oversize). . - 8 ! 2808 520
PISTON. w/PIN and Lock RINGS, Assembly (.020 oversize). . 8 - 2495 074
PISTON, w/PIN and Lock RINGS, Assembly (.020 oversize). . - 8 2808 521
PISTON, w/PIN and Lock RINGS, Assembly (. 040 oversize). . g8 I - 2495 075
PISTON, w/PIN and Lock RINGS, Assembly (.040 oversize). . - i 8 2808 522
PISTON RINGS
9-35-1 RING SET, Piston (std. to .009 oversize) . . . . . . . . . ... 1 - 2525 407
Consists of: !
8 - ---- --- Expander, Second Compression Ring '
16 - ---- --- Rail, Lower Ring
8 - ---- --- Ring, Top Compression
8 - ---- --- Ring, Second Compression
8 - ---- --- Spacer, Lower Ring !
|

* Indicates - use as required. Prices and specifications subject to change without notice.
Printed in U.S.A. 4



oy
=

View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273|LH318 NO.
PISTON RINGS - Cont’d
9-35-1 RING SET, Piston (std. to .009 oversize) . . . .. ... .. .. - 1 2808 553
Consists of:
16 - ---- --- Rail, Lower Ring
8 - ---- --- Ring, Intermediate
8 - ~--- --- Ring, Upper
8 - ---- --- Spacer, Lower Ring
RING SET, Piston (.020 to .029 oversize). . . .. ... .. .. 1 - 2525 408
Consists of:
8 -~ ---- --- Expander, Second Compression Ring
16 - ---- --- Rail, Lower Ring
8 - ---- --- Ring, Top Compression
8 - ---- --- Ring, Second Compression
8 - ---- --- Spacer, Lower Ring
RING SET, Piston (.020 to .029 oversize) . . . . ... .. .. - 1 2808 554
Consists of:
16 - ---- --- Rail, Lower Ring
8 - ---- --- Ring, Intermediate
8 - ---- --- Ring, Upper
8 - ---- --- Spacer, Lower Ring
RING SET, Piston (.040 to .049 oversize) . .. .. ... ... 1 - 2525 409
Consists of:
8 - ---- --- Expander, Second Compression Ring
16 - ---- --- Rail, Lower Ring
8 - ---- --- Ring, Top Compression
8 - ---- --- Ring, Second Compression
8 - ---- --- Spacer, Lower Ring
RING SET, Piston (.040 to .049 oversize) . .. . ... .. .. - 1 2808 555
Consists of:
16 - ---- --- Rail, Lower Ring
8 - ---- --- Ring, Intermediate
8 - ---- --- Ring, Upper
8 - ---- --- Spacer, Lower Ring
PISTON PINS
9-36-5 PIN (std.) . . . . o o o i e e e e e e e 8 - 2463 268
PIN (std.) . . . . o o i o e e e e e - 8 2658 878
PIN (.003 oversize) . . . . v « v v v it i e e e e e e 8 - 2463 269
PIN (.003 oversize) . . . . . « . . . . oo e e e - 8 2658 879
PIN (.008 oversize) . . . . . « « « « i i i e e e e e 8 - 2463 270
PIN (.008 oversize) . . . . v v v v v i i e e e e e e e e e e - 8 2658 880
9-36-7 RING, Pin Retaining . . . . . . . . . . . ... . 0 16 16 1324 470
|
* Indicates - use as required. Prices and specifications subject to change without notice.

Printed in U.S.A. 5



oy
=

View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273| LH318 NO.
VALVES
9-39-1 GASKET PACKAGE, Valve Grind. . . . . . .. .. .. ... .. - 1 2808 481
Consists of:
2 - 2806 984 Gasket, Cylinder Head
2 - 2463 290 Gasket, Cylinder Head Cover
2 - ---- --- Gasket, Intake Manifold
1 - ---- --- Gasket, Intake Manifold, Front
1 - ---- --- Gasket, Intake Manifold, Rear
16 - 2205 958 Shield, Valve Stem Oil
9-39-5 VALVE, Intake (std.) . . . . . . .« . v i i v v i it v v e 8 8 2465 335
VALVE, Intake (.005 oversize) . . . - + . v v v v v ¢ v v v v o 8 8 2465 336
VALVE, Intake (.015 oversize) . . . . . . . . .« v o v v v .. 8 8 2465 337
VALVE, Intake (.030 oversize) . . . . . . . . « ¢ ¢ v v oo .. 8 8 2465 338
9-39-6 VALVE, Exhaust (std.) . . . . . ... .. ... ... ... 8 8 2465 339
VALVE, Exhaust (.005 oversize) . . . . . . . . . .« o .. ... 8 8 2465 340
VALVE, Exhaust (.015 oversize) . . . . . . . . . . ... .. .. 8 8 2465 341
VALVE, Exhaust (.030 oversize) . . . . . . . . . .. ... ... 8 8 2465 342
9-39-14 SHIELD, Intake and Exhaust Valve Stem Oil . .. ... .. .. 16 16 2205 958
9-39-15 SPRING, Intake and Exhaust Valve . . . . . . .. .. ... ... t 16 16 1739 534
|
9-39-16 RETAINER, Intake and Exhaust Valve Spring . . . . . . .. .. ' 16 16 2402 045
9-39-17 LOCK, Intake Valve Spring Retainer . . . . . . .. .. ... .. 16 16 381 875
LOCK, Exhaust Valve Spring Retainer . . . . . . ... ... .. 16 16 1614 666
9-39-21 SPACER, Valve Spring . . . . . . . . ... o e e 16 16 1639 947
VALVE TAPPET
9-41-4 TAPPET, Assembly (std.) . . . . . ... ... ... . ..... 16 - 2469 501
TAPPET, Assembly (std.) . . . . . . ... ... ... ..... - 16 2808 385
TAPPET, Assembly (.001 oversize) . . . . . . ... ... ... I 16 - 2469 502
TAPPET, Assembly (.001 oversize) . . . . . . v v v v v o . .. - 16 2808 386
TAPPET, Assembly (.008 oversize) . . . . . .. .. ... ... 16 - 2469 503
TAPPET, Assembly (.008 oversize) . . . . . .. .. ... ... - 16 2808 387
TAPPET, Assembly (.030 oversize) . . . . . . . . . ... ... 16 - 2469 504
TAPPET, Assembly (.030 oversize) . . . . .. ... .. .. .. - 16 2808 388
VALVE PUSH ROD :
9-42-1 ROD, Assembly . . . . . . . . . . .. o 16 - 2465 343
ROD, Assembly . . . . . . . .. . e . - 16 2532 152
VALVE ROCKERS
9-43-1 ROCKER, Assembly . . . . . . . . . . . .. ... 16 - 2806 988
ROCKER, Right . . . . . . . . . ... ... - 8 2536 146
ROCKER, Left . . . . . . . . . . 0 ot i s e e e - 8 2536 145
* Indicates - use as required. Prices and specifications subject to change without notice.

Printed in U.S.A. 6



View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273 [LH318 NO.

VALVE ROCKERS - Cont’d

9-43-3 SCREW, Rocker Adjusting. . . . . . ... .. ... ... ... 16 - 1855 238
9-43-5 SPACER, ROCKEr. . .+ . . v v v v v v et o i e s oot e e e o 8 - 2463 324
9-43-9 SHAFT, Rocker, Assembly . . . . . . . . . o v v v s v v oo 2 - 2536 526

SHAFT, Rocker, Assembly . . . . . . . ...t v v v - 2 2532 149
9-43-11 RETAINER, Rocker Shaft, Ends and Center . . . . .. ... .. 6 6 2463 322

RETAINER, Rocker Shaft, Intermediate . . ... ... ... .. 4 4 2463 323
9-43-19 PLUG, Rocker Shaft . . . . . . . . . . v v v v v v v o v v e 4 4 1324 268

GROUP 10 - ENGINE OILING

OIL LEVEL INDICATOR

10-03-4 INDICATOR, Assembly . . . . . . v v i v v v v v v oo oo v v 1 - 2402 839
INDICATOR, Assembly . . . ... ... .. ..o .... - 1 2463 571
10-03-7 TUBE, Indicator . . . . . . . ¢ ¢ v o v it it v e e e e v a e w s 1 1 1859 1788
OIL PUMP
10-07-6 PUMP, Assembly (Up To ““C’’ Series 1967). . . . . . . . . .. 1 - 2402 474
PUMP, Assembly (‘‘C”’ Series 1967 and After) . . . . .. ... 1 1 2843 251
10-07-7 COVER, PUMP . . .+« « v vt e et b e e e e e e et e e e e e 1 1 2206 095
10-07-8 GASKET, Pump Cover. . . . . . . ¢t it v v v i e v e e o v e 1 1 2268 921

OIL PUMP SHAFT AND GEAR

10-09-1 SHAFT, Pump Drive, Assembly. . . . . ... ... ... .... 1 1 2121 530
10-09-5 SHAFT, Pump and Distributor Drive, w/GEAR, Assembly . . . 1 1 2121 535
10-09-7 BUSHING, Pump and Distributor Drive Shaft . . . ... .. .. 1 1 1737 725

OIL PUMP ROTOR
10-14-18 ROTOR, Outer . . . . . . . .« ot v v i it e e e e e e 1 1 2121 531

OIL PRESSURE RELIEF VALVE

10-22-6 BODY, Cylinder Block Relief Valve (Up To ““C’’ Series 1967). 1 - 1537 741

10-22-8 DISC, Cylinder Block Relief Valve (Up To ‘“C’’ Series 1967) . 1 - 1536 359

10-22-11 PLUNGER, 0il Pump Relief Valve (Up To “C’’ Series 1967) . 1 - 2463 541
PLUNGER, Oil Pump Relief Valve (‘‘C’’ Series 1967 and

After) . .. . . . e e e e e e e 1 1 2843 208

* Indicates - use as required. Prices and specifications subject to change without notice.

Printed in U.S.A. T



=l View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE PER ENG. PART
CODE PART NAME AND DESCRIPTION HA273 (LH318 NO.

OIL PRESSURE RELIEF VALVE - Cont’d

10-22-12 SLEEVE, Cylinder Block Check Valve (Up To ‘‘C’’ Series

1067) & v o e e e e e e e e e e e e e e e e e e e e e e e e e 1 - E6134M
10-22-15 SPRING, Cylinder Block Relief Valve (Up To ‘‘C’’ Series
1967) & v v i e e e e e e e e e e e e e e e e e e e e e e 1 - 1536 357
SPRING, Oil Pump Relief Valve . . . . .. ... ... .. ... 1 1 2264 587
10-22-17 RETAINER, Cylinder Block Relief Valve Spring (Up To ““C”’
Series 1967) . . . . . i e e e e e e e e e e e e e e e e e e 1 - 1537 742
10-22-40 CAP, Oil Pump Relief Valve (Up To ‘“C” Series 1967) . . .. 1 - 2264 586
CAP, Oil Pump Relief Valve (‘‘C’’ Series 1967 and After). . . 1 1 2806 273
10-22-42 BODY, Cylinder Block Check Valve (Used in 1630 938
Assembly) (Up To ““C” Series 1967) . .. ... e e e e e e 1 - 1630 939
BODY, Cylinder Block Check Valve (Used in 1538 518
Assembly) (Up To ‘“C’” Series 1967) . . . .. .. ... ... 1 - 1535 905

10-22-43 SEAL, Cylinder Block Check Valve Body (Up To ‘“C”’ Series
19677) .« o . e e e e e e e e e e e e e 1 - 2229 666

OIL STRAINER

10-23-7 STRAINER, w/Suction PIPE, Assembly . . ... ... ..... 1 - 2468 849
STRAINER, w/Suction PIPE, Assembly . . . ... ... .... - 1 2206 200
OIL PAN
10-24-1 GASKET PACKAGE, Oil Pan . . . . . . . . . ... ... .. 1 1 1879 520
Consists of:
2 - ---- --- Gasket, Oil Pan
2 - ---- --- Gasket, Oil Pan End
10-24-4 PAN, Assembly (Up To ““C’ Series 1967). . . . . . . ... .. 1 - 2463 5117
PAN, Assembly (‘“‘C’’ Series 1967 and After). . . . . .. . .. 1 - 2806 393
PAN, Assembly . . . . . ... oL oo - 1 2268 361
10-24-23 SCREW, Pan Attaching, w/WASHER, Assembly . . . . ... .. 16 16 1947 953
SCREW, Pan to Chain Case Cover, w/WASHER, Assembly . . 2 2 6025 926
10-24-37 PLUG, Drain . . . . . . . . . o v v v i vt e e s e e e 1 1 2125 890
10-24-38 GASKET, Drain Plug . . . . . . . .. . .. ... 1 1 2268 513
* Indicates - use as required. Prices and specifications subject to change without notice.

Printed in U.S.A. 8



View thousands of Crane Specifications on FreeCraneSpecs.com

CHRYSLER

August 1968

MODEL
IND, LH3i8-5é&4

Prepared Especially for
Schield Bontam

THIS SUPPLEMENT PERTAINS TO PARTS PECULIAR
TO THE ABOVE MODEL ONLY AND IS TO BE USED
IN CONJUNCTION WITH BASE ENGINE PARTS
LIST, 81-790-0364,

ALWAYS CONSULT THE PARTS BOOK SUPPLEMENT
BEFORE ORDERING PARTS. IF ALL PARTS DESIRED
ARE NOT LISTED IN THE SUPPLEMENT, REFER TO
BASE ENGINE PARTS LIST,

IMPORTANT - Complete information as to engine type
and serial number is stamped on a plate locatedon the
manifold side of the engine, and should be mentioned
in all parts orders or in any communications pertaining
thereto. The number stamped on left front end of cyl-
inder block is a manufacturing code, and should not be
used for the purpose of identifications.

PARTS BOOK SUPPLEMENT

INDUSTRIAL PRODUCTS DIVISION
CHRYSLER CORPORATION
MARYSVILLE, MICHIGAN, U.S.A,

Printed in U,.S.A.

INDUSTRIAL 8 CYLINDER ENGINE

81-790-0384



View thousands of Crane Specifications on FreeCraneSpecs.com

PART -
TYPE LH318-564 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

GROUP 6 - CLUTCH

CLUTCH HOUSING

6-09-1 HOUSING, Clutch. . . . . . . . o i s s e e e e i ettt s e o0 e e 2826 823 1

6-10-2 PAN, Clutch HOUSINE . « « « o o v e v o et e e e et et e e e e e e 1938 248 1

6-13-1 DISC, Clutch Driving . . . . . v ¢« ¢ v o v o vt e e v e v e s e o 0 o 2233 689 1
6-13-8 RIVET, Clutch Driving Disc Facing . . . . . . ¢ ¢ i v v it v v v o v o 660 146 40
CLUTCH COVER AND PRESSURE PLATE
6-14-1 COVER, Clutch, w/Pressure PLATE . . . . . . . ¢ ¢ v v v v e v 2231 529 1
6-14-10 SCREW, Clutch Cover to Flywheel . . . . . . . ... ... ... ... 2231 535 6
CLUTCH PRESSURE SPRING
6-16-1 SPRING
Clutch Pressure. . . . . . .« v« v i v i i it e e v et e n s s a 1067 037 6
Clutch Pressure. . . . . . ¢ ¢ v v v o b v v o o o v s s o o s o o o s o 1400 804 6
CLUTCH RELEASE BEARING
6-19-2 BEARING, w/SLEEVE, Clutch Release. . . . . . . . . . v v v v v vt 1799 378 1
6-19-3 BEARING, Clutch Release. . . . . . . . . . . . i i i i i ottt e v 1664 510 1
CLUTCH RELEASE BEARING SLEEVE
6-20-14 SPRING, Clutch Release Bearing Sleeve Retainer. . .. . ... ... .. 1923 333 2

CLUTCH RELEASE FORK

6-22-1 FORK, w/SPRING, Clutch Release . . . . . « « v v v v v v v v v n v v o 1927 343 1
6-22-4 SEAL, Clutch Release Fork. . . . . . . . . ¢« o v v v o v o o s o o oo 1927 348 1
6-22-15 PIVOT, Clutch Release FOrk . . . . . . v v v o v v v 6 0 o v o v s 0 o v s 633 238 1
6-22-17 PIN, Clutch Release Fork Rod . . . . . . . . . ¢ ¢ v v vt o v v v e v 0 1324 090 1
6-22-19 SPRING, Clutch Release Fork . . . . . . . . . it v it v v v v o v o 1923 332 1
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printad in 17T Q A 1



View thousands of Crane Specifications on FreeCraneSpecs.com

PART
TYPE LH318-564 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

CLUTCH RELEASE FORK ROD

6-24-1 END, Clutch Release Fork Rod. . . . . . . . .. ... ... 0. 1927 345 1
6-24-3 NUT, Clutch Release Fork Rod Adjusting . . . ... ... ... .. ... 1407 347 1
6-24-6 SPRING, Clutch Release Fork Rod . . . . . . . . ... .. ... .. 1634 508 1

CLUTCH RELEASE FORK LEVER
6-27-5 SPRING, Clutch Release Fork Return . . . . . . . . . .. ¢ 0o s oo s a. 1938 450 1

6-27-6 BRACKET, Clutch Release Fork Rod Spring . . . . . .. ... ... .. 1938 449 1

GROUP 7 - COOLING

7-02-1 ) ¥ 2659 176 1

7-03-1 BELT

Fan and Alternator . . . . . . . . . v i v i it ottt e e e e . 2846 942 2
Fan and Alternator, Matched Set . . . . . .. .. ... ........ 2846 941 1
7-02-16 SPACER, Fan . . . . . ¢ v v v o i vttt et oo s oo e o Ce e e e e 1859 532 1
FAN PULLEY HUB
7-05-1 HUB, Water Pump Pulley . . . . . . . . . . . i i it ot it e vt s v s o 2129 265 1
FAN PULLEY
7-06-1 PULLEY
Fan Drive . . . . . . . o i i s e e e e e e e e e e e e e e 2513 943 1
Auxiliary Drive . . . . . . . 0 i e s e e e e e e e e e e e e e e e 1075 624 1
7-06-5 SPACER, Auxiliary Drive Pulley . .. .. ... ... .00 .. 2125 876 1
7-06-14 PULLEY, FaAn . . . . v v vt v e et e e e et e e v vt vt v a o s a s 2202 519 1
RADIATOR HOSE AND TUBE
7-14-9 HOSE, Water Pump By-Pass . . . . . . ¢« ¢ v ¢ s ¢ ¢ ¢ ¢ o o s o o o o 2465 085 1
THERMOSTAT
7-41-4 THERMOSTAT, 1800 F. . . . . . . i it it i e ettt e e u 2808 631 1
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printed in U. S. A. 2



View thousands of Crane Specifications on FreeCraneSpecs.com

PART

18-
TYPE LH318-564 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

WATER PUMP
7-42-1 PUMP PACKAGE, Water . . . . . . v 4 ¢ ¢t v o v v v e s s v o s o oo . 2448 315 1
Consists of:
1 - ---- --- Bushing, Pipe Reducing
1 - ---- --- Gasket, Body
1 - -«-~ ==~ Pump
T-42-4 REPAIR PACKAGE, Water Pump . . . .. . ... ... ... o e e o n 2421 376 1
Consists of:
1 - ---- --- Gasket, Body
1 - ---- --- Impeller
1 - -==~ --- Seal
1 - ---- --- Shaft, w/Bearing
WATER PUMP BODY OR HOUSING
7-43-18 PLUG, Water Pump Housing Heater Hole . . . . . . ... ... .. ..., 1859 127 1
WATER PUMP BODY COVER PLATE
7-44-3 GASKET, Water Pump Body . . . . . . . ¢« v s ¢ s ¢ o e s s e e e 2129 013 1
WATER PUMP SHAFT AND IMPELLER
7-45-31 IMPELLER, Water Pump . . . . . v ¢ v ¢ ¢ v v s o ¢ s o s o s o s o o o 2402 795 1
WATER PUMP SEAL
7-46-1 SEAL, Water PUmp . . -« . ¢ ¢ « 4 v v o o o s s o o s s s s s s 00 000 2120 955 1
WATER PUMP ELBOW
7-48-22 NIPPLE, Water Pump By-Pass. . . . . . . .« ¢ vt v v v v v o o o o . 1618 668 2
CHASSIS OR BODY WIRING CABLE AND CONNECTIONS
8-16-6 INSULATOR, Alternator Battery Terminal. . . . .. ... .. ... ... 2291 093 1
IGNITION DISTRIBUTOR

8-27-1 DISTRIBUTOR, Ignition . . . . . . . . . ¢ 4 v i v vt s e e vt o e o n s 2875 339 1

8-27-4 GASKET, Ignition Distributor . . . . . . . . . . ¢ . . i ¢t ¢ ot s e s s 6027 245 1

8-27-71 CAP, Ignition Distributor . . . . . . . . . . . . . .0 i v it 2444 507 1

8-27-16 SPRING, Cap Attaching . . . . . . . ¢ v ¢ ¢ i vt v i it e v e s e e a o 1838 508 2

AR - Indicates use as required.

Printed in U.S. A. 3

Prices and specifications subject to change without notice.



View thousands of Crane Specifications on FreeCraneSpecs.com

PART LH318-564
TYPE PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

IGNITION DISTRIBUTOR - Cont’d

8-27-133 BEARING PACKAGE, Drive Shaft . . . . . . . ¢ c ¢ o o o 0 o s s o o o o 2275 229 1

Consists of:

1 - ---- --- Shaft Bearing, Upper

1 - ---- --- Shafi Bearing, Lower

1 - -~-- --- Thrust Washer, Upper

1 - ---- --- Thrust Washer, Lower

1 - --—- --- Collar

1 - ---- --- Pin
8-27-137 COLLAR and PIN PACKAGE, Drive Shaft. . . . .. . .. ... .. ... 2084 448 1

Consists of;

1 - ---- -—- Collar

1 - ---- --- Pin
8-27-138 PLATE, Ignition Distributor Breaker . . . . . . ... .. v v v v .. 2095 922 1
8-27-158 CONTACT, Ignition Distributor Breaker . . . . . . . . ¢« v v ¢ ¢ v 0 ¢ o & 2098 244 1
8-27-190 CONDENSER, Ignition Distributor . . ... ... .. ... ... ..... 2098 058 1
8-27-205 CABLE, Ignition Distributor Primary . . . . . . . . . . . ... v ... 2444 282 1
8-27-250 SHAFT, Governor and Cam . . . . . . . v ¢ 4 v v s o ot o o o s o s s o o 2642 767 1
8-27-259 SPACER, Caml . . + & & & v v 4 s e e e e ot e e e o s bt e o ne e e 2642 988 1
8-27-278 WEIGHT PACKAGE, GOVEINOT . + » v « 4 & « 2 « ¢ s s ¢ = o o s s o o o« 1881 945 1

Consists of:

2 - ---- --- Weight
8-27-279 SPRING PACKAGE, Governor Weight . . . . . .. .. .. ... .. ... 2809 075 1

Consists of:

1 - ---- --- Spring (strong)

1 - ---- --- Spring (weak)
8-27-292 CAM, W/Stop PLATE . . .« « « i i it e e e m e e et e e neeaae 2444 264 1
8-27-297 DISC and SNAP RING PACKAGE, Cam Sleeve . .. . .. ... .. .. 1879 607 1

Consists of:

1 - ---- --- Felt Disc

1 - ---- --- Snap Ring
8-27-300 ROTOR, Ignition Distributor . . . . . . . ¢ . . ¢ i i i i vt 0 v v v v v 1838 516 1
8-27-308 CONTROL, VACUUM . . . « « ¢ v v v v vt v e e s v o v ot e e s n o an 2444 456 1
8-27-320 TUBE, Distributor to Governor Vacuum Control . . . . . .. . .. . . . 2448 621 1
8-27-321 CONNECTOR, Distributor to Governor Vacuum ontrol Tube . . . . . . 2206 146 1
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printed in U.S. A. 4



View thousands of Crane Specifications on FreeCraneSpecs.com

PART

18-564
TYPE LH318 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.
ALTERNATOR
8-28-3 ALTERNATOR, W/PULLEY . . . . . . i ittt e et e e et e e e e 2642 537 1
8-28-15 STRAP, Alternator Adjusting . . . . . . . ¢ . . ¢ 0t i v v b v v v v v 2946 799 1
8-28-36 BRACKET, Alternator Mounting . . . . .. ... .. ... ..... ... 2806 260 1
8-28-38 SPACER, Alternator Mounting Bracket. . . . . . . . . . ¢ v v v v 2129 856 1
8-28-54 SHIELD, Alternator Heat . . . . . . . . . . . . ¢ i i v vt vt v oo 2846 457 1
8-28-74 REGULATOR, Alternator Voltage. . . . . . . . . ¢ ¢« v ¢ v vt v 0 o v o 2098 300 1
8-28-297 DPULLEY, Alternator. . . . . . . ¢ ¢ v t ¢ & v v e o o o v o o s o s s o o 2098 272 1
ALTERNATOR COMPONENT PARTS
8-29-117 BRUSH PACKAGE, Alternator . . . . . . . . ¢ . i i i it v vt v s oo 2084 673 1
Consists of:
2 -~ ===~ --- Brush
1 - ---- --- Terminal, Field
1 - ---- -~- Washer, Insulating
8-29-42 HOLDER, Brush . . . . . . . . . . i it i v vt v oo .. e e e e e e 2095 038 1
8-29-97 ROTOR . & &t v o vt et o o e st ot e o s et s oo o oo v o s oo as 2642 650 1
8-29-98 3 - 0 ) 2642 633 1
§-29-99 SLIP RING PACKAGE, ROtOr . . . . & . ¢ v ¢ v v v e e et e v n o e s as 2586 512 1
Consists of:
1 - ---- --- Capacitor, w/Bolt
1 - ---- --- Insulator, Bolt
1 - ---- --- Insulator, Heat Sink
2 - -~~~ --- Lockwasher
2 - ~---- --- Nut, Hex
1 - ---- --- Washer, Plain
8-29-131 RECTIFIER. . . . . ¢ . ¢ v ¢ st ettt s et e o e s o u Positive . . 2098 288 3
Negative . . 2098 287 3
8-29-133 BEARING, Rectifier End Shield. . . . . .. ... ... .......... 2098 512 1
8-29-134 INSERT, Alternator Mounting . . . . . . . . . . . ¢ i v v v v v v v v . 2095 052 1
8-29-135 SINK, Rectifier Heat . . . . . . . . . . . i v i i v i i i e i et v v s o 2095 925 1
8-29-143 CEMENT, Lead Wire . . . . v v v v v v v v o et e e e e e e e e e 2299 314 AR
8-29-145 SPACER PACKAGE, Rectifier Heat Sink. . . . . ... .. ... .. ... 2421 138 1
Consists of:
2 - ---- --- Spacer
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printed in U.S. A. 5



View thousands of Crane Specifications on FreeCraneSpecs.com

PART -
TYPE LH318-564 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

ALTERNATOR COMPONENT PARTS - Cont’d

8-29-153 SHIELD, Drive End . . . . . . ¢ ¢ v ¢ i v v i v v v o v o o n e s o s oo 2095 945 1
8-29-154 BEARING, Drive End Shield . . . . . . . . . ¢ . .t o v v o v v o0 o u. 2098 478 1
8-29-155 PLATE, Drive End Bearing Retainer . . . . . . .. . ... ¢ . oo .. 2095 012 1
8-29-208 SCREW, Frame Through . . . . . . . . ¢ ¢ i i i it v v e v v v v oo ao 2098 633 3

IGNITION COIL AND SWITCH

8-35-4 COIL, Ignition, w/Mounting BRACKET . . . . « « v v v v vt ¢ v v v v v . 2495 531 1
8-35-22 RESISTOR PACKAGE, Ignition Coil Primary . . .. ... ... ..... 2275 590 1
Consists of:
1 - ---- --- Resistor
2 - -~-- --- Terminal
2 - -=-- --- Nuts
2 - ---- --- Lockwashers
8-35-41 BRACKET, Ignition Coil. . . . . . . . . . ¢ . o 0 i i i ittt e e e e 2642 670 1

IGNITION WIRING AND SPARK PLUG

8-36-1 CABLE PACKAGE, Ignition. . . . . . . ¢ ¢ . v 0 v v v v it v e v o s o 2421 835 1
Consists of:
1 - ---- --- Cable, Ignition 47"
1 - ---- --- Terminal
1 - ---- --- Nipple
8-36-14 SEPARATOR, Ignition Cable . . . . . . . . . . i o v v i v o v v v oo 2642 395 4
8-36-49 CABLE PACKAGE, Coil Secondary or Spark Plug . . . . ... ... .. 2421 136 1
Consists of:
1 - --—- --- Cable
2 - ---- --- Terminal, Distributor

1 - ---- --- Terminal, Spark Plug
1 - ---- --- Nipple, Distributor

1 - ---- --- Nipple, Coil

1 - ---- --- Cover, Spark Plug

8-36-114 PLUG, SPArK . . + « & v v v v e e e e e e e e e e e e e, 2098 377 8

8-36-115 GASKET, Spark Plug . . . . . . . . ¢ i i i i i it et et s et 2642 919 8

8-52-4 STARTER. . . . . . . it e i i i e e e e e st o s oot o s o s o e 1889 100 1
8-52-41 O 171 1 5 2642 506 1
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printed in U.S. A. 6



View thousands of Crane Specifications on FreeCraneSpecs.com

PART

18-564
TYPE LH318-5 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

STARTING MOTOR - Cont’d

8-52-49 FORK and PIN PACKAGE, Shifting. . . . . . . . .. ... 0. 2084 093 1
Consists of:
1 - ---- --- Fork, Shifting
1 - ---~ «-~ Pin
8-52-76 HOUSING, Pinion. . . . ¢ ¢ ¢ ¢ 4 v v v v s v s o o o o s s s oo o o 0o s 1889 066 1
8-52-80 BEARING, Pinion Housing. . . . . . « . ¢ v v v ¢t v v v o 0 v e o o s o s s 2098 986 1
8-52-82 STOP, SNAP RING and STOP WASHER PACKAGE . . . .. ... ... . 2448 804 1
Consists of:
1 - ---- -~~~ Snap Ring, Pinion Stop
1 - ---- --- Stop, Pinion
1 - --~- --- Washer, Pinion Stop
8-52-88 BOOT, Shifting Fork. . . . . . . & ¢ ¢ i 0 i i it e e e v o oo e v e s 1889 147 1
8-52-120 ARMATURE. . . . .t s ¢ ¢t v e e v ot o v s o s s o s s o oo s s oo 1889 079 1
8-52-135 BRUSH PACKAGE . . . . . & i i i ¢t st s et oo et s o s s o s o oeos 2525 529 1
Consists of:
1 - ---- --- Brush
1 - ---- --- Brush, Field Shunt Coil
1 - ---- --- Screw, w/WASHER
8-52-140 SPRING PACKAGE, Brush . . . . . . . . @ . ¢ ittt et v e v o e oaoa 2084 666 1
Consists of:
4 - ---- --- Spring
8-52-150 HOLDER, Brush . . . . . . . ¢« & it i it it e et e et s o s s s oo n 1889 044 1
8-52-176 HEAD, Commutator End. . . . . . . & ¢ ¢ 0 ¢ ¢ 0t e v 0 o o s s 00 1889 363 1
8-52-180 THRUST WASHER PACKAGE, Commutator End. . . . .. ... ... .. 2240 529 1
Consists of:
2 - ---- --- Washer (1/32")
2 - ---- --- Washer (3/64")
2 - ---- --- Washer (. 080)
2 - ---- --- Washer (1/16")
2 - ---- --- Washer (. 020)
8-52-214 COIL PACKAGE, Field Series and Shunt . . .. .. ... ... ..... 2084 088 1
Consists of:
1 - ---- --- Coil, Field Series
1 « «==- «-- Coil, Field Shunt
8-52-241 BOLT, Frame Through . . . . . . . . . i i i i i i i e e e v et e v o s 1889 080 2
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printed in U. S.A. 7



View thousands of Crane Specifications on FreeCraneSpecs.com

PART

318-5
TYPE LH318-564 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

STARTING MOTOR - Cont’d

8-52-341 CONTACT and COVER GASKET PACKAGE, Solenoid. . . . . . .. ... 2084 091 1
Consists of:
1 - ---- --- Contact, Solenoid
1 - ---- --- Gasket, Cover
1 - ---- --- Spring, Return
1 - ---- --- Spring, Solenoid Switch, Outer
8-52-344 GASKET and COVER PACKAGE, Solenoid. . . . . . ... ... ... .. 2084 090 1
Consists of:
1 - -=-- --- Cover
1 - ---~ --- Gasket, Cover
8-52-345 SOLENOID . . . . . & 4t it e v e vt e e e e et e e et s e s e e a e 2642 961 1
8-52-354 STUD PACKAGE, Solenoid Terminal Relay . . .. ... ... ... ... 2084 094 1
Consists of:
1 - ---- --- Insulator, Relay Stud
1 - ---- --- Nut, Hex
1 - ---- ~-- Stud, Solenoid Terminal Relay
1 - ~--- --- Washer, Plain
1 - ---- --- Washer, Relay Stud Spacing
8-52-375 CORE, Solenoid MOVINZ . . . . .+ ¢ v v o v v v v v v o e o o e o oo s o 1889 151 1
SWITCHES
8-53-327 SWITCH, Low Oil Pressure. . . . . « v v v v v v v 4 0 s o o o o o s o o 3004 106 i

GROUP 9 - ENGINE

CYLINDER HEAD WATER OUTLET ELBOW OR CONNECTION

9-05-5 CONNECTOR, Cylinder Water Outlet. . . . . . . . ... ... ...... 2780 970 1

9-05-6 GASKET, Cylinder Water Outlet Connector . . . . . . .. ... ... .. 50 082 1
CRANKSHAFT

9-07-8 SCREW, Crankshaft . . . .. . ... .. ... eneen.. 1821 414 1

9-07-22 WASHER, Crankshaft Screw. . . . . . . . . . ¢ 0 i v i v v v v v v v v u 1855 561 1

CRANKSHAFT VIBRATION DAMPER

9-13-5 DAMPER, Vibration . . . . . . . . . . . v v it i e e e e e e 2658 458 1

AR - Indicates use as required. Prices and specifications subject to change without notice.
Printed in U.S. A. 8



View thousands of Crane Specifications on FreeCraneSpecs.com

PART -
TYPE LH318-564 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.
VALVE
9-39-6 VALVE, Exhaust. . . . . .. ... ... ... Std. ... ... ... 2659 907 8
L0050/ ......... 2659 908 8
0150/ . ........ 2659 909 8
L0830 O/s ... ... ... 2659 910 8
9-39-14 SHIELD, Exhaust Valve Stem Oil . . ... . ... ... ......... 2205 958 8
9-39-15 SPRING, Exhaust Valve . . . . . . . . . . . ¢ 0 0 v it i it v oo 2126 016 8
9-39-16 RETAINER, Exhaust Valve Spring . . . . . . . « ¢« v v 0 v 6 0 v o0 oW 1551 002 8
9-39-17 LOCK, Exhaust Valve Spring Retainer . . . . . . .. ... ... ... .. 2402 312 16
FLYWHEEL
9-45-1 FLYWHEEL, w/Ring GEAR . . . . . ¢ ¢ vt vt v v e e e e e e ee en e a 2126 134 1
9-45-2 GEAR, Flywheel Ring . . . . . . . .« ¢ ot i i i i i i it i e e v e s v 2863 494 1
INTAKE AND EXHAUST MANIFOLD
9-48-6 MANIFOLD, Exhaust. . . . . . . . . v 0« v i ot it et et e e s e e e 2468 170 2
9-48-7 MANIFOLD, Intake . . . . . & v ¢ v v v v o v v v m e o s s e o s s e o o w s 2468 959 1
9-48-9 PLUG, Intake Manifold Heater Hole . . . . . . . . . . .. ... ..... 1859 127 1
9-48-14 WASHER, Exhaust Manifold. . . . . . . . . .. . .. ... 2121 223 8
9-48-56 SHIELD, Intake Manifold Heat . . . . . . . « . ¢ ¢ ¢ v i v v v v v v v o 2806 037 1
MANIFOLD GASKETS
9-50-1 GASKET PACKAGE, Intake Manifold . . . . . . . . .. .. ... ..... 2808 350 1
Consists of:
2 - ---- --- Gasket, Intake Manifold
1 - ---- --- Gasket, Manifold, Front
1 - ---- --- Gasket, Manifold, Rear
CRANKCASE OIL FILLER OR BREATHER
10-01-21 CLEANER, Cylinder Head Cover Breather Pipe Air . . . . .. ... .. 2402 013 1
CRANKCASE VENTILATOR
10-02-53 HOSE, Crankcase Vent Valve . . . . . . . v ¢« « ¢« ¢ 4t o v v e v o s o o o 883 031 AR
10-02-61 GROMMET, Vent Valve . . . . . . . . . ¢t i i i b i it e i et e a s v 2536 926 1
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printed in U. S. A. 9



View thousands of Crane Specifications on FreeCraneSpecs.com

PART

H318-564
TYPE LH318 PART PER
CODE PART NAME AND DESCRIPTION NO. ENG.

CRANKCASE VENTILATOR - Cont’d

10-02-62 VALVE, Crankcase Vent . . . . . . . . . . ¢ i i o i v v v vt v v v .. 2808 622 1
OIL FILTER

10-26-8 CARTRIDGE, Oil Filter. . . . . . . . . . . ¢ . . i i i i it et v e e v 2129 023 1

10-26-14 SHELL, Oil Filter . . . . . ¢ ¢« ¢ ¢ it i v v v et v s s e e s o s s o e o 2448 371 1

10-26-27 GASKET, Oil Filter Shell . . . . . . . . . . . . . . o vt v v v v v . 1557 575 1

10-26-37 GASKET, Oil Filter Spring Retainer . . . . . . . . . . . .. 4. 1557 584 1

10-26-65 GASKET, Oil Filter Tube Cap . . . . . . . . ¢t v v v v v v v e v v v s 1557 581 1

GROUP 14 - FUEL

AIR CLEANER

14-29-2 CLEANER, AIr . . . & ¢ o v it it s et e s ot et e o e e e e a e e e 2264 356 1
14-29-5 GASKET, Air Cleaner to Carburetor. . . . . . . . . . . ... ... ... 1326 847 1
14-29-6 FILTER, Air Cleaner . . . . .+ . . i v v v 6 vttt bt e e e e o u e u 1946 923 1

14-67-1 FILTER, Fuel . . . . . ¢ o i i i i i i e et et et e e e e e e e e o 2525 254 1
14-67-2 HOSE, Fuel Filter . . . . . . & v . o o i i e i e e e e e e e e e e ws 1739 230 2
GOVERNOR
14-68-4 TUBE, Governor to Carburetor Vacuum Control . . .. . ... ... .. 2448 621 1
14-68-5 CONNECTOR, Governor to Carburetor Vacuum Control Tube . . . . . . 2206 146 1
FUEL PUMP
14-73-1 PUMP PACKAGE, Fuel, Airtex. . . . . . . . . i v v v, 2932 797 1
Consists of:
1 - ---- --- Gasket, Flange
1 - -~-- -—- Pump
PUMP PACKAGE, Fuel, Carter. . . . . . . . . ¢ . i i i v v v v e e e v 2495 527 1
Consists of:
1 - ---- --- Gasket, Flange
1 - ---- --- Pump
FUEL PUMP MOUNTING
14-74-1 GASKET, Flange . . . . . . . & v i i i i i e e e e e e e e e e e e .. 2843 770 1
AR - Indicates use as required. Prices and specifications subject to change without notice.

Printed in U. S. A. 10



View thousands of Crane Specifications on FreeCraneSpecs.com

PART LH318-564
TYPE PART NAME AND DESCRIPTION
CODE

CARBURETOR

Carburetor Assembly (Electric Choke). . . . . .
Carburetor Flange Gasket . . . . . . . . . . . ..
Carburetor Ground Cable {Choke to Carb. ). . . .
Governor Assembly (Adj. Sc. Towards Fan) . . .

Governor Flange Gasket (Tab towards Fan) . . . .

Governor & Carb. Att, Stud . . . . . . . . . . .

Governor & Carb, Att. Stud Nut. . . . . . . . . .
Governor Crankcase Vent Elbow. . . . . . o o .

Governor Seal. . . . ¢ v ¢ i v e e v o e e e e e e

11

PART PER
NO. ENG.

2659275

. . 1634701
. .2098142
. 2126236

. .2899893

. 4-451916

. . 4-115729

. E-7925-M

. . 618052



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 12
Date 1 MarcH 1972 EXHAUST SYSTEM Page 12.3

:if N:r:::er NE:::" N:,‘,','J,, Q:::z: Name and Description
WITHOUT
SINGLE DuAL OUTRIGGER
1 | 125634 | 1256-42 | 1256-45 |1 EXHAUST PIPE, LH
2 | 1256-35 | 125642 | 1256-k5 |1 EXHAUST PIPE, RH
3 | 1256-36 1 EXHAUST PIPE
4 | 1256-39 1 TAIL PIPE
4 1256=43 | 1256<43 |2 TAIL PIPE
5 | 1200-63 | 1200-63 4 CAPSCREW, 3/8 UNC x 1 1/2 s,
1210-20 | 1210-20 't LOCKWASHER, 3/8 wmeo.
1205-170 | 1205-170 4 NUT, 3/8 UNC erass
6 | 1240-3 1240-34 | 1240-34 TR CLAMP
7 1240-20 | 1240-20 |2 CLAMP
8 | 37264 2 MUFFLER BRACKET
9 | 37268 2 MUFFLER STRAP
10 | 1200-1 4 CAPSCREW, 1/% UNC x 3/% ve.
1210-14 b LOCKWASHER, 1/4 wmeo,
1205-13 Y NUT, 1/4% UNC
11 | 1256-37 1 MUFFLER
11 1256-7 | 1256=-7 |2 MUFFLER
12 1256-44 | 1256-44 |2 SUPPORT
13 38390 2 BRACKET
13 38509 1 BRACKET (NoT SHOWN)
0 1200-31 | 1200-31 (2 CAPSCREW, 5/16 UNC x 1 La,
1209-3 1209-3 |2 PLAINWASHER, 5/16 sto.
1210-17 | 1210-17 |2 LOCKWASHER, 5/16 men,
1205-25 | 1205-25 |2 NUT, 5/16 UNC




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3-628 Group No. 12
Date 1 MarcH 1972 OUTPUT SHAFT Page 12.1

?ﬂif.' Ns:wr;er g::':'_ Name and Description
11 350Uk 1} RETAINER

2 | 1220.46 1 SNAP RING

3 | 37066 1 RETAINER PLATE
37067 3 LOCKPLATE

5 | 1229-26 | 6 | CAPSCREW, 5/16 UNF x 2 1/2 Le., H.T.
1205-26 6 NUT, 5/16 UNF

6 | 1200-321 | k4 CAPSCREW, 9/16 UNC x 2 1/2 vra,
1210-29 | b LOCKWASHER, 9/16 mep.

7 1 1217-253 | 1 | BEARING

8 | 37065 1 SHAFT

9 | 37068 1 SPACER

10 | 120427 | 1 NUT, T UNF eLASTIC
1209-30 | 1 | WASHER, 1"




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, fowa

Model 5-628

Date 1 MarcH 1972

CLUTCH

Reb ] Nomiter oo Name and Description
A35218 1 CLUTCH ASSEMBLY, INcLUDES ITEMS 1 ThRU 11
1 | 22192 1 COVER ASSEMBLY, INCLUDES ITEMS 2 THRU O
2 | 22193 1 COVER & STRAP ASSEMBLY
22194 Y SCREW, STRAP
22195 Y FERRULE, STRAP
3 | 22196 4 ANTI-RATTLE SPRING
4 | 22197 4 EYE BOLT & NUT
5 | 22198 4 EYE BOLT PIN
6 | 22199 4 RELEASE LEVER STRUT
7 | 22200 L RELEASE LEVER
8 | 22201 8 SPRING
8 | 22202 8 SPRING
9 | 22203 1 PRESSURE PLATE
10 | 22204 1 DRIVEN PLATE ASSEMBLY (FACING ATTACHED)
11 | 22205 1 FACING KIT, INCLUDES 2 PIECES OF FACING AND 60 RIVETS

TFEPRRRIRY AT EAEL TR M e mmmme M e e = e - o —

Group No. 12




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koshring Company - Waverly, lows

Model S -628
Date 1 Marcu 1972

CLUTCH CONTROL

:':.' M:::I:or 2::& Name and Description
1] 1291-17 | 1 LEVER ASSEMBLY
2| 129118 | 1 SPACER
3 | 1209-3 7 WASHER, 5/16 sTo.
% | 1291-20 1 CLAMP
5 | 37702 2 SPACER
6 | 1200-39 | 2 CAPSCREW, 5/16 UNC x 2 wa.
1205-25 | 2 NUT, 5/16 UNC
1210-17 | 2 LOCKWASHER, 5/16 wmeo.
1222-126 | 1 CABLE
32475 1 CABLE CLAMP
9 | 32476 1 LINK SPACER
10 | 1200-61 | 2 CAPSCREW, 3/8 UNC x 1 1/4 wa.
121020 | 2 LOCKWASHER, 3/8 meo.
1205-36 | 2 NUT, 3/8 UNC
1 IF37703 1 BRACKET
12 | 1291-16 | 1 CLEVIS
1205-40 | 2 JAM NUT, 3/8 UNF
13 | 35238 1 PIN
12074 2 COTTER PIN, 3/32 x 3/t te.




View thousands of Crane Specifications on FreeCraneSpecs.com

SCHIELD BANTAM DIVISION, Waverly, lowa

Model S5-628 Group No. 12
Date Rev. 1 JuLy 1973 GOVERNOR CONTROL Page 12.7

27
/B
\4’%@
7
See SHIFT LINKAGE, Pagce 13.1
'lzleof.. Nsr:::er g::'?i Name and Description

1 | 1222-187 | 1 QUADROSTAT CONTROL
2 | 37142 2 SPACER
3 [ 1211-14 | 2 | THREAD CUTTING SCREW

5 ' 38322 ROD
1207-5 2 | COTTER PIN, 3/32 x 1 Le.

-

6 38312 1 | STOP ARM
7 |F37118 1 BELLCRANK
8 |F37103 1 BELLCRANK
9 |1227-116 | k4 ROLL PIN, 1/8 x 1 ra.

10 | 1222-122 | 1 | BALLJOINT
1205-18 | 2 | NT, 1/4 UNF gam

11 | 37140 1 | ROD
12 |F37106 1 PEDAL




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5-628 ‘ Group No. 12

pate Rev. 1 JuLy 1973 GOVERNOR CONTROL Page 12.8

ﬁecf NS::;" g::,r;'_ Name and Description

131 1200-57 | 2| CAPSCREW, 3/8 UNC x 3/} Le.

1210-20 | 2 LOCKWASHER, 3/8 mep.

] 12131 1 GREASE FITTING

151 371 21 SPRING

16} 2597 31 YOKE
1205-18 3 NUT, 1/4 UNF gam

171 2234 i PIN
1207-1 4 COTTER PIN

18§ 37139 1 ROD

20| F371T3 1 BELLCRANK

21| F37187 1 BELLCRANK

221 121448 1 BUSH ING
1220-67 21 SNAP RING, FOR ABOVE

23 | 1227-252 ROLL PIN, 1/% x 1 wa.

24 | 1206-62 | 2§ SETSCREW, 1/% UNC x 3/4 Le. - For 1TEM 21
1206-6 1)1 SETSCREW, 1/H UNC x 1 L. - FOR ITEM 25
1205-1 31 NUT, 1/4 UNC

251 F37191 1 BE LLCRANK

26 | F37170 1 BELLCRANK

27 § 37289 1 CABLE

28 | L0903 11 RUBBER BUMPER

29| 6977 1 CAPSCREW

30 1210-17 | 1 LOCKWASHER, 5/16 MeD.

1205-25 | 1 NUT, 5/16 UNC

31| 1209-1 1 PLA INVASHER, 3/16 Rec.

12331 1{ MACHINE SCREW, #10-32 x 1/2 we., RD. sL. HD.

32 1227-186§ 1 ROLL PIN

33| 1213-8 2| GREASE FITTING




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 12A
Dste 1 MarcH 1972 ENGINE, GM 4-53 Dreser page 12.1

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model §.§628 Group No. 12A
Date | MarcH 1972 ENGINE - GM 4-53 DieseL Page 12.2
'Izuif.. NEr:\rJer g::";’, Name and Description
1§ 32979 1 ENGINE onLY, GM h-53 DIESEL, LESS ITEMS LISTED BELOW
40886 1 FAN, 18" BLOWER, 4 HOLE MTG.
41113 1 FAN, 18" BLOWER, 6 HOLE MTG.
41625 1 FAN, 20" BLOWER, 6 HOLE MTG. - S-627 w/oIL cooLEr
124246 | 6 | CAPSCREW, 5/16 UNC x 1 LG., H.T., FOR 20" FAN
2 | F37779 2 BRACKET
3§ 122129 | 2 BUSHING
37886 2 RETAINER, FOR ABOVE
% | 1200-98 | 8 I CAPSCREW, 1/2 UNC x 1 1/4 e,
1210-26 8 | LOCKWASHER, 1/2 MeD.
5 | 1200-163 | 2 | CAPSCREW, 5/8 UNF x 3 3/4 e,
1205-91 2 NUT, 5/8 UNF eLAsTIC
37768 1 BLOCK
1200-110 { 2 | CAPSCREW, 1/2 UNC x 2 3/b Le.
1210-26 | 2 LOCKWASHER, 1/2 mep.
1205-58 2 NUT, 1/2 UNC
8 I 37791 1 RADIATOR
35224 1 RADIATOR CAP
9 | 4059 2 PAD
10 | 1205-67 | 2 NUT, 1/2 UNC ELasTIc
1 E6232 1 SHROUD
1699 1 SHROUD, S-627 w/oIL coOLER
12 | 1203- 2 8 | CAPSCREW, 1/% UNC x 1/2 we.
1210-1 8 LOCKWASHER, 1/4 meo.
1209-2 8 PLAINWASHER, 1/4 Rreg.
13 | 1200-57 | 2 CAPSCREW, 3/8 UNC x 3/4% La.
1210-20 2 LOCKWASHER, 3/8 Mep.
1 | 12kk-103 1 UPPER HOSE
12ho-24" | 2 CLAMP, FOR ABOVE
15 | 37787 1 ELBOW, 1 3/4% 1D )
16 | F37789 1 TUBE - RepLace wiTh 1244-165 HOSE
g (Becin. W/SER. #762)
17 | 37788 1 ELBOW, 2 ID
18 | 12ko0-2 I} CLAMP
19 | F37924 1 | OIL FILTER BRACKET
20 | 1200-61 4 | CAPSCREW, 3/8 UNC x 1 1/4 we.
1210-20 | 4 | LOCKWASHER, 3/8 meo.
1205-36 | b NUT, 3/8 UNC
21 1200-?% 4 | CAPSCREW, 5/16 UNC x 1 1/ vLe.
1210- 4 LOCKWASHER, 5/16 Mep,
1205-25 it NUT, 5/16 UNC

WHEN ORDFERING SPECIFY RANTAM SERIAT. NITMRFR PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 12A
Date Rev. 1 JuLy 1973 ENGINE - GM 4-53 DieseL Page 12.3
%‘:_f NE’::;“ RQ:;%: Name and Description
22 | 1219-70 | 1 | ELBOW
23 1 1219-141 | 3/4{ ADAPTER UNION, 90°
24 { A49159 1 | HOSE ASSEMBLY, Becin. W/Ser. #796
2Ua| A37927 1 | HOSE ASSEMBLY, Prior To Ser. #796

1219-480| 1| ADAPTER, ror i17em 2k
25 { A49160 1 HOSE ASSEMBLY, Beain. W/Ser. #796
25| A37928 1 { HOSE ASSEMBLY, Prior To Ser. #796
26 | F37807 1 EXHAUST PIPE
27 {32795 Y STUD

1205-37 { 4 | NuT, 3/8 UNF

28 | F37804 1 | EXHAUST PIPE
29 1 35225 3 | GASKET
30 | 1200-60 iy CAPSCREW, 3/8 UNF x 1 te.

1210-20 | 4 | LOCKWASHER, 3/8 wmeo.
1205-37 ; 4% | NuT, 3/8 UNF

31§ F37809 1 EXHAUST PIPE
32 | 1256-22 1 MUFFLER
33 | F36782 11 CRADLE
4 [F37518 01 | STRAP

1205-25 | 1 { NUT, 5/16 UNC
1210-17 1 | LOCKWASHER, 5/16 weD.

35 |F37810 [ 1 | GUARD

36 | 1200-3 6 CAPSCREW, 1/4 UNC x 1 e,
1210-14  § 6 | LOCKWASHER, 1/} meo.
1205-13 1 6 | NUT, 1/4 UNC

37 | 1256-23 ¢ 1 PIPE
38 | 12222185 | 1 | RAINCAP
39 | 1240-67 1 CLAMP
o | 1240-8 1 CLAMP
41 1 AIR CLEANER ASSEMBLY

1 ELEMENT, foR ABOVE ;

42 1| STack cap g - SEE Page 124 12.9
43 1 SADDLE BRACKET )

W 11200-59 | 4 | CAPSCREW, 3/8 UNC x 1 L.

1210-20 | 4 LOCKWASHER, 3/8 mep
| 120536 | 4 | wuT, 3/ u&c3

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koshring Company - Waverly, lowa

Model

5-628

Group No. 12A

Date 1 MarcH 1972 ENGINE - GM Y4-53 Dreset Page 12,4
z’: N:v:::or g::,:i Name and Description
b5 § 1240-48 | 2 i cLamP
46 § 12282-15 i 1 HOSE
N7 | F37786 1 INLET TUBE
48 § 1200-29 | 4 | CAPSCREW, 5/16 UNC x 3/4 we.

1210-17 | 4 | LOCKWASHER, 5/16 meo.
b9 | 35254 1 GASKET
50 | 12283-16 | 1 | HOSE GROMMET
51 1 1261-66 | 1 | FAN SPACER, L woLe mra,
41112 | 1 | FAN SPACER, 6 HOLE MTG,
52 { 124270 | 4 | CAPSCREW, 5/16 UNC x 2 ta., H.T.
1210-17 | % | LOCKWASHER, 5/16 mep.
53 § 1223-452 §{ 1 [ ENGINE HI-TEMP SWITCH
1219-214 | 1 | BUSHING, For Asove
54 | 1223-450 { 1 | PRESSURE SWITCH
55 1219-723 1 | TEE
1219-1 1 | NIPPLE
1219-93 | 1 | COUPLING
1219-97 | 1 BUSHING
56 | 38555 1 | TuBe
1219-757 | 1 CONNECTOR, FOR ABOVE
57 | 1245-64 } 1 OIL PRESSURE GAUGE w/CONNECTOR
58 | 1245-65 | 1 TEMPERATURE GAUGE w/CONNECTOR
59 {18715 1 STARTING AID KIT
60 | 1222.5 1 | CONTROL CABLE
61 | 1200-1 4 | CAPSCREW, 1/4 UNC x 3/4 ta.
1210-14 | 4 | LOCKWASHER, 1/4 wmeo.
1205-13 (4 NUT, 1/4 UNC
62 1137923 1 { SOLENOID BRACKET
63 | 12466 1 | SOLENOID
64 37222 1 CONNECTOR
65 |1246- 1 LEVER
1246 1 LINK
66 {F37932 1 STOP CABLE
67 {8904 1 | SPRING HOOK

MNTLUAN NADNECDIRS QDEAITVY DANTAM COCDTAT ATTMROD DADT NYITMRER AN NNAME NE PART RENTTIDIN



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 5-628 Group No. 12A
Date 1 MARCH 1972 ENGINE - GM 4-53 Dieser Page 12.5
':f:" NE;";" g::,':". Name and Description
68 | 6h22 1 SPRING
69} F37931 1 THROTTLE CABLE - Sege GrRoup 12, PAaGE 12.7 FOR CONTROLS
701 37959 1| ADJUSTABLE YOKE
3063 1 PIN
1207-4 1 COTTER PIN
711 1261-65 | 3| PULLEY, 1/4"
72| 1261-64 1 PULLEY, 3/16"
731 2929 Yy "u" BOLT
1205-5 Y| Nyt
37960 1| PULLEY BRACKET
T4 | F37821 1 BATTERY BOX (wELDED TO CECK)
751 F37816 1 LID w/HINGE
76 | 1200-31 8| CAPSCREW, 5/16 UNC x 1 Lg.
1210-17 | 8| LOCKWASHER, 5/16 wmep.
1205-25 | 8 NUT, 5/16 UNC
771 32089 2| HOLD DOWN BOLT
1205-25 | 2| NUT, 5/16 UNC
781 18288 1{ TIE DOWN
791 1223-4371 1 BATTERY CABLE
80§ 1223-k10f 1 BATTERY CABLE
811 1223-L61] 1 BATTERY CABLE
1223-44 1{ GROMMET, rFor ABOVE
821 124k-153) 1 SUPPLY HOSE (rRepLaces 37797 tuse)
83} 1219-358; 1 ELBOW
8L} 1219-351) 1 ELBOW
85 1 Al1835 1 HOSE (repLACES 1219-576 wose & A37789 Tuse)
861 1219-7199] 1 ADAPTER Bsg IN. gR.
0. [
87 ¢ Al1836 1 HOSE (reprLaces 1219-177 wose & A37799 Tust) T
831 12019-47{ 1 ADAPTER
89 38297 1 ANGLE
1690 1 PLATE (FOR OIL COOLER ONLY)
38398 1] FOAM RUBBER, FOR ABOVE
90 38296 2| PLATE
1416312 1 RLE‘ ELLQ:FE - FOR OIL COOLER ONLY
38399 2{ FOAM RUBBER, FOR ABOVE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

SCHIELD BANTAM DIVISIOM, Waverly, flowa

Model S -628 Group No. 12A
Date 1 MaRCH 1972 BELL HOUSING - GM k453 Page 12.6

R Neomer ]g::,';; Name and Description
A37930 1 BELL HOUSING ASSEMBLY, INcrLupes ITems 1 THRu 13, FoR
GM 4-53 DreseL onLY. See PAGE 12.5 FOR cLUTCH.
11 22180 1 BELL HOUSING oNLY
2 | 37929 1 SHAFT
3 | 22182 1 | ACCESS COVER
22183 2 SCREW AND LOCKWASHER SET
5 | 22184 2 | WASHER KEY
6 | 22185 2 LOCKWASHER
7 | 22186 2 BOLT
8 | 22187 1 YOKE
1213-1 3 | GREASE FITTING, 1/8 wpr
10 | 22188 2 PULL BACK SPRING
11 | 22189 2 PAD, CLUTCH YOKE
12 | 22190 1 SLEEVE
13 | 22191 1 BEARING
1217-183 | 1 PILOT BEARING (NOT SHOWN)

WHEN NORNDFRING SPECIFY RANTAM SERIAT, NITMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koshring Company - Waverly, lowa

Model S-628 Group No. 12A
Date 1 Mamch 1972 OUTPUT SHAFT - GM 4.53 Pege 120

Ref. Nt g::,';-. Name and Description
1 | 35048 1 | RETAINER
2 | 1220-46 1 SNAP RING
3 | 37066 1 RETAINER PLATE
4 | 37067 3 | LOCKPLATE
5 | 1229-26 | 6 | CAPSCREW, 5/16 UNF x 2 1/2 re., H.T.
1205-26 | 6 | NUT, 5/16 UNF
6 | 1200-32 | 4 | CAPSCREW, 9/16 UNC x 2 1/2 vra.
1210-29 | U LOCKWASHER, 9/16 meo.
1217-253 | 1 | BEARING
37781 1 SHAFT
9 | 37068 1 | SPACER
10 (120827 | 1 | NUT, 1 UNF eLasTIC
1209-30 | 1 | WASHER, 1"

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-~628 Group No. 12A
Date 1 March 1972 CLUTCH CONTROL - GM 4.53 Page 12.0

:eo‘.. Nrr::;er l?::':l; Name and Description
1§ 129117 | 1 LEVER ASSEMBLY
2 | 129118 | 2 | SPACER
3§ 1200-39 | 2 | CAPSCREW, 5/16 UNC x 2 L.
1205-25 | 2 NUT, 5/16 UNC
1210-17 | 2 LOCKWASHER, 5/16 wMep.
4 | 129120 1 CLAMP
5 i 37702 2 | SPACER
6 | 1209-3 7 | WASHER, 5/16 s1o.
7 11222-126 | 1 CABLE
8 | 32475 1 CABLE CLAMP
9 | 32476 1 LINK SPACER
10 | 1200-61 | 2 | CAPSCReW, 3/8 UNC x 1 1/4 e,
1210-20 ; 2 LOCKWASHER 3/8 mep.
1205-36 | 2 | NuT, 3/8 UNC
11 {37925 1 DEAD-END BRACKET
12 | 1291-13 1 CLEVIS
1205-40 | 2 | JUAM NUT, 3/8 UNF
13 | 36865 1 PIN
1207-5 2 COTTER PIN, 3/32 x 1 ta.
M | F37937 1 | BLOCK
1232-3 1 KEY
15 { 1200-10% | 1 CAPSCREW, 1/2 UNC x 2 L.,
1210-26 1 LOCKWASHER, 1/2 Meo.
1205-58 | 1 NUT, 1/2 UNC




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No.
Date 1 JuLy 1973 A IR CLEANERS Page
UNiTED
5
(ol i
':4‘::. Nrr:\rl:er N:r:ager Nt'::\rger g:;’?i Name and Description
10"
1| 1243-53 1 AIR CLEANER COMPLETE, INCL, 2 THRU U4
2| 1243-59 1 ELEMENT
2 28148 1 RETAINING BAR
28151 1 1" UNLOADER LESS CLAMP
5 12h3:g5 2| MOUNTING BAND
6| 1243-40 1| STACK CcAP
12 DONA LDS ON 8 9
)
13
| 3 I

';if.' NE;\r!:er NE:lrt:er RQ::’:l'. Name and Description
12"
12432 | 1 AIR CLEANER COMPLETE, INCL. ITEMS 1 THRU 11
; 27&:7 : gggZL ¥NOT SERVICEABLE
2 * 1 YOKE
* 2 SCREW & LOCKWASHER
5 1243-48 | 1 ELEMENT
6 272 1 GASKET WASHER
g 2Th 1 THUMB SCREW
2Th 1 CLAMP ASSEMBLY
9 21415 1 BAFFLE ASSEMBLY
10 2716 1 CUP ASSEMBLY
11 12h3:22 1 CUP GASKET
12 1243 1 STACK CAP
13 | 1243-L 2 MOUNT ING BAND

WHEN OL.DERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

2
-
Z s 2
P
P v
4 m 3
p < On
*
; ey
3
J
: c
E -
2 =<
4 —y
3 9 %‘
i -~
b (W) 3
< ct
3 1]
) 3
-3 1 ]
: o
a s,
3 G
H 5
> =3
* o
Ed _* -~
i o >
: > e
E 6 5
1 3
] = |3
5 w
: 0
: » X
3 o |3
# = 1]
g 3
Z L3
E +
3 s
%)
> <
: 8
3 s
4 -
: 13— g
3 3
by
bl
: 7 3
g PRIOR TO SER. NO. 210 - %
: @& z
® 9
—
W
»
—




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model 3.628 Group No. 13
Date Rev. 1 JuLy 1973 TRANSMISS ION Page 13;2
I;if.. N:r:\rt:er g::’?j'. Name and Description
1 A37000 1 TRANSMISSION, ALLISON HYDRO-POWERSHIFT - SEE MANUFACTURERS
MANUAL FOR PARTS BREAKDOWN -( Mopber TT 2221-1
2 | F376%0 1 | SPACER ( A/N 6837745
3 | 37594 2 BRACKET
Y} 37262 1 BRACKET
5 1 1242-68 | 4 CAPSCREW, 5/8 UNC x 4 1/2 Le., H.T.
1210-32 4 LOCKWASHER, 5/8 Mep.
6 | 1213-8 2 | GREASE FITTING
7 1124245 | b | CAPSCREW, 5/8 UNC x 1 1/2 Le., H.T.
1210-32 4 LOCKWASHER, 5/8 mep.
8 137695 1 PLATE
9 1200-130 4 | CAPSCREW, 5/8 UNC x 2 1/4 wa.
1205-8 4 | NUT, 5/8 UNC eLasTic
10 | 1252-6 1 FILTER (BecIN. W/Ser. #210, S$-625)
2229 1 CARTRIDGE, FOR ABOVE
24230 1 "0" RING
11 | 37204 1 SOLENOID VALVE
12 {37203 1 CHECK VALVE
13 { Al19ko 1 | ACTUATOR ASSEMBLY - SeE Page 13.4B For PARTS =~ REPLACES
A37973 wHICH 1S NO LONGER AVAILABLE OR SERVICEABLE,
13 | A27114 1 | ACTUATOR KIT - FOR MACHINES PRIOR TO SER. #539 = INCLUDES
ACTUATOR, ITEMS [5 THRU 78, AND EARS FOR FRAME.
W {3769k 1 YOKE
1205-39 {1 NUT, 3/B UNC uam
15 {3119 1 PIN
1207-5 1 COTTER PIN, 3/32 x 1 ve.
16 {1219-154 |1 ELBOW, 90° STREET
17 11219-533 |1 ELBOW, 45° sTreeT
18 137611 1 FILL PIPE
19 {1219-87 |1 CAP
20 11219-607 |1 ADAPTER
21 {1219-475 |1 TEE
22 |1219-480 |2 ADAPTER




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3—628 Group No. 13
Date Rev. 1 JuLy 1973 TRANSMISS ION
’,zqif.' NS:::” g::&'_ Name and Description
23 | 1219-71 1 BUSH ING
2 A3§§58 1 HOSE ASSEMBLY - CHMRYSLER

A38832 1| HOSE ASSEMBLY = GM DieseL
25 | 1219-389| 3 | ADAPTER
26 | A37259 1 HOSE ASSEMBLY
27 | A38355 1| HOSE ASSEMBLY (Becin. W/Ser. #210)
28 | 1219-583| 1| ADAPTER, 90°
29 | A38356 1| HOSE ASSEMBLY (Bescin. W/Ser. #210)
30 | 1223-U64| 1| TEMPERATURE SENDER
31| 1219-T16| 1 REDUCER
32 | A37226 1 HOSE ASSEMBLY
33 | A37227 1| HOSE ASSEMBLY
34 | A37228 1| HOSE ASSEMBLY
35| 1219-5%59] 5| ADAPTER
36 | 1219-52 1] ADAPTER
37| 1219-313} 1} TEE
38| 1219-765! 2| ADAPTER
39 | 1240-69 | AR | CLAMP
ho| F3T121 1 BELLCRANK
1227-116} 1 ROLL PIN, FOR ABOVE
1| F38316 1 UPPER LEVER
1227-252; 1 ROLL PIN, rForR ABOVE
b2 | 38320 1 PLATE
38321 2| SPACER, FOR ABOVE
1200-307| 2| CAPSCREW, 7/16 UNC x 1 1/2 ve.
1210-23 | 2| LOCKWASHER, 7/16 meo.
1205-47 | 2| NuUT, 7/16 UNC
43| 38198 1 SPRING
4§ | 38315 1| BRACKET
451 38319 1 LOWER LEVER
1222-94 1 KNOB, FOR ABOVE
45a | 1202-24 | 1| STOVE BOLT, 1/4 UNC x 1 3/4 L., RD. sL. HD.
1205-13 | 1 NUT, 1/4% UNC

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company - Waverly, lowa

Model S <628 Group No. 13
Date Rev. 1 JuLy 1973 TRANSMISS ION
‘;if.‘ NS,:::" g::,';'_ Name and Description
46 YOKE
?2222162 2 NUT, 3/8 UNF, LH

471 3119 2| PIN, For 1TEMS 46 & U7
1207-11 2| COTTER PIN

48 | 37138 1 ROD

Y9 | F37179 1 BE LLCRANK

50 | F37183 1| BELLCRANK

51 1 121448 | 1| BUSHING

52 | 1227-288| 2| ROLL PIN, 5/16 x 1 1/} wa.

53 | 1206-62 | 2| SETSCREW, 1/4 UNC x 3/4 wa.
1205-14 | 2| NuT, 1/4 UNC

5% 1 37182 1 | HYDRAULIC SWIVEL = See Page 12.8 FOR GOVERNOR CONTROL
1220-67 | 4| SNAP RING

55 | F37194 1 BE LLCRANK

56 | 1206-6 1 SETSCREW, 1/4 UNC x 1 La.
1205=1 1 NUT, 1/4 UNC

5T | F37176 1 BE LLCRANK

58 1 3118 2| YOKE
1205-37 | 2§ NUT, 3/8 UNF

59 | 3119 2{ PIN
1207-11 2| COTTER PIN, 1/8 x 3/h we.

60 | 37168 1 ROD

61 | F37644 1 LEVER

62 | F37651 1 LOCK
mw?9 2| CAPSCREW, 3/8 UNC x 1 we.
1209~ 2 | PLAINWASHER, 3/8 Rrea.
1210-20 2 LOCKWASHER, 3/8 meo.
1205-36 | 2| wuT, 3/8UNC

63 | 37654 1] STRIP

64 | 37649 1 BRACKET

65 | 2h6h 1 CLEVIS

66 | 37650 1 ROD END

67 | 2463 2| PIN
1207-12 2 COTTER PIN, 1/8 x 1 wa.

WHEN ORDERING SPECIFY RANTAM SERIAL. NUMBER. PART NUMBER AND NAME OF PART

REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

D CIN VI I~ RIVEDIUN W) IMNUCIH Bty Uiy * Weawes iy Iwvew

Model S-628 Group No. 13
Date Rev, 1 OcT. 1972 TRANSMISS [ON Page 13.4A
Reb | ober g::,‘;" Name and Description
68 | 1205-62 | 1| JAM NUT, 1/2 UNF
69 | 1219-555| 2 | ADAPTER
70 | 1219-351} 1| ADAPTER, 90°
71 | A16280 1| FILTER ASSEMBLY (Prior TO Ser. #210, 5625)
13414 1| ELEMENT, FOR ABOVE
13116 1| GASKET
13420 1| STUD GASKET

72 | A37261 1 HOSE ASSEMBLY

73 | A37260 1 | HOSE ASSEMBLY

T4 | 1219-287| 1| ADAPTER, 90°

75 | F39993 1 | BRACKET

76 | 39997 1] PIN

77 | 1209-9 6 PLA INWASHER

78 | 1207-31 2| COTTER PIN

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company -

Waverly, lowa

Model 5-628
Date 1 MARCH 1972

Group No.

BRAKE ACTUATOR ASSEMBLY Page

]
1%.&5

19

Rt Nober RQ::,';'. Name and Description
Al 1940 1 ACTUATOR COMPLETE = INCLUDES ITEMS 1 THRU 19

1 | 1203-119 { 4 | CAPSCREW
1209-59 | 4 | WASHER

2 | 1207-22 | 1 | COTTER PIN

3 | 1204-6 1 NUT

§ 1 1219-6 1 | ADAPTER
1218~-14 1 "0" RING, FOR ABOVE

5 | k1942 1 F LANGE

6 | 1218178 | 1 "0" RING

7 1 1218-181 | 1 BACK-UP RING

8 | 1218-180 | 1 "0" RING

9 | 493 1 PISTON

10 { 1218-179 | 1 "0" RING

11 | 41945 1 | SPRING

12 | Flioll 1 COVER

13 | 1214-95 1 BUSH ING

14 ) k1939 1 TUBE

16 | 1218-182 | 1 | WIPER SEAL

17 | 41938 1 | SHAFT

18 | b9k 1 BLOCK

19 | 1205-108 | 1 NUT




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa
Model S~628 Group No. ]3
Date 1 MarcH 1972 DRIVE SHAFTS Page 13.5
1
TRANSMISSION TO REAR )  TRANSMISSION TO FRONT
"?:- N:r::gdr Nrr:::cr N::‘r;" g::,:"* Name and Description
ENGINE TRANS, TRANS,
To TRANS, | To FRONT | To REAR
1 | 34850 1 | ORIVE SHAFT, compLETE
2 34852 1 | DRIVE SHAFT, comPLETE
3 34851 1 DRIVE SHAFT, COMPLETE
4 | 23905 23906 23907 1 SLIP YOKE
5 | 23908 23909 23909 1 DUST CcuP
5 | 23910 23911 23912 1 FELT WASHER
5 | 2391 2391k 23915 1 RETAINING WASHER
5 | 2391 23917 23917 1 THREADED RETAINER
6 | 26316 26316 26316 1 SPIDER & BEARING KIT w/FASTENERS
(2 THREADED WING & 2 BLOCK BEARINGS])
6A | 23918 23918 23918 1 SPIDER & BEARING KIT w/FASTENERS
(4 THREADED WING BEARINGS)
7 123919 23919 23919 8 | CORK WASHER
7 22920 23920 23920 8 WASHER RETAINER
7 {26318 26318 26318 8 DUST SHIELD
8 | 23922 23922 22922 12 CAPSCREW, FOR THREADED WING BEARING
8 | 26317 26317 26317 4 | CAPSCREW, FOR BLOCK BEARING
8 |23923 23923 23923 4 | LOCKPLATE
9 |23921 1 | STUB YOKE
10 23925 1 TUBE ASSEMBLY
1 23924 1 STUB YOKE
12 | 12410-1 1 | YOKE
13 23902 23902 2 YOKE & SLINGER, AxLe
1 3 | TRANSMISSION YOKE - SEE ALLISOW
DEALER FOR REPLACEMENT

IEIYTIMAT ADNOTD IR CNINATINY DARTYTAX CTVNITA

T RITTRANTIIN TLANT RIITIITITIN A RTT RTA R AT Tha A NS Ty ar s



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

$-628
Rev. 1 Jury 1973

Group No.

AXLES Page

NO-SPIN DIFFERENT IAL.
REPLACES ITEMY 10
Thry b

ParT No,
41115
16.65:1 25.92:1
l;‘:f.. Nsr:vrl:er Nufr:\rl::er g::’rc‘i‘. Name and Description
L5/8:1 7-1/5:1
RATIO RATIO
49560 L 2 AXLE ASSEMBLY, COMPLETE {o FFERENTIAL CARRIER
g 9559 fﬁchAcss R37001 & A3§ 5@) Bec. Ser. #1101
A23790 A23790 2 AXLE ASSEMBLY, LESS DIFFERENTIAL CARRIER, SEE
Pace 14,3
1 | A23860 A2U4g2 1 DIFFERENTIAL CARRIER ASSEMBLY, INCLUDES ITEMS
2 THRU 29
2 | 23861 23861 1 | DIFFERENTIAL CARRIER & CAPS
3 | 23859 23859 4 CAPSCREW, FOR ABOVE
b | 9612 9612 2 CONE
5 { 9588 9568 2 CcupP
6 | 23862 23862 2 | ADJUSTING RING
8 | 23863 23863 1 DIFFERENTIAL CASE
9 | 2386l 23864 4 CAPSCREW, SHORT
23865 23865 8 CAPSCREW, LONG
23866 23866 12 NUT, FOR ABOVE CAPSCREWS
10 | A23867 A23867 1 DIFFERENTIAL, INCLUDES ITEMs 10 Turu 14,
SERVICED AS AN ASSEMBLY ONLY,
15 23868 24461 1 DRIVE GEAR AND PINION
154 2BL62 2hhe2 12 RIVET
158 | 24578 24578 12 BOLT, REPLACES RIVET FOR FIELD REPAIR
24579 24579 12 NUT, FOR ABOVE BOLT

VHEN NRNEFRINIMC CPRCIFY RANTAM SFRIAT. NITMRFR PART NTTMRFR AND NAME OF PART RFEFOUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5 _£28 Group No. 1h
Date 1 MarcH 1972 AXLES Page 14.2
R Nember  Iguan Name and Description
16 | 23869 1 REAR BEARING
16 | 23870 1 LOCKRING
16 | 22257 1 NUT
16 | 20259 1 WASHER
17 12387 1 INNER CONE
18 123872 1 OUTER CONE

19 | 23873 2 cup

20 | 23874 1 SPACER, .Uk45

20 | 23875 1 SPACER, 477

21 | 23876 1 DRIVE PINION CAGE ASSEMBLY

22 | A23877 1 SHIM KIT

23 122263 1 DRIVE GEAR THRUST BLOCK

24 | 2226k 1 SCREW, FOR ABOVE

25 | 20283 1 INSPECTION FILLER & OIL LEVEL PLUG

27 | 23878 1 DRIVE PINION BEARING CAGE COVER W/oIL SeAL
23879 8 CAPSCREW, FOR ABOVE

28 | 23880 1 OIL SEAL

29 123881 1 COVER GASKET

23902 1 | MECHANICS YOKE & SLINGER (NOT SHOWN)

IMTITOORNY NMDNCTDIANT, CNITAICVY DARNITARM CODYATY ATTTRAD T MADT AITIMDLD AR ATAMLD NC DADT DLATTDILCTY



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 14
Date 1 MarcH 1972 AXLES Page 14,3
28,29 26,27 17

25

N
Bl

e=— 13
~ T
i -
0gc6

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3-628 Group No. ﬂ'.
Date REv. 1 Marcw 1977 AXLES Page 14.}4
%fof: NE:";“ NE:::" g::,:’ . Name and Description

Prior #1139 Bea . #11
exc.#1102 (& #110238
Tury #1130 Thry #1130
1 | 23789 | 200997 1| AXLE HOUS ING
2319 1 CARRIER GASKET
23792 10 STUD, sHORT
2379 y STUD, LoNe
237 14 WASHER & NUT
238¥ 1 FILL PLUG
238 1 DRAIN PLUG
23795 1 O1L BREATHER
5 | 2371% | - 2 | TRUNNION SOCKET
5A 24530 2 | BuSHING
58 26552 2 | BUSHING RETAINER
6 2379 16 | STW
200186 16 | NuT (reriaces 23798)
7 | 23799 l - 2| "o"Rring
8 23800 4k | KING PIN BUSHING
9 23801 2 | AXLE HOUSING OIL SEAL
29575 2 RETAINER ror asovt
10 | 23802 i 28898 2 | STEERING KNUCKLE FLANGE ASSEMBLY
1 23803 2| UPPER CAP
12 23804 2 | LOWER CAP
23805 AR | SHIM, car
13 23806 2 | THRUST WASHER
1 23807 8 | INNER CAPSCREW
15 23808 - 8 | OUTER CAPSCREW
16 gzggg 2 | UNIVERSAL JOINT & DRIVE SHAFT ASSEMBLY
2 CENTER PARTS KIT ror aesove
17 23810 -2 | Hu SPINDLE
18 23811 24 | sTw
23812 24 | WASHER & NUT
19 23813 2| BUSHING
20 2381k 2| OIL SEAL
21 23815 2 | RETAINER & SEAL
22 23816 2] "O" RING, RETAINER
23 23817 [ 2 | INNER BEARING CUP

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBi<R AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 3-628 Group No. 1)4
Date Rev. 1 Juiy 1973 AXLES Page 14.5
':lif.' NE:\':er g::,';" Name and Description

2h | 23818 2 INNER BEARING CONE
25 23819 | 2 HUB

26 | 23820 | 2 | BrAKE ORUM

27 | 23821 38 CAPSCREW

23856 2 | OIL DRAIN PLUG
23855 2 FILL PLUG

28 | 23822 job WHEEL STUD
23823  |2b NUT

29 23824 2 OIL SLINGER

30 | 23825 2 OUTER BEARING CUP

31 23826 2 OUTER BEARING CONE

32 | 23027 2 RING GEAR HUB

33 2 SLEEVE - NoT REPLACEABLE
3l 1 23829 2 ADJUST ING NUT

35 | 23830 Y LOCK

36 | 23831 2 FLOATING RING GEAR

37 22832 16 CAPSCREW, PLANETARY RING GEAR
26410 |16 LOCKWASHER

26411 1 LOCKW IRE

3B | 23833 2 SUN GEAR, 20 TOOTH

39 23834 2 THRUST WASHER

Yo | 23835 2 SNAP RING

41 23836 2 PLANETARY SPIDER

b2 | 23837 2 "0" RING, FOR ABOVE

b3 | 23838 |32 CAPSCREW, SPIDER TO HUB

4y | 23839 6 PLANET PINION GEAR, 16 TooOTH
b5 1 23840 6 INNER THRUST WASHER

L6 | 238 6 OUTER THRUST WASHER

b7 | 238k2 6 SHAFT, PINION GEAR

48 | 23843 2 SPIDER COVER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S=628 Group No. 14
Date REV. 1 MarcH 1977 AXLES Page 14.6
Rof | Nombor | Nember  |Reqd) Name snd Description |
::m#o‘za 2‘3!1'1*323
Tiry #1130] Tury #1130
%9 2384k z GASKET
50 23845 16| CAPSCREW
51 23846 | 2 THRUST BUTTON
2387 | AR | SHIM, ror asove
B0 | 3% 1] MRS i e
23850 29590 i 1 2 TIE ROD
23851 1 i CLAMP BOLT & NUT
23852 { 2| LOCK PIN
23853 |2 YOKE BOLT BUSHING
20971 - NUT ‘5
20970 I | Lock wur
23854 | 2| voke BoLT |
29591 | 2 STEERING STOPSCREW

TS AT LT Tt T man 5

i

|

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S 628 Group No. 14
Date Rev. 1 Fes. 1977 BRAKES (17 1/&" x 4") Page 1h-7

m‘.’ Nsr:\rl:er g::"é’, Name and Description
1 | 26454 2 BRAKE SHOE & LINING ASS'Y. (CCW FroM cviL.) repL. 23882
2 | 26455 2 BRAKE SHOE & LINING ASS'Y, (CW FRoM cvL.) rep. 23883
3 | 26456 2 LINING KIT FOR ONE AXLE =~ INCL. LINING, RIVETS - REPL. 28891
4 23827 5 BRAKE SHOE PIN

27944 Y NUT

201171 it BUSHING
5 | 23892 2 BRAKE SHOE RETURN SPRING
6 | 23899 2 BRAKE SHOE LINK
7 1 23898 Y SNAP RING
8 | 23900 4 CONNECT ING LINK

201172 2 PIN
9 | 2338k 1 DUST SHIELD (CCW FrOM cYL.) = REPL. 23882

23885 1 DUST SHIELD (CW rroM cvL.) = RerL. 2388
10 | 23889 2 WHEEL CYLINDER, 1 3/Y4 o1a.
11 | 23890 AR REPAIR KIT FOR ONE CYLINDER
12 | 23838 2 ADAPTER, CYLINDER
13 | 23895 Y ADJUST ING CAM
14 | 23894 il CAM BOLT

918 Y WASHER

15 | 23893 Y CAM SPRING
16 | 23896 4 INLET GASKETS =~ Se€ INLET FITTING & BoLT = Page 15.1
17 | 23901 2 BLEEDER SCREW
18 | 22281 Y CAPSCREW

28917 Y WASHER
19 | 28915 i CAPSCREW

22783 il LOCKWASHER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam -

Division of Koehring Company -

Waverly, lowa

Model S "628

pDate Rev. 1 Jury 1973

WHEELS & TIRES

Group No. 1)4

Page 1 h .8

':'f:' NE;':" g::,';- Name and Description
1.00] 16.00 |17.50 20.5
x 24 x 24 Ix25 x 25
1 | F1739 JF38823 | F38026 | F39973 1] WHEEL
2 | 38827 138827 37614 1] SIDE RING
3 | 38828 (38828 37615 1 LOCK RING
4 1 1218-1041218-101 1218-1011 1218-15] 1 "0" RING
5 27296 2| FLANGE
6 27297 1 BEAD SEAT BAND
1 27298 1 LOCK RING
37589 }38829 30223 1 TIRE, 16 pLy
35N 1| TIRE, 14 puy
38830 [38830 38031 1] TIRE VALVE
3Bok3 | 38043 1| VALVE ADAPTOR
37425 37425 SPACER PLATE (4 reap Per OUTRIGGFR)

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S5-628 Group No. 15
Date Rev. 1 Oct. 1972 HYDRAULIC BRAKES Page 15.1

ﬁf:' Nsr‘:\l:er g:;.:"_ Name and Description
1 {F37128 1| PEDAL

2 | 1221-19 | 1| PpaD

3 | 16079 1 PIN

1207-31 1 COTTER PIN, 3/16 x 1 1/2 ve.
bop 371 1 SPRING
5 { 40903 1 CAPSCREW

1210-17 1 LOCKWASHER, 5/16 wmeD.
1205-25 1 NUT, 5/16 UNC

6 | 6977 1 BUMPER

7 | 1233-1 1 MACHINE SCREW, #10 x 1/2 ve.
1209-1 1 PLAINWASHER, 3/16 rec.

8 IF37102 1 PUSH ROD

9 | 16238 1 PIN
1207-1 1 COTTER PIN, 1/16 x 1/2 ve.

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

L T T R

e m s cyy e

P T e LT T Y e arapesacny

Model S5-628 Group No. 15
Date REV. 1 JuLy 1973 HYDRAULIC BRAKES Page 19.2
Ref 1 RQ::'::'. Name and Description
10 | ko915 1 MASTER CYLINDER
A22872 1 REPAIR KIT, FOR ABOVE

11 | 1200-34 | 4 CAPSCREW, 5/16 UNF x 1 1/4 .
1210~1 4 LOCKWASHER, 5/16 meo.
1205-2 Y NUT, 5/16 UNF

12 | 1239-33 | 3 GASKET
13 | 6972 3 BLOCK CONNECTOR
1 | 6924 3 |  GASKET
15 | 6970 3 CONNECTOR BOLT
16 | 37671 1 TUBE UNIT

A15312-1 | 1 TUBE UNIT (rRaiseo caB, MODEL S-627 ONLY)

17 | 1219-81 \ CONNECTOR
18 | 124k-11 2 HOSE ASSEMBLY
19 | 12019-221{ 1 90° ELBOW (repLaces 1219-T24)

27 1 SEAL KIT, FOR ABOVE w/ROUND BODY
27987 1 SEAL KIT, FOR ABOVE w/HEX BODY
19A | 1219-327 | 1 90° ELBOW

20 | 1219-163 | 1 ELBOW
21 | 37681 AR TUBE UNIT
22 | 1219-727 | 1 TEE
23 | 6975 1 BRAKE SW ITCH
2 i A6T18 1 HYDROVAC ASSEMBLY

8520 1 REPAIR KIT, FOR ABOVE

25 | 642y 1 VACUUM HOSE
26 | 1240-16 | 2 CLAMP
27 | 6976 1 AR CLEANER
B | 6969 1 MiCO BRAKE LOCK
29 | 121983 | 2 CONNECTOR
30 | 37680 1 TUBE UNIT
300 | bg21k 1 TUBE UNIT
31 | 1219-725 | 1 TEE
31A | 12019-145] 1 TEE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S -625 Group No. 15
Date REV. 1 Juvry 1973 HYDRAULIC BRAKES Page 19.3
';‘:f.' NE:,';" RQ::,':,‘. Name and Description
32 37677 1 TUBE UNIT, FRONT

37679 1 TUBE UNIT, REAR
33 12l -1h3| 1 HOSE UNIT
34 1205-182 1 NUT, 11/16 UNF Jsam
35 | 4os7h4 1 SUPPORT - Repraces F37763
36 | 698k 1 TEE - RepLaces 1219-105
37 1203-32 | 2 CAPSCREW

1210-23 | 2 LOCKWASHER

1205-47 | 2 NUT
38 37676 2 TUBE UNIT
39 6921 i HOSE UNIT
bo | 1205-85 | 4 JAM NUT, 5/8 UNF
Iy 38122 1 TUBE UNIT
ke 1219-726} 1 TEE
43 | 37678 2 TUBE UNIT
b4y 1219-104] 1 CONNECTOR
L5 1240-26 | 6 CLAMP
46 1275-%2 | 1 HOSE
47 6719 2 £ LBOW
48 1215-10 | 1 CLOSE NIPPLE
hg 1219-66 | 1 TEE
50 9z62 1 VACUUM TANK
51 9263 1 STRAP 5ET (incLuDES TwWO)
52 1219-9 1 PIPE PLUG, 1/2 wpT
53 | 6980 1 CHECK VALVE
54 1275-4 1 HOSE
55 37682 1 TUBE, CHRYSLER

57939 1 TUBE, GM DieseL
56 1275-22 | ° HOSE, CHRYSLER

1275-10 [ 1 HOSE, GM DieseL

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5 <628 Group No. 15
Date fEv. 1 Juwy 1973 HYDRAULIC BIAKES Page 15.4
Reb | Nomber  |Reany] Name and Description
57 1215269 * HOSE NIPPLE
6719 1 AN,
58 124038 |11 CUSHIUNED CLAMP
59 igho-21 | 2 JIFFY CLIP
60 2235 4 SPRING
61 1250-38 | b CLAMP
62 | 1200-2 |k CAPSCREW, 14 UNF x 3/U Ls.
1205-22 | 4 NUT, 1/4% UNF seLF-Lock NG
63 | 308124 Y SPRING HOOK
6l 24237 L FITTING
65 23896 8 GASKETS
66 24235 Y SPACER
67 24236 4 GASKET
68 | 2Lu69 L INLET CONNECT i{ON BOLT




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 16
Date 1 MARCH 1972 POWER STEERING Page 16,1

See Pace 2.8 FOR MAIN AND AUXILIARY STEERING POWER CIRCUITS

‘:Jeof.. N:;I:er g::%', Name and Description
1 1 ORBITROL STEERING UNIT W/COLUMN, LESS WHEEL, SEE PAGE

16.3 FOR PARTS BREAKDOWN

2 | 1200-61 2 | cAPSCREW, 3/8 UNC x 1 1/4 we.
1210-20 | 2 LOCKWASHER, 3/8 wep.
3 | 36560 1 STEERING WHEEL

Lo 120%-31 1 NUT

5 | 379593 L CAP

6 1213-620 2 ADAPTER
1218-3k 1 "0" RING, FOR ABOVE

7 | A37085 2 | HOSE ASSEMBLY

ITTITIORT ADMEDIAT . CHNIAINY NDARATT AR CTMTIAT RAITHAIMTN NMAaNT AMTITIEINTT ARIT ATARMDT AT NADT NMIATIINTIIN



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 16
Date 1 MaRCH 1972 POWER STEERING page 16.2
':‘?" N:r:\l:er g::’:l: Name and Description

8 | 1219-60 6 ADAPTER
1218-14 6 "0" RING, FOR ABOVE

g | A37089 1 HOSE ASSEMBLY
10 | 1219-620 | X ADAPTER
1218-34 1 "O" RING, FOR ABOVE
11 AE7837 1 SOLENOID VALVE , WATERMAN (ReEPLACES 37093) - See Rer. 27
24393 2 COIL, fForR ABOVE
23954 2 COIL onLY, FOrR 37093 RACINE VALVE
1200-95 4 CAPSCREW, 1/2 UNC x 1 LG., VALVE MOUNT
1210-26 4 LOCKWASHER, 1/2 wmep.
1205-58 | 4 NUT, 1/2 UNC

12 | 121g-62L | 2 PLUG

13 | A37091 1 HOSE ASSEMBLY
1 f121g-77% | b TEE

15 | A37095 4 HYDRAULIC CYLINDER, SEe PAGe 16.4 FOR PARTS BREAKDOWN
16 | A37090 6 HOSE ASSEMBLY

17 1 A37088 1 HOSE ASSEMBLY

18 | A37092 2 HOSE ASSEMBLY

19 | 1219-700 | 1 HOLD VALVE (NOT REQUIRED FOR ITEM 27)
20 |R7571 2 | STEERING BRACKET

CAPSCREW, 3/4 UNC x 1 3/4 re.
LOCKWASHER, 3/4 meop.

21 | 1200-186
1210-38

oo

22 IF37559 O PIN

23 | 1200-96 8 CAPSCREW, 1/2 UNF x 1 va,
1210-26 | 8 LOCKWASHER, 1/2 wmeD.

oh 37599 AR SPACING PLATE
1213-1 2 | GREASE FITTING

25 11213-3 8 | GREASE FITTING

26 |1219-776 | b4 ADAPTER

27 149018 1 VALVE BANK W/HOLD VALVE - See Pace 16.5

28 | A38201 2 HOSE ASSEMBLY

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 16
Date 1 MarcH 1972 STEERING UNIT Page 16.3

:":' NE;I:er g::,:;'. Name and Description
41937 1 ORBITROL STEERING CONTROL UNIT w/coLumn - ReeLaces 38125
23689 1 SEAL KIT, incLubes 1 each 11ems 8, 18, 20, 22
26733 1 CONTROL UNIT ONLY, LESS COLUMN & WHEEL
1{ 26726 1 DR IVE
21 26727 1 SPACER
a 26 gg 1 PLATE
267 1 GEROTOR
51 26729 1 END CAP
6| 26730 7| CAPSCREW
g 22%18 1 CONTROL PARTS ASSEMBLY, INCLUDES ITEMS ] THRU 16 *
22845 i "0" RING
91 26719 1 SEAL PLUG
101 26720 1 CHECK SEAT
11| 26721 1 STEEL BALL
12| 26722 1 SPRING
1 * 1 CONTROL SLEEVE
1 26723 6| CENTERING SPRING
15| 2672 1 CENTERING PIN
2672 21 NYLON DISC, FOR ABOVE
16 * 1 SPOOL
181 26700 1 "0" RING
191 26717 1 CAP LOCATOR  (2h5k2 ror 38125 uniT)
26716 1 RACE, FOR ABOVE 3
26715 1| NEEDLE BEARING, ror asove ) FOR *1937 uniT owiy
20| 26712 1 QUAD RING SEAL
21| 26714 1] MOUNTING PLATE
22| 26703 1 OlL SEAL
2 26713 41 CAPSCREW
2h | 26731 1 COLUMN & FLANGE
25 4|1 CAPSCREW, 3/8 UNC x 3/4 e.
26 26732 1 SHAFT
271 2ushy 2] SNAP RING
28 | 24543 1 BEAR ING
29| 24545 1 SNAP RING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Sancarm - UIVISIONn OF noenring Lompany - waverty, jowa

Model S -628 Group No. 16
Date Rev. 1 March 1977 STEERING CYLINDER Page 16.4%
5
[/
L
\
7
I;if.. N-fr:::er ) g::"é‘, Name and Description
37095 1 HYDRAULIC CYLINDER comPLETE
A23698 1| SEAL KIT = INcLuDES 1TEMS § THRU 10, 13, 1k
1| 23690 1 PISTON
2| 2369 1 HEAD GLAND
3| 23692 1] SPACER
b1 23693 1]  JAM NUT
5 2 | BACK-UP WASHER
6 1 "0" RING, PisTON
1 1 SEAL, roO
SeEAL
81 kit 1| SEAL, MEAD GLAND
9 1 "0" RING
10 1| BACK-UP WASHER
11 | 23694 1 LOCK RING
12 | 23695 1] LOCK RING
13] sene 1| SEAL GUARD
1 Kl'T 1| SEAL LOCK RING
15 2| LUBE FITTING
16 | 29052 1 TUBE ASSEMBLY
17 | 29047 41 BUSHING
20 | 2369 11 ROD
23| 23697 1] MOUNT
24 | 1205-116| 1| JAM NUT, 1"-14

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 16
Date 1 Marcu 1972 STEERING VALVE page 16.5

fala S it

Ret. | oot g:;,';'_ Name and Description
49018 1 STEERING VALVE ASSEMBLY

1 | 26860 1 BODY

2 | 26340 1 SPOOL.

3 | 268 2| WASHER

4 | 26842 2] SPRING

5 | 26843 2] SOLENOID, CASE & TUBE ASS'Y, inct.
6 2 END PLATE

7 4§ SCREW

8 2 HUBBARD WASHER

9 21  SPRING
10 2| OUTER FLUX SLEEVE
1 2 INNER FLUX SLEEVE
12 21 EXTERNAL PUSH PIN GUIDE
13 2 "0" RING
14 2 ACTUATOR PUSH PIN
15 21 QUAD RING
16 2 FEMALE CONE
17 2 "0" RING
18 2 "0" RING

TP TrAaRTM A AN ATIMAT AT RIYTIANMITN MANDT AMITMADIEIT AATMN NAME N7 DART PEATIRLT

)
3
3
3
b
v
bl
b)
H
3



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Mode! S-628 Group No. 16
Date 1 MarcH 1972 STEERING VALVE Page 16.6
[ Ref- | oot o Name and Description
‘19 2] PUSH PIN

20 | ] 2! PLUNGER

21 | 2|  GUIDE TuBE

22 | 24263 2| SOLENOID COIL

23 | 26845 1 "0" RING

24 | 2684k 21 MOUNTING BRACKET

25 3] BOLT, 3/8 UNF x 3 1/} we.

26 31 NuT, 3/8 UNF ‘

26859 ‘ 1 DOUBLE LOCK VALVE = INCLUDES ITEMS
27 thru 36

27 1 BODY

28 1 PISTON

29 2| POPPET

30 2! BALL :
31 2] Pue f
32 2 "0" RING :
33 2 SPRING, sMaLL

34 2t SPRING, LARGE

35 21 CAPSCREW |
36 2| "O" RING |




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 17
Date Rev. 1 JuLy 1973 HYDRAULIC OUTRIGGERS Page 17.1

Rt | Noer [Rear] Name and Description
1 |F37616 1 OUTRIGGER BOX
2 | 1229-162 | 1 CAPSCREW, 1 1/8 UNF x 3 Le., H.T.
3 | 1210-56 4 LOCKWASHER, 1 1/8 wmep.
4 | 1205-154 | & | wut, 1 1/8 UNF
5 | 37661 2 SPACING BLOCK
6 | 37663 AR | sHIM, 1/8
6 | 37664 AR SHIM, 16 ca.
7 | 12u2-64 | 4 CAPSCREW, 5/8 UNC x 4 re., H.T.
8 | 1210-32 it LOCKWASHER, S/8 meo.

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 17
Date ReEv. 1 Jury 1973 HYDRAULIC OUTRIGGERS Page 17+2
':l‘::.' NE;r;er g::':{_ Name and Description
9 2 HYDRAULIC CYLINDER - See Pace 17.U

10 | F36552 2 OUTRIGGER BEAM

11 37668 2 PIN
12 1220-63 | k4 RETAINING RING
13 | FUg320 | 2 PIN
124235 | 2 CAPSCREW, 1/2 UNC x 2 Le., HT
121026 | 2 LOCKWASHER, 1/2 mep.
1205-65 | 2 NUT, 1/2 UNC SELF-LOCKING
14| 37662 2 PIN
1227-260] 2 ROLL PIN, 1/4 x 2 e,

15 | 49383 2 PIN - Becin. Ser., #1054 (RepLaces F37665 pin, 1207-57 c'Plin)
16 | 1205-179f 2 NUT, 1 3/8 UNF Esna

17 | F36553 | 2 PEDESTAL RASE

18 | 1217-254 2 BALL JOINT (wELDED TO 1TEM 10)

19 F39683 2 BEAM & BASE

F396 BEAM ONLY, FOR FIELD REPAIR
39610 "u" BOLT
F39611 BASE oNLY

WHEN ARNERING QPECIFY RANTAM SERIAT. NUITMRER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

—— ¥ ra——- = - e erSaras eV N MR LEE NuaI) e Resgewessy T Wwesm ey ¥ ¥y v ww

Model 5-628 Group No. 17
Date REv. 1 OcT. 1972 HYDRAUL IC OUTR IGGERS Page 17.2A

ﬁﬁ:‘ NE:":” g::f;’ Name and Description

1 | A49087 2 HOSE ASSEMBLY

2 | Ak9092 2 HOSE ASSEMBLY

A49091 1 HOSE ASSEMBLY
1219-470 | & ADAPTER
1218-34 | 4 "0" RING, FOoR ABOVE
Al9093 1 HOSE ASSEMBLY

6 | Ak9o89 1 HOSE ASSEMBLY

7 | 1219-4k7 |12 ADAPTER
1218-34 |12 "0" RING, FOR ABOVE

8 | 12019-107] 2 ADAPTER

9 | 1219-800 | ¥ TEE

10 | 1219-694 | 1 TEE

1 | 1200-59 | 8 CAPSCREW, 3/8 UNC x 1 .

1210-20 | 8 LOCKWASHER, 3/8 men.
1205-36 | 8 NUT, 3/8 UNC

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

5-628

Rev. 1 OcT.

1972 HYDRAULIC OUTRIGGERS

Group No. 17

Page

17.28

Ref.

Part

Quan.

Name and Description

No. Number Req’d)]
12 | A49038 1 HOSE ASSEMBLY
13 | 37093 1 VALVE ASSEMBLY - See Page 17.8
14 | 39727 1 VALVE ASSEMBLY = See Page 17.9
15 | Ak9090 1 HOSE ASSEMBLY
16 | 1219-916 | 1 ELBOW
1218-34 1 "0" RING, FOR ABOVE
17 | Ak9104 1 HOSE ASSEMBLY
18 | A49095 1 HOSE ASSEMBLY
19 4 HYDRAULIC CYLINDER =~ See Page 7.k
20 | Ah9192 1 HOSE ASSEMBLY
21 | 39714 1 RELIEF VALVE
22 | 1219-62% | 1 PLUG
23 | Abghon 1 HOSE ASSEMBLY
24 1| Alolo? 1 HOSE ASSEMBLY

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 17
Date 1 MARCH 1972 HYDRAULIC OUTRIGGERS Page 17.

':q:,f_. NE:'\rl::er g::,':"‘ Name and Description
1 1 VALVE BANK ASSEMBLY, SeE€ PAGE 17.5 FOR PARTS BREAKDOWN
2 | 1200-95 L CAPSCREW, 1/2 UNC x 1 re.
1210-26 | 4 LOCKWASHER, 1/2 wmep.,
12%-58 | 4 NUT, 1/2 UNC
3 | 1219-620| 8 | ADAPTER
1218-34 1 "0" RING, FOR ABOVE
4 1 a38558 2 | HOSE ASSEMBLY
5 | A37097 4 HOSE ASSEMBLY
6 | 1219-605| 8 | ADAPTER
71 37225 4 | HYDRAULIC CYLINDER, SEe Pace 17.4 ForR PARTS BREAKDOWN
8 | A37098 2 | HOSE ASSEMBLY

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 17
pDate REv. 1 OcToBER 1972 HYDRAULIC OUTRIGGERS Page 17.4

Ref 1 Nomber  [Roany Name and Description
49172 1 OUTRIGGER CYLINDER compLETE - REPLACES 49035. RePLAcES
37225 wiTh usE of 1219-620 ADAPTERS.
A23699 1 SEAL KIT - fncLuces 17ems 8 vhru 14
1 | 23700 11 CASE
2 | 23700 1 { PISTON ROD
3 | 23702 1 1 GLAND
4 | 23703 1 PISTON
5 | 23704 1 ] GLAND LOCK
6 | 23705 1 LOCK NUT, -1l
7 | 23706 1 SPACER
8 | 27092 1 "U" CUP SEAL - RepLaces 23707 cHEVRON sEaL AnD 23708
WAVY WASHER = SEE SERVICE BuLLETIN #253
10 | 23709 2 "0" RING
1 23710 3 BACK ~UP WASHER
12 | 2311 i "0" RING
13 | 23712 11 WIPER
b 23713 1 NYLON PELLET

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Dwision ot Koehring Company - Waverly, lowa

Model S-628 Group No. 17
Date 1 MarcH 1972 SOLENCID VALVE BANK Page 17.5

PRESSURE
/STEERI NG

[ A37087 A37838

Reb. 1 ot Eg::,';; Name and Description
1 37087 1 VALVE BANK ASSEMBLY, RACINE
2 | 23733 4 | VALVE SECTION, coMPLETE
3 | 23734 1 DIVERSION VALVE SECTION, COMPLETE
2ho6e 9 ENCAPSULATED SOLENOID ASSEMBLY, FOR ABOVE VALVE SECTIONS
24263 9 § COIL ONLY, FOR ABOVE SOLENOID
4 | 23291 8 | SEAL, secTiown
1| 37838 1§ VALVE BANK ASSEMBLY, WATERMAN
2 | 24527 1 VALVE SECTION COMPLETE
3 | 24528 3} VALVE SECTION COMPLETE
4 | 24529 1 DIVERSION VALVE SECTION COMPLETE
5 | 24393 9 COIL ONLY, FOR ABOVE VALVE SECTIONS
25036 8 | "O" RING, FOR BETWEEN VALVE SECTIONS
1223-493 | AR TERMINAL, FOR CONVERSION OF EARLY HARNESS FOR WATERMAN VAiVE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lows

Model S—628 Group Mo. 17
Date Rev. 1 MarcH 1977 VALVE BANK = WATERMAN page 17.6
2 3 4 7 89 101112 BBBIBITBIO 202 223 24
l \ -
2%
N\ u ]
@ \ i |/
W a1/
i =
" \\ @—3|
] —
33 - e i
':q‘;f: N:r:\rl:er g::,?"_ Name and Description
37838 1 VALVE BANK COMPLETE
2&5% 1| VALVE SECTION - INCLUDES ITEMS 1 TuRu 29
25 3| VALVE SECTION - INcLUDES ITEMS 1 Twru 29
24529 1| VALVE SECTION - INCLUDES I1TEMS 1 THRY 33
A29313 1| SEAL KIT = FOR ONE VALVE SECTION = incL. T, 12, 14, 20, 2
1] 26495 2| ROLL PIN
2| 26496 21 SPRING
3| 26523 2! RING
4 | 26497 1| SLEEVE & SPOCL ASSEMBLY - ror 24527 & 21528 secrions
26519 1 SLEEVE & SPOOL ASSEMBLY = ror 24529 sccviow
71 21429 4 "0" RING (repLaces 22899)
8 | 26498 21 RIVET
9 | 26499 1 NAME PLATE iTems 13 Tuau 27,
QUANTITY SHMOWN FOR
10 | 26501 1 BLOCK = 2&535 SECT 1 ON ONE SOLENOID,
26500 1 BLOCK = 24528 sectiown
26521 1 BLOCK - 24529 sectiowm
11 | 26502 21 WASHER
12 | 1218-27 2 "0" RING
13 | 26503 2| WASHER
14 | 26504 1 "0" RING
15 1 26505 1 STOP
16 | 24393 1 colL
17 | 26507 1 SHELL

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Ssancarn - WIVISIOR O KRoenrmg sompany - wwaveriy, iowd

Model S-628 Group No. 17
Date 1 MarcH 1972 VALVE BANK - WATERMAN Page 1{of
A T Eg::,"": Name and Description
18 | 26508 1| PLUNGER
j 19 | 26509 1 TuBE
é 20 j 26510 1 "0" RING
f 21| 26511 | 1| PLATE w/euswine
| 22 26512 1| BUSHING, For Asove
23 } 1218-31 | 1| "O" RING
24 | 26513 1| SPRING
25 | 26515 1 BUTTON
26 1 26516 1| SNAP RING
27 ? 26517 ‘ 1 PIN
28 5 26514 | & | CAPSCREW
29 j 1210-14% | % ! LOCKWASHER, 1/4 wmeo,
30 ; 26522 1 PLATE
;31 f 4 | cAPSCREW, 1/4 UNC x 7/8 Le.
;32 é 26520 1 | SPACER
133 | 26518 | 1 | SPACER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S5 -628 Group No. 17
Date Rev. 1 MarcH 1977 VALVE Page 17.8
l 7 8 9 20
A1 ’ ////2256
" A
7y
_ o 7 )
/ ! tl 9 0 8
2226 23 ° !
Ref | Nember  |Suan] Name and Description
37093 VALVE comPLETE
A29309 SEAL KIT

1| 26839 1| 8oDY

2 | 26840 1{ SPOOL

3| 268k1 2| WASHER

4 | 26842 2| SPRING

5| 26843 2 SOLENOID CASE & TUBE ASSEMBLY = INCLUDES 1TEMS 6 THRU 21
6| 26808 2| END PLATE

71 29595 4| SCREW

8 | 26805 2| HUBBARD WASHER

9 | 26802 2| SPRING

10 | 29597 2| OUTER FLUX SLEEVE

11| 29598 2 INNER FLUX SLEEVE

12 | 29599 2 | EXTERNAL PUSH PIN GUIDE

13| 29311 2] "O"RING

14 | 29624 2 | ACTUATOR PUSH PIN

15 | 29310 2| QUAD RING

16 | 29602 2 { FEMALE CONE

171 2931 2] "O"RING

18 | 29312 2| "O"RING

19 | 29603 2| PUSH PIN

20 | 29605 2| PLUNGER

21 | 29607 2| GUIDE TUBE

22 | 24263 2| SOLENOID COIL

23 | 26845 1 "0" RING

24 | 268Uk 2 | MOUNTING BRACKET

25 3{ BOLT, 3/8 UNF x 3 1/b wa.

26 3] NuUT, 3/8 UNF

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

L IS TR LN W IIIMREE WK BN NS dasy ‘-'IJIIIPI!II, - U\ld!lt:l"l', 1vswa
Model 5-628 Group No, 17
Date Rev. 1 Ocr, 1972 OUTRIGGER VALVE Page 17.9
2thru7
8
) 2r 26 29 031 15 16
P W AV
0 7771 F
4 \:’ I SNE0000——"F N A m%/%
I m/ e~k s
: G NN \\\\\\ 22
I3 7 . e 7
14 kel = f’}
//2 \ N
20 19 20 18
89 2
EI? NS:;" g:':,':’ Name and Description
39727 VALVE ASSEMBLY
11 26810 4 CoiL 493482
2| 26846 1| BODY ASSEMBLY, inLeT, incLupEs 707567
ITEMs 5, 6, T
3| 26847 2| BODY ASSEMBLY, MIDDLE, INCLUDES 707568
ITEMs 5, 6, T
41 26848 1 BODY ASSEMBLY, END, INCLUDES 707569
{TEM
5| 26849 Y1 Pwe ° 400925
6| 26850 3| "0" RING 407338
71 26851 3] SEAL PLATE kg3hol
81 26852 2| MOUNTING BRACKET 355345
9 2| stup, 3/8 UNF x 10 7/8 wa. 405791
it NUT, 3?8 UNF Lo1034
10| 26853 4| spooL 355358
11| 26854 8| sPrING 493483
12| 26855 41 WASHER 493526
13| 26856 Y| PLUG w/"0" RING 707554
1| 26857 Y "0" RING 405393

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S -628 Group Neo.17
Date 1 Marcw 1972 OUTRIGGER VALVE Page 17.10
Ret | oo g::,‘;'_ Name and Description

26858 2 SOLENOID GUIDE TUBE & CASE ASSEMBLY
INCLUDES ITEMS 15 THRU 31
15 2t SOLENOID CASE
16 2 END PLATE
17 41 SCREW
18 21 HUBBARD WASHER
19 2§ SPRING
20 2] OUTER FLUX SLEEVE
21 2 INNER FLUX SLEEVE
22 2{ [EXTERNAL PUSH PIN GUIDE
23 2 "O" RING
2k 2 ACTUATOR PUSH PIN
25 21 QUAD RING
26 2 FEMALE CONE
27 2 "0" RING
28 2 "0" RING
29 21 PUSH PIN
30 2| PLUNGER
31 2{ GUIDE TUBE

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model S-628 Group No. 17A
Date 1 MarcH 1972 HYDRAULIC OUTRIGGERS (OpTrowaAL) Page 17.1

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No, TTA
Date 1 MarcH 1972 HYDRAULIC OUTRIGGERS Page 1{-2
F;_if: N::\rl:er g:;,':". Name and Description
F41301 2 OUTRIGGER BOX (NOT SHOWN)
1229-162} 81 CAPSCREW, 1 1/8 UNF x 3 re.
1210-56 8 LOCKWASHER, 1 1/8 wmep. ;
1205-1541 8§ nNut, 1 1/8 UNF ‘
51 41160 1 VALVE ASSEMBLY
25476 13 SOLENOID COIL, FOR ABOVE
61 1200-96 Y CAPSCREW
1210-26 | 4 LOCKWASHER
1205-59 4 NUT
zo | 121g-k41} 12 ADAPTER
3l 1219-768 ) W} TEE
1219-853 | & REDUCER, FOR ABOVE
35 1 Al1305 it HOSE ASSEMBLY
41 | abizob 4 | HOSE ASSEMBLY
§2 | abosT1 Y HYDRAULIC CYLINDER, See Pace 17A.6
43 1 1219-559 1 L ADAPTER
BLop 1219-560 | U ELBOW
5 th7h 4 | PIN ;
LY b o1207-14 4 COTTER PIN :
56| 3265k b § PIN §
1220-61 8 SNAP RING, FOR ABOVE :
he | akiz07 4 { HOSE ASSEMBLY
50 | A%1306 4 | HOSE ASSEMBLY ?
53 1 1219-441 [16 | ADAPTER |
36 | alosy2 4 TELESCOPING PORT TUBE ASSEMBLY, Ste Pace 17A.7 ‘
57 | 32678 8 1 PIN |
56 | 1207-14 {16 | COTTER PIN
63 | ALOBL3 8 | HosE
&5 { 1219-bk1 1 8 | ADAPTER
65 | A40630 L HYDRAULIC CYLINDER, See Pace 17A.Y4
1219-624 | 4 PLUG, FOR ABOVE
1203-133 { 16 | COUNTERBORE CAPSCREW, CYLINDER TO BEAM

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Dwision ot Koehring Company - Waverly, lowa

Model 3'628 Group No. 17A
Date 1 Marcu 1972 HYDRAULIC OUTRIGGERS Page 17.3
ﬁ:‘ ] NS,:::" Hg:;,?, Name and Description
67! A32651-1) 2 BEAM
68| rFho685 4 PAD
69 | 40690 ] PIN
1207-30 | 4| COTTER PIN
F40695 21 BRACKET, OUTRIGGER PAD STORAGE
HARNESS
COLLECTOR LT, GH-WHITFE
5 BLACK-WHITE
4 BROWN-4HITE
e e
MtEEa
=
—5 ;’5 B
e
—tgAn_sg-
75
e
_t%E::7
SOLENOID VALVE BANK
':::.' N::,rt:" RQ::‘?! Name and Description

1| 1223-448[ 6| SWITCH

21 W13ko 1 WIRE HARNESS, MAIN INSTRUMENT (RepLaces 38770)
31 41336 1 CONNECTOR w/WIRES (MAIN HARNESS CONNECTORS TO
COLLECTOR RING LEADS - SEE REF. 5, PAGE 5.1)
i 41339 1] MAIN WIRING HARNESS, Lower
5 h1338 } 1 i WIRE HARNESS, LOWER HARNESS TO COLLECTOR RINGS (WRAPPED

| TO SHIFT TUBE)
6| 41337 1 HARNESS, OUTRIGGER VALVE GROUND

71 12260-113 1 DASH DECAL, OUTRIGGER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model
Date

5-628

1MarcH 1972

Group No.

HYDRAULIC OUTRIGGERS

Ret. 1 iart g;‘;,"“-_ Name and Description
Ab0680 HYDRAULIC CYLINDER, rmcLupes 1vems 1 turu 46
A23682 1 SEAL KIT, INCLUDES PISTON RINGS, "O" RINGS, BACK=-UP
WASHERS AND SEALS
11 23684 1 BUTTRESS NUT
1207-27 | 1 COTTER PIN
2 | 2342k 1 PISTON
3 | 23432 1 SEAL & LOADING "O" RING
4 1 LOADING "O" RING
5 | 23433 2 PISTON RING
6 | 23404 1 STATIC "O" RING
8 | 23676 1 SHAFT
9 { 23677 1 CASE
10 | 23678 1 HEAD
11 | 23406 1 STATIC "O" RING
12 | 23431 1 BACK-UP WASHER
13 | 22029 1 "0" RING
15 | 23679 AR WIPER SEAL
16 | 23683 1 PORT TUBE
19 | A23436 1 HOLD LOCK VALVE, INCLUDES ITEMS 20 THRU 39
A23437 1 SEAL KIT, For ABOVE
20 | 23438 1 BODY

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED




View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5'628 Group No. ]7A
Date 1 Marcr 1972 HYDRAULIC OUTRIGGERS Page 17.5

'::: N:r:::er 2::;2 Name and Description

21| 1219-38 | 1 PIPE PLUG, 1/8 NPT socx. wD.

22 | 1229-U% | k4 CAPSCREW, 3/8 UNF x 2 3/% Le., H.T.

23 | 23133 2 | "0" RING, BODY TO CYLINDER
24 | 23448 ’ RELIEF CAP & SEAT

25 | 23131 | 1] "0" RING, ouTeR

26| 22845 | 1 "0" RING, INNER

271 234sk ) BALL

28 | 23442 L SPRING

30 | 234k0 2 THREADED RETAINER PLUG

31| 1218-64 | 2 "0" RING
32 | 234 2 SPRING
33 | 23447 2 SEAT

34 | 23443 : 2 BALL

35 | 23439 1|  SHUTTLE SPOOL STRIKER

37 | 23142 2 i "O" RING, fFor ITeM 33

3B | 23445 | 2 SPRING STOP, MAIN

39 | 23446 | 1 L sPRING STOP, RELIEF

Yo | 23681 1| DRAW RING

k1 | 23680 1 BACK-UP RING

k2 | 23450 2 SOCKET HEAD CAPSCREW, 1/B UNC x 1 1/¥ e,
43 | 1200-2 1 LOCKSCREW, 1/4 UNF x 3/4 ve.

b | 1219-bl1 | 2 ADAPTER
k5 | 23403 2 "0" RING
46 | 1219-570 | 2 SWIVEL ELBOW

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group No. 17A
Date 1 Marcu 1972 HYDRAULIC OUTRIGGERS Page 17.6
3 2 5
/ /
| /[ /
PART NO: [/ W/
EZ::EQZE; I
% Y
=/
4
A4057I
R | nomier | wonr, Juen Name and Description
AbkOST1 1 HYDRAULIC CYLINDER, IDENTIFY BY ILLUSTRATION
ABOVE AND PART NUMBER STAMPED ON CYLINDER
A23416 1 SEAL KIT, FOR ABOVE
1 1204-3 1 SLOTTED HEX NUT
1207-15 | 1 COTTER PIN, FOR ABOVE
2 23410 1 | PISTON
3 23415 1 | SEAL & LOADING "0" RING
4 23405 1 | "o" RING
5 23408 1 CASE
6 23409 1 SHAFT
7 23411 1 HEAD
8 2143} 1 "O" RING
9 1 | "u" CuP SEAL
10 23412 1 | WIPER SCRAPER SEAL
1 23414 1 BACK-UP WASHER
12 1218-81 | 1 DYNAMIC "0" RING
13 23413 1 BACK-UP WASHER

WHFEN ORDFERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Model 5-628 Group Mo. 17A
Date 1 MarcH 1972 HYDRAULIC OUTRIGGERS Page 17.7

|
PART NO.
L_~_( \ e 7R e _ \\ -
O ) e — A
—O $! IR ARG

A40572

|

|

Ref. Part Part Quan.
No. Number Number Req'd.

Alo572 1 | TELESCOPING PORT TUBE ASSEMBLY, INCLUDES ITEMS
1 THRU 12 AS APPLICABLE = IDENTIFY BY ILLUS-
TRATION OR PART NUMBER STAMPED ON CYLINDER

Name and Description

A23421 SEAL KIT, INCLUDES SEALS, "O"RINGS & WASHERS

1 23817 1 ! OUTER CASE TUBE
2 23418 1 INNER CASE TUBE
3 23419 2 | HEAD GLAND

5 23407 2 | "O" RING

7 2 | SNAP RING

8 23141 2 | QUAD RING

9 23142 2 "0" RING, DYNAMIC
10 23420 2 1 BACK=UP WASHER
1 2 | STATIC "O" RING
12 2 | BACK~UP WASHER

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

Bantam - Division of Koehring Company - Waverly, lowa

Mode! S5-628 Group No. T7A
Date 1 MarcH 1972 HYDRAULIC OUTRIGGERS Page 17. 8

REAR LEFT
- REAR RIGHT
- LEFT BEAMS

RIGHT BEAMS
PRESSURE”

RETURN ~

Reb ] Nomber  |avan Name and Description
41160 1 SOLENOID VALVE BANK ASSEMBLY, INCLUDES ITEMS 1 THRU 7
1 | 2547k 1 END PLATE
2 | 25473 1 VALVE SECTION COMPLETE
3 | 25472 2 VALVE SECTION COMPLETE
4 | 2s5uTt 3 VALVE SECTION COMPLETE
5 | 25470 1 VALVE SECTION COMPLETE
6 | 25475 7 SEAL PLATE w/"Q" RINnGs
7 | 25476 13 SOLZNOID COIL

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED



@ View thousands of Crane Specifications on FreeCraneSpecs.com

Model S-628 Group No. {7A
Date 1 MarcH 1977 HYDRAULIC OUTRIGGERS Page 17.9
(LATER MODELS)
REPLACES TYPE SHOWN
on Page 17A 17.8.
FOR COMPONENT PARTS,
IDENTIFY VALVE
VISUALLY.
|
T ke 22z, .
. // 7
v IO o /_::] :’/15
T gt / - —14
=i N W =
(;11;7 =] Y
ATV N
;£ 2 34
':“:f' Nsr:ger RQ::’Z Name and Description
41160 SOLENOID VALVE BANK COMPLETE
Al 200272 1 VALVE SECTION, DIVERS 1ON
Bl 29475 2| VALVE SECTION, BEAM EXTEND
Cl 29476 4| VALVE SECTION, VERTICAL CYLINDER
D} 29478 1 MOUNT ING KIT
E] 1219-860{ 1 PLUG w/"0" RiNG
1218-14U4] 1 "0" RING, FOR ABOVE
F 1§i§ééah 1 PLUG w/"0" RiNg
G ; ?}4 ] A&P?H?‘G’ FOR ABOVE
1 1 BODY
2 1 SPCOL
E 26841 1 WASHER
29620 1 SPRING
51 2684 2| SOLENOID CASE & TUBE ASSEMBLY-1ncL. 6 THRU 21
61 268 2 END PLATE
g 29595 8| SCREW
22896 2 CASE
9{ 26802 2| SPRING
10} 2959 21 OUTER FLUX SLEEVE
1] 295 2| INNER FLUX SLEEVE
12| 29599 2 EXTERNAL PUSH PIN GUIDE
1 29311 2 "0" RING
1 2962k 2| PUSH PIN
15| 29310 2| QUAD RING
16| 29602 2| FEMALE CONE
1 2931 2 "0" RING
1 29312 2 "0" RING
19| 29603 2 PUSH PIN
20| 29605 2 PLUNGER
21| 29607 2| GUIDE TUBE
22| 24263 2] coiL
23} 23291 1 "0" RING

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED



View thousands of Crane Specifications on FreeCraneSpecs.com

THE FOLLCY!ING MOBE PAFCARNCE LASTS TNE HOSE AND BEUSADLE FATT HNGS .
HCZT ASSEROLARS REOUINE

HOSE ASSEMBLY CPOSS -REFERFHC

PN 0T ONE FATY

[N e

Senn

VT RESPRCY TO YR CPPC3 T

MopeLs $-626, S5-628

CITTINS OO0 TUAT ALIOIDIENT VILL N CCRNTET UM ADATALLATYEN WAV HCHT TAUIST LS
Trm 100, Pl e 7HE POIITECN OF TUR TOTTamMaS QRS DEMOVAN ADT PAMIIAID TINS
PCIETICH ©BRCN DEAGSHEINNLY ,
—-/ AARARARARAN S B
’ @Q ‘5::‘_—'3 \ \\\\\\ \\\\CDQ IQ[‘T@
°arrwr.» a
HOBE LFNGTH =t |
BANTAM HosE Agroquip | Enp A Eno B SLeeve SLEEVE
NUMBER LENGTH Hose # AgroquiP # Agroquir # NuMBER LENGTH
A35448 13" 1509-4-12 [ 4721-4-Us yr21-4-Us
A37072 L8" 1508-16 | 476703-20-16 190469-16
A3T073 30" PARKER PARKER PARKER
1/2-821 1/2-8-30682-4 1/2-8-30682-4
A37081 54" PARKER PARKER PARKER
13/32-201 | 13/32-8-20620-1 13/32-8-23920-1
A37082 48" PARKER PARKER PARKER
13/32-201 | 13/32-8-23920~1 13/32-8-23920-1
A37033 2" PARKER PARKER PARKER
13/32-201 | 13/32-8-20620-1 13/32-8-23920-1
A37084 83" PARKER PARKER PARKER
13/32-201 | 13/32-8-20620-1 13/32-8-23920-1
A37085 8o" PARKER PARKER PARKER
5/16-201 | 5/16-6-20620-1 5/16-6-23920-1
A37086 32" 13/32=201 | 13/32-8-23920-1 13/32-8-23920-1
A37088 109" PARKER PARKER PARKER
5/16-201 | 5/16-6-23920-1 5/16-23920~1
A37089 4o" PARKER PARKER PARKER
5/16-201 | 5/16-6-23920-1 5/16-6-23920-1
A3T090 ou" PARKER PARKER PARKER
5/16-201 | 5/16-6-20620-1 5/16-6-20620-1
A37091 53" PARKER PARKER PARKER
3 5/16=201 | 5/16-6-23920-1 5/16-6-20620-1
A37092 85" PARKER PARKER PARKER
5/16-201 | 5/16-6-23920-1 5/16-6-23920-1
A3T09H 21" PARKER PARKER PARKER
5/8-821 | 5/8-10-30682-}4 5/18-10-30682-k
1 S-626, S=-628



View thousands of Crane Specifications on FreeCraneSpecs.com

BANTAM Hose AEroquiPr | Enp A Eno B SLEEVE SLEEVE
NUMBER LENGTH Hose # AEROQUIP # Aeroquir # NuMBER LENGTH
A3T7097 100" PARKER PARKER PARKER
5/16-201 | 5/16~6-23920-1 5/16-6-24120-1
A 153" PARKER PARKER PARKER
37098 »® 5/16-201 | 5/16-6-23920-1 5/16-6-24120~1
A3T7099 86" PARKER PARKER PARKER
1/2-343 | 1/2-8-20634 -1 1/2-8-2063k4 -1
A37101 114" PARKER PARKER PARKER
1/2-343 | 1/2-8-20634-1 1/2-8-20634 -1
A3T154 8" 1525-10 | PARKER PARKER
305 3 5/8-10~30682-4 5/8-10-30682-}4
A3T155 28" PARKER PARKER PARKER
5/8-821 | 5/8-10-30682-4 5/8-10-30682-4
A37¥56 24" 1503-16 | 411-16 41116
A3T157 " 1503-16 | 411-16 412-16-16
A3T7158 ko 1508-16 | 190469-165S 191400-20-165
A3T7159 Yo" PARKER PARKER PARKER
3/4-343 |1 3/4-12-2063h-1 1 3/4-12-20634 -1
A3T160 8" PARKER PARKER PARKE
o ? 3fhoghy |1 3he12-20634-1 | 1 371;'112-206314-1
A3T7161 20" PARKER "PARKER PARKER
3/4-821 3/4-12-30682-4 3/4-12-30682-4
A3T226 h" FC107-06 | FC9211-06-065 FC9211-06-065
A3T7227 12" FC107-06 | FC9211-06-065 FC9235~-06-065
A37228 24" FC107-06 | FC9211-06=065 FC9235-06-065
A37258 70" 107-10 FC9235-12-125 FC9232-12-125
A37259 | 86" | 107-10 | FC9235-12-125 FC9235-12-125
A37260 18" 107-12 FC9235-12-125 FC9235-12-125
A3T261 17" 107-12 FC9211-12-125 FC9211-12-125
A3T7967 28" 1503-8 11185 190296-83
A38183 18" 1503-6 190261-6 190261-6
A3818Y4 25" 1503-6 §11-6 190261-6
A38201 115" PARKER PARKER PARKER
5/16-201 | 5/16-6-23920-1 5/16-6-20620~1
A38355 | 33" 1503-12 | 190261-125 b11-125
2 S-626, 5-628



View thousands of Crane Specifications on FreeCraneSpecs.com

gSLEEVE

BANTAM Hose Aeroquir | Enpo A Eno B SLEEVE
NUMBER LENGTH Hose # AEROQUIP # Aeroquip # NumBeRr 1 LENGTH
A38356 20" 1503-12 | 411-128 190261-125
A38394 17" 1508-16 | 479003-20-16 190469-16
A38395 23" 1508-16 | 479003-20-16 190468-16 |
A38558 168" PARKER PARKER PARKER i

5/16-201 | 5/16=6-23920-1 5/16-6-24120-1 !
A38604 100" 1525-10 | 4797-108 4797-108
A38672 19" 1509-8 190264 -85 | 472188
A38678 5l 1508-12 | 190468-125 1 4730-125 ~
A3B679 | u8" - 1508-12 | 190469-125 4730-125 |
A38752 132" 2781-8 FC9789-08-085 4725-10-8s {
A38TTS 75" FC152-6 | 190261-65 RARES |
A38832 70" 107-10 FC9235-12-125 | FC9211-12-125
A38842 37" 2556-10 | 4797-108 3 4797-108
A388hY 28" 1503-16 | 411-16 E 412-16-16
A388ks5 24" 1503-8 $11-8 % 190296-8
A38996 21" 27818 190264 -85 i 4721-8-85
A39779 50" 1508-12 | 4730-125 : 4730-125
A39780 52" 1508-12 | 4730125 4730-125
A39781 53" 1508-16 | 4730-165 | 190470-165
A39782 67" 1508-16 | U730-165 | 190469-16
AloBY3 38" 1503-8 190296-8 { 190296-8
Al1189 540" 2181-12 | 4722-12-125 | 4721-125 ‘.S;:f:cga ;‘503_08_001‘
Al1192 166" 2781-12 | 4721-125 190264 -125 |
A%1193 176" 2781-125 | 190287-125 190264 -12
Al1304 168" 1503-6 411-6 411-6
Al1305 105" | 1503-6 411-6 { B11-6
Ak1306 168" 1503-8 190296-8 190295-8
Al1307 93" 1503-8 190296-8 190295-8

3 S-626, 5-628

-



View thousands of Crane Specifications on FreeCraneSpecs.com

Nowsen | bonarn | Hose# | Aenoquie # Atnoqus 4 Nowsen | Lenem
Akl 142" 2781-12 | 190263-125 4721125
A41795 146" 2781-12 | 190263-125 4721125
Al1796 1n" 1508-12 | 190470-125 190469-125
A41835 | 135" | FC107-06 | FC9211-06-065 FC9211-06-065
AL1836 100" FC10T-0% | FC9215-040US FC9402-05-045
A418%0 118" 1525-10 | 4797-108 4797-108
Al18Y41 21" 2781-8 190263-85 190263-85
A418Y42 58" 1508-16 | 4730-16 4730-16
Al18Y43 62" 1508-16 | 4730~16 4730-16
Ak9036 172" 1508-12 | 190468-12 4730-12
Ak9037 104" 27818 190263-85 190264 -85
A49088 158" 27818 190263-85 4721-8s
Al9089 22" 2781-8 4721-8-85 4721-8-8s
Ak9090 158" 2781-8 190264 -85 | 190264-8s
AL9091 100" 27818 4721-8-8s 190264 -8
A49092 9" 2781-8 | 190263-85 L 472188
A49093 16" 27818 4721-8-8s 4721-8-8s
A49095 168" 27818 190263-85 472185
AlL9100 22" 1508-16 | 4730-16S 190469-165
Akg101 32" PARKER PARKER ! PARKER

3/4-821 | 3/h-12-30682-h 3/4-12-30682-4
AL9102 38" 1508-16 | 476703-20-165 4730-165
Al9103 20" 1503-8 190296 -85 | 411-8s
Abgroh | 38" 21818 | 19026485 | 4721885
AL9192 114" 2781-8 190263-85 190264 -85
Alg3hs5 38" 1508-16 190469-165 190468-16S
AL93Y46 1" 1503-16 | 190261-16 [ 411-16
AUg3UT 35" 1508-16 19069-165 | 19069-165
AL9348 19" 1503-16 | 41116 411-16

4 5-626, 5-623



View thousands of Crane Specifications on FreeCraneSpecs.com

BANTAM Hos€ AEroQuiP | END A Eno B SLEEVE | SLeeve
NuUMBER LENGTH Hose # Agroquir # Agroquip # NumBER LENGTH
Alg3hg 112" 1508-12 | 4730-125 479003-16-12 900705-6 24"
Ak9351 19" 1525-10 | 4797-108 4797-108

A49366 20" 1503-16 | 411-16S i 190261 =16

Ak9367 33"  1508-16 | 190469-165 | 4730-165

Akg368 | 23" 1508-16 | 190468-165 | 190469-16 J
Ak9369 | 26" ' 1503-16 | 411-165 ' 190261-16

Akl L 27818 ‘h721-8-8s 4721-8-8s

Aighop | 5" 21818 [ 4721-88s ' 4721-8-85

Algl3Y 26" 1508-16 | 190468-16 - 191400-20-16

Aloli3s 19" - 1508-16 i19oh69-16 479003-20-16

AS042T 31" 1503-16 | 412-16-165 411-16s

5-626, S-628



